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TEST REPORT CERTIFICATION

Applicant : LG Electronics Inc.
Manufacturer : Compal Networking (KunShan) Co., Ltd.
EUT Description : Wi-Fi module
FCCID : BEJWN8522D1
(A) Model No. : WN8522D1
(B) Serial No. : N/A
(C) Brand : LG
(D) Power Supply DC 5V (Powered by Notebook PC)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C, Oct. 2009
And ANSI C63.4/2003

(FCC 47 CFR Part 15C, 815.205 and §15.207 and §15.209 and 815.247)

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 Subpart C limits.

The measurement results are contained in this test report and AUDIX Technology Corporation
is assumed full responsibility for the accuracy and completeness of these measurements. Also,
this report shows that the EUT to be technically compliant with the requirements of FCC Part

15 standards.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test: Oct. 06 ~ Nov. 03, 2010 Date of Report:  Nov. 03, 2010
Producer: N ]| -
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(Ben Cheng/Manager)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description

Model Number
Serial Number
Brand

FCCID

Applicant

Manufacturer

Fundamental Range

Radio Technology

Data Transfer Rate

Antenna Gain
Date of Receipt of Sample

Date of Test

FCC ID. BEJWN8522D1  Page 5 of 154

Wi-Fi module

The frequency range of 2400MHz ~
2483.5MHz ~ 5725MHz ~ 5850MHz was
tested in this report.

The frequency range 5150 ~ 5250MHz has

been tested and the test data are reported in
other report of EM-F991001.

WN8522D1
N/A

LG
BEJWN8522D1

LG Electronics Inc.
19-1, Cheongho-ri, Jinwi-myeon, Pyeongtaek-si,
Gyeonggi-do, 451-713, Korea

Compal Networking (KunShan) Co., Ltd.

520 HaoTeng RD., Economic & Technical,
Development Zone, Kunshan, JiangSu, China

2400MHz ~ 2483.5MHz and

5150MHz ~ 5250MHz and
5725MHz ~ 5850MHz

802.11b: DSSS Modulation
(DBPSK/DQPSK/CCK)

802.11a/g/n-HT20/n-HT40: OFDM Modulation

(BPSK/QPSK/16QAM/64QAM)

802.11b: 1/2/5.5/11Mbps

802.11a/g: 6/9/12/18/24/48/54Mbps

802.11n: up to 300Mbps

4.67dBi (Peak)

Oct. 04, 2010

Oct. 06 ~ Nov. 03, 2010

AUDIX Technology Corporation  Report No. EM-F991000



Antenna Information
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Antenna Part Antenna Peak Gain W/ Cable loss (dBi)

Manufacture - -
Number Type Frequency (MHz) | Max Gain (dBi)
2400-2500MHz 1.17dBi (peak)

Outer Metal
Ant./120800003700] arcadyan Txp;]et-eI;InZA 5150-5250MHz 4.67dBi (peak)
5725-5850MHz 3.30dBi (peak)
e Metal 2400-2500MHz 1.39dBi (peak)
Ant./120800003600] arcadyan Txp;]et—eI;InZA 5150-5250MHz 3.89dBi (peak)
5725-5850MHz 2.34dBi (peak)

1.2. Data Rate Relative to Output Power
802.11b
Channel Modulation Date Rate(Mbps) Power(dBm)
1 DBPSK 1 19.61
1 DQPSK 2 19.54
1 CCK 5.5 19.50
1 CCK 11 19.47
802.119g 802.11a
Channel| Modulation D(?\t/lebI;:l)te (Pdoévrﬁ; Channel [Modulation D(?\ﬁabﬁj)te (Pdoévrﬁ;
1 BPSK 6 22.31 149 BPSK 6 22.93
1 BPSK 9 22.26 149 BPSK 9 22.89
1 QPSK 12 22.24 149 QPSK 12 22.88
1 QPSK 18 22.21 149 QPSK 18 22.81
1 16-QAM 24 22.19 149 16-QAM 24 22.73
1 16-QAM 36 22.19 149 16-QAM 36 22.70
1 64-QAM 48 22.97 149 64-QAM 48 22.59
1 64-QAM 54 22.91 149 64-QAM 54 22.55
802.11n-HT20 802.11n-HT20
Channel| Modulation D(?\t/lebﬁg)te Fdogvrﬁ; Channel |Modulation D(?\Blebﬁ:)te (Pdoévrﬁ;
1 BPSK 6.5 24.17 149 BPSK 6.5 24.66
1 QPSK 13 24.08 149 QPSK 13 24.59
1 QPSK 19.5 24.01 149 QPSK 19.5 24.55
1 16-QAM 26 23.95 149 16-QAM 26 24.51
1 16-QAM 39 23.89 149 16-QAM 39 24.40
1 64-QAM 52 23.85 149 64-QAM 52 24.31
1 64-QAM 58.6 23.79 149 64-QAM 58.6 24.25
1 64-QAM 65 23.74 149 64-QAM 65 24.20

AUDIX Technology Corporation

Report No. EM-F991000
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802.11g-HT40 802.11g-HT40
Channel| Modulation D(ﬁbﬁg)te (Pdoévrﬁ; Channel |Modulation D(?\Blebﬁ:)te Fdogvrﬁ;
3 BPSK 135 22.07 151 BPSK 13.5 23.27
3 QPSK 27 22.01 151 QPSK 27 23.21
3 QPSK 40.5 21.93 151 QPSK 40.5 23.18
3 16-QAM 54 21.88 151 16-QAM 54 23.11
3 16-QAM 81 21.85 151 16-QAM 81 23.03
3 64-QAM 108 21.79 151 64-QAM 108 22.98
3 64-QAM 121.5 21.75 151 64-QAM 121.5 22.91
3 64-QAM 135 21.71 151 64-QAM 135 22.85

1.3. Test Configuration for Each Test Item

802.11b | 802.11g | 802.11n-HT20 | 802.11n-HT40
Test Item
Data Rate for Test(Mbps)
6dB BW 1 6 6.5 13.5
Peak Power Spectral Density 1 6 6.5 135
Peak Output Power 1 6 6.5 135
Band Edge 1 6 6.5 135
99% BW 1 6 6.5 13.5
Conducted Spurious Emission 1 6 6.5 135
Radiated Spurious Emission 1 6 6.5 13.5

1.4. Tested Supporting System Details

1.4.1. NOTEBOOK PC

Model Number PP2170
Serial Number N/A
FCCID By DoC
BSMI ID 33001
Brand hp
AC Adapter COMPAQ, M/N:Series PPPO09L
FCC By DoC
DC Cord: Non-Shielded, Undetachable, 1.8m
USB Cable Non-Shielded, Detachable, 0.25m
Power Cord Non-Shielded, Detachable, 1.8m

AUDIX Technology Corporation  Report No. EM-F991000
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1.5. Description of Test Facility

Name of Firm : AUDIX Technology Corporation

EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Test Site : No. 2 Shielded Room &
(C2/Semi-AC) No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Semi-Anechoic Chamber
No. 53-11, Tin-Fu Tsun, Lin-Kou, Hsiang,
Taipei Hsien, Taiwan

May 14, 2009 Renewal on
Federal Communication Commission
Registration Number: 90993

NVLAP Lab. Code : 200077-0

TAF Accreditation No : 1724

1.6. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB)
Conduction Test 150kHz~30MHz +1.73dB
30MHz~300MHz +2.91dB
Radiation Test 300MHz~1000MHz +2.74dB
(Distance: 3m)
Above 1GHz +5.02dB

Remark : Uncertainty = kug(y)

Test Item Uncertainty
6dB Bandwidth + 0.05kHz
Emission Limitations +0.13dB
Maximum peak output power +0.33dBm
Band edges +0.13dB
Power spectral density +0.13dB

AUDIX Technology Corporation  Report No. EM-F991000
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2. CONDUCTED EMISSION MEASUREMET

2.1. Test Equipment

The following test equipment was used during the conducted emission measurement :
(No. 2 Shielded Room)

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. Test Receiver R&S ESCS30 100339 Mar. 10, 10’ |Mar. 09, 11’
2.  |A.M.N. R&S ESH2-Z5 | 890485/023 |Jan. 14,10’ | Jan. 13, 11’
3. |Pulse Limiter R&S ESH3-Z2 001 Feb. 08, 10’ | Feb. 07, 11°
2.2. Block Diagram of Test Setup
AC POWER
SOURCE <+— TRANSFORMER A.M.N.
PULSE LIMITER
TEST RECEIVER NOTEBOOK PC

PERSONAL COMPUTER WI-FI MODULE (EUT)
PRINTER
— - POWER LINE — SIGNAL LINE

2.3. Powerline Conducted Emission Limit (815.207, Class B)

Frequency Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ 5MHz 56 dBuVv 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBuV

Remark 1.: If the average limit is met when using a Quasi-Peak detector, the EUT
shall be deemed to meet both limits and measurement with the average
detector is unnecessary.

2.: The lower limit applies at the band edges.

AUDIX Technology Corporation  Report No. EM-F991000
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2.5.

2.6.
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Operating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. Turn on the power of all equipment.

2.4.3. The Notebook PC was running test software “Broadcom WL Command” to set
EUT (Wi-Fi module) on transmitting and receiving during all testing.

Test Procedure

The EUT (link Notebook PC) was put on table which was above the ground by 80cm
and Notebook PC’s adapter’s power cord connected to the AC mains through an
Artificial Mains Network (A.M.N.). This provided a 50 ohm coupling impedance for
the measuring equipment.  (Please refer to the block diagram of the test setup and
photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order
to find the maximum emission, the relative positions simulators of the interface cables
should be manipulated according to FCC ANSI C63.4-2003 regulation during
conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Conducted Emission Measurement Results

PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

EUT was performed during this section testing and all the test results are attached in
next pages.

EUT : Wi-Fi module M/N : WN8522D1
Test Date : Oct. 14, 2010 Temperature : 27°C  Humidity : 739

Reference Test Data : Neutral # 3; Line # 4

AUDIX Technology Corporation  Report No. EM-F991000
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AUDIX TECHNOLOGY Coxp. ERMC Lahoratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303

Email :tteme (g@itteme com.iw

Data:LS | (dBuv)
eve Ul
80

Date: 2010-10-14

\ FCC 15B-C
|
CLASS B (Av)
|
4
410
1
1
1]
0.15 0.5 1 2 H] 10 20 30
Trace: (Discrete) Frequency (MHz)
Eite : Ho.2 Shielded room Data 1 3
Condition ESH3I-Z5 Phase : HEUTRAL
Limit FCC 15B-C
Env. f Ins. 27T*C,73% F ESCS 30 (339) Engineer: Charles Yuan
EUT : WHE522D1
Power Rating 120Vac/60Hz
Test Mode operating
AMH Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
{MHz} {dB) (dB} {dBuv) { dBuv}) {dBuv) {dB})

1 0.150 0.10 0.24 49.49 49.83 66 .00 16.17 P

2 0.150 o.10 0.24 36.61 36.95 56 .00 19.05 AVERAGE

3 0.216 o.10 0.27 50.30 50.67 62.96 12.30 P

1 0.216 o.10 0.27 40. 54 40.91 52.96 12.06 AVEBRAGE

5 0.322 o.10 0.30 41.40 41 .80 59.67 17.86 P

6 0.322 o.10 0.30 30.83 31.23 49.67 18.43 AVEBRAGE

7 0.456 o.10 0.33 38.01 35.44 56.76 18.32 P

8 0.456 o.10 0.33 28.74 29.17 46.76 17.59 AVEBRAGE

9 1.100 o.10 0.40 34.07 34.57 56 .00 21.43 P

10 1.100 o.10 0.40 25.80 26.30 46 .00 19.70 AVEBRAGE
11 13.620 0.56 0.70 32.74 34.00 60.00 26.00 P

12 13.620 0.56 0.70 27.63 28.89 50.00 21.11 AVERAGE
Remarks: 1.Emission Level= AMH Factor + Cable Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F991000
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AUDIX TECHNOLOGY Coxp. ERMC Lahoratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:02-26092133 Fax:02-26099303

Email :tteme (g@itteme com.iw

Data: I:l | (dBuv)
eve Ul
80

Date: 2010-10-14

\ FCC 15B-C
|
CLASS B (Av)
|
410 4
12
1]
0.15 0.5 1 2 H] 10 20 30
. Frequency (MHz
Trace: (Discrete) quency { )
Eite : Ho.2 Shielded room Data HE: |
Condition ESH3I-Z5 Phase : LTHE
Limit FCC 15B-C
Env. f Ins. 27T*C,73% F ESCS 30 (339) Engineer: Charles Yuan
EUT : WHE522D1
Power Rating 120Vac/60Hz
Test Mode operating
AMH Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
{MHz} {dB) (dB} {dBuv) { dBuv}) {dBuv) {dB})
1 0.150 0.10 0.24 50.49 50.83 66 .00 15.17 P
2 0.150 o.10 0.24 38.68 39.02 56 .00 16.98 AVERAGE
3 0.234 o.10 0.27 47.93 48 .30 62.31 14 .00 P
1 0.234 o.10 0.27 37.74 38.11 52.31 14.19 AVEBRAGE
5 0.330 o.10 0.30 37.80 38.20 59.44 21.24 P
6 0.330 o.10 0.30 28.94 29.34 49.44 20.10 AVEBRAGE
7 0.479 o.10 0.34 34.83 35.27 56.36 21.10 P
8 0.479 o.10 0.34 27.22 27.66 46.36 18.71 AVEBRAGE
9 1.180 o.12 0.40 29.02 29.54 56 .00 26.46 P
10 1.180 o.12 0.40 21.72 22.24 46 .00 23.76 AVEBRAGE
11 13.910 0.66 0.70 33.88 35.24 60.00 24.76 P
12 13.910 0.66 0.70 28.69 30.05 50.00 19.95 AVERAGE
Remarks: 1.Emission Level= AMH Factor + Cable Loss + Reading.

2.If the average limit is met when using a guasi-peak detector
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F991000
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment
The following test equipment was used during the radiated emission measurement:
3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Page 13 of 154

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer HP 8564EC |3946A00249| Oct. 27, 09’ | Oct. 26, 10’
2. |Test Receiver R&S ESCS30 100338 | Jul. 08, 10’ | Jul. 07, 11"
3. |Amplifier HP 8447D |2944A06305| Feb. 03, 10’ | Feb. 02, 11°
4. |Log Periodic UHALP , ,

Antenna Schwarzbeck 9108-A 0810 Mar. 13, 10’ | Mar. 12, 11
5. |Biconical Antenna CHASE |VBAG6106A 1264 Mar. 13, 10’ | Mar. 12, 11°
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer HP 8564EC |3946A00249| Oct. 27,09’ | Oct. 26, 10’
2. |Test Receiver R&S ESCS30 100338 | Jul. 08,10’ | Jul. 07, 11"
3. |Amplifier HP 8449B |3008A00529| Dec. 15, 09’ | Dec. 14, 10’

2.4GHz Notch EWT-14-0 , ,

4. Filter EWT 070-R1 G2 Dec. 05, 09’ | Dec. 04, 10

5 3.5G High Pass HP 84300-800 005 Jan. 06, 10’ | Jan. 05, 11°
" |Filter 38

6. [Horn Antenna EMCO 3115 9112-3775 | May 10, 10’ | May 09, 11”

7. |Horn Antenna EMCO 3116 2653 Oct. 04, 10’ | Oct. 03, 11”

3.2. Test Setup

3.2.1. Block Diagram of connection between EUT and simulators

AC SOURCE <—

NOTEBOOK PC

WI-FI MODULE (EUT)

AUDIX Technology Corporation

Report No. EM-F991000
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1Im TO 4m

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[lil ANTENNA ELEVATION VARIES FROM 1m TO 4m

3Im EUT

0.8 m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

AUDIX Technology Corporation  Report No. EM-F991000
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3.3. Radiated Emission Limits (815.209)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark : (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35(b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.4. Operating Condition of EUT
3.4.1. Setup the EUT (Wi-Fi module) via Notebook PC and simulator as shown on
3.2.
3.4.2. To turn on the power of all equipments.
3.4.3. The EUT was set the Notebook PC using test program “Broadcom WL
Command”.

802.11b/g/n-HT20
3.4.4. Transmit Mode: The EUT was set to continuously transmit signals at 2412Hz -
2437MHz and 2462MHz during testing.

3.4.5. Receive Mode: The EUT was set to continuously receive signals at 2437MHz
during testing.

802.11a/n-HT20

3.4.6. Transmit Mode: The EUT was set to continuously transmit signals at 5745Hz -
5785MHz and 5825MHz during testing.

3.4.7. Receive Mode: The EUT was set to continuously receive signals at 5785MHz
during testing.
802.11n-HT40

3.4.8. Transmit Mode: The EUT was set to continuously transmit signals at 2422Hz -
2437MHz ~ 2452MHz ~ 5755MHz and 5795MHz during testing.

3.4.9. Receive Mode: The EUT was set to continuously receive signals at 2437MHz
and 5795MHz during testing.

AUDIX Technology Corporation  Report No. EM-F991000
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3.5. Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on an antenna tower.  The antenna moved up and down between
1 to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna.  Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to FCC ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1MHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is 1IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from fundamental
frequency) was checked. 30MHz to 1000MHz was measured with Quasi-Peak
detector.

Above 1GHz was measured with peak and average detector. For frequency from
6GHz to 25GHz, we checked it in 1 meter distance and with a shorter cable 2 meter
instead of original’s.  There is no signal exist.

AUDIX Technology Corporation  Report No. EM-F991000
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3.6. Test Results

PASSED.
(All emissions not reported below are too low against the prescribed limits.)

EUT : Wi-Fi module M/N : WN8522D1
Test Date : Oct. 08,2010  Temperature : 25°C  Humidity : 56%

The radiation tests on three different axes (stand, lie and side), we assessed the value
and we selected the worst radiation position “lie” for our measured results.
For Frequency Range 30MHz~1000MHz:

The EUT select worst position “lie” and with following test modes were performed
during this section testing and all the test results are listed in section 3.6.1.

Reference Test Data
Mode | Type of Network [Channel| Frequency | Test Mode : :
Horizontal | Vertical
1. CH1 2412MHz #2 #1
2. CH®6 2437MHz Transmit #1 #2
802.11b
3. CH11 2462MHz #2 #1
4, CH®6 2437MHz Receive #1 #2
5. CH1 2412MHz #2 #1
) CH®6 Transmit #1 #2
6 802.11g 2437MHz
7. CH11 2462MHz #2 #1
8. CHG6 2437MHz Receive #1 #2
9. CH 149 5745MHz #2 #1
) CH 157 Transmit #1 #2
10 802.11a 5785MHz
11. CH 165 5825MHz #2 #1
12. CH 157 5785MHz Receive #1 #2
13. CH1 2412MHz #1 #2
. CH®6 Transmit #2 #1
12 | 802.11n-HT20 2437MHz
15. CH 11 2462MHz #1 #2
16. CH®6 2437MHz Receive #1 #2
17. CH 149 5745MHz #2 #1
) CH 157 Transmit #1 #2
18| 802.11n-HT20 S785MHz
19. CH 165 5825MHz #2 #1
20. CH 157 5785MHz Receive #2 #1
21. CH3 2422MHz #1 #2
) CH®6 Transmit #2 #1
22| 802.11n-HT40 2437MHz
23. CH9 2452MHz #2 #1
24, CHG6 2437MHz Receive #1 #2
25. CH 151 5755MHz . #2 #1
Transmit
26. 802.11n-HT40 |CH 159 5795MHz #1 #2
27. CH 159 5795MHz Receive #2 #1

* Above all final readings were measured with Quasi-Peak detector.
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The EUT select worst position “lie” and with following test modes was performed

during this section testing and all the test results are listed in section 3.6.2.

Type of Reference Test Data
Mode Channel| Frequency |Test Mode ; -
Network Horizontal Vertical
Peak #3 #4
1. CH1 2412MHz
Average #11 #12
.. |Peak #7 #8
Transmit
2. 802.11b [CH®6 2437MHz Average #11 #12
Peak #3 #4
3. CH11 | 2462MHz Average #11 #12
4 CH6 | 2437MHz | Receive |Peak None™® | None(®
Peak #38 #7
5. CH1 2412MHz
Average #12 #11
6. CH®6 2437MHz | Transmit Peak #8 il
802.11g Average #12 #11
Peak #3 #4
7. CH11 | 2462MHz e
Average #11 #12
8. CH6 | 2437MHz | Receive |Peak None®™°®) | None™®)
Peak #5 #6
9. CH 149 | 5745MHz
Average #11 #12
.. |Peak #5 #6
10. CH 157 | 5785MHz | Transmit
802.11a Average #11 #12
Peak #5 #6
11. CH 165 | 5825MHz
Average #11 #12
12. CH 157 | 5785MHz | Receive |Peak None®™°®) | None™®)
Peak #4 #3
13. CH1 2412MHz
Average #12 #11
14, CH6 | 2437MHz | Transmit [ #4 #3
802.11n-HT?20 Average #12 #11
Peak #3 #4
15. CH11 | 2462MHz
Average #11 #12
16. CH6 | 2437MHz | Receive |Peak None™® | None™o®
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Type of Reference Test Data
Mode Channel| Frequency |Test Mode : )
Network Horizontal Vertical
Peak #5 #6
17. CH 149 | 5745MHz
Average #11 #12
18. CH 157 | 5785MHz | Transmit | c2< #5 #6
802.11n-HT20 Average #11 #12
Peak # #
19. CH 165 | 5825MHz e > 6
Average #11 #12
20. CH 157 | 5785MHz | Receive |Peak None™® | None(®
Peak #4 #3
21. CH3 2422MHz
Average #12 #11
.. |Peak #3 #4
22. CH®6 2437MHz | Transmit
802.11n-HT40 Average #11 #12
Peak #4 #3
23. CHQ9 2452MHz
Average #12 #11
24, CH6 | 2437MHz | Receive |Peak None®™°®) | None™°®)
Peak #5 #6
25. CH 151 | 5755MHz
.. |Average #11 #12
802.11n-HT40 Transmit Peak #5 #6
26. ' CH 159 | 5795MHz
Average #11 #12
27. CH 159 | 5795MHz | Receive |Peak None™® | None™o®

* Above all final readings were measured with Peak detector and Average detector.
Note: The emissions (up to 25GHz) not reported are too low to be measured.

For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Reference Test Data
Mode | Type of Network |Channel| Frequency | Test Mode - -

Horizontal Vertical

1. CH®6 2412MHz ) #1,#4 #2,#3
802.11b Transmit

2. CH11 2462MHz #5 #8 #o,#7

3. CH®6 2412MHz . #1,#4 #2,#3
802.11¢g Transmit

4, CH11 2462MHz #8,#5 HT,#6

5. CH®6 2412MHz . #HT7,#6 #8,#5
802.11n-HT20 Transmit

6. CH11 2462MHz #2,#3 #1,#4

7. CH3 2422MHz . #1,#4 #2,#3
802.11n-HT40 Transmit

8. CH9 2452MHz #8,#5 HT,#6
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3.6.1. For 30-1000MHz Frequency Range Measurement Results

802.11b, Transmit, Frequency: 2412MHz

8ite no. : &/C Chamber Data no. 2
Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. 8564EC Z57C /568 OJarwel Wang
EUT WHNESZZD1
Power Rating D 5V wia notebook
Test Mode TEZ41Z2(80Z.11h)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBpv) (dEpV/m) (dBEpV/m) (dEBE)
1 Z01.e850 ZZ.07 3.03 3.58 Z8.88 43.50 14.8Z2
= Z295.780 4,48 4,00 1.1=2 31.3°% 45.00 14.41
3 4Z5.760 17,19 5.10 2.7 Z5.0¢6 4,00 Z0.594
4 702,000 Z23.54 .60 -0.27 29.88 45.00 16.12
5 791.450 Z3.94 6.50 0.64 31.48 45.00 14.52
& 961.200 Z6.50 7,60 0D.z9 34.39 54.00 12,61
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
Site no. A/C Chawmber Data no. 1
Dis. / Ant. Jm  VBAGlOGA/UHALEPS108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. S564EC 257 /56% OJarwel Wang
EUT WHNESZZD1
Fower Rating D 5V wvia notebook
Test Mode TEZ412(80Z.11b)
Ant. Cakle Emizsion
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 Z201.8%0 ZzZ.07 3.03 4,02 29,1z 43,30 14.38
2 249,220 Z23.74 3.50 1.55 z28.78 45.00 17.22
3 3|8.500 17.47 4,80 1.03 23.30 45.00 22.70
4 493,660 18,87 &.40 1.19 ZE.26 4,00 15.74
5 e76.02Z0 Z2.8°%9 &6.40 0.77 30.05 45.00 15.95
& F61.z200 Z6.50 T.60 -0.15 33.895 S4.00 Z20.05
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.
Z., The emission levels that are Z0dE below the official

limit are not reported.
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802.11b, Transmit, Frequency: 2437TMHz

Site no. A/C Chamber Data no.
Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. BSA4EC Z57C/56%
EUT WHNESZZD1
FPower Rating I 5V wvia notebook
Test Mode TEZ437(80Z.11h)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits
(MHz) (dB/m) (dB)  (dBuv) (dBpvV/m) (dBpV/m)
1 Z01.e&%0 Z2.07 3.03 Z2.51 27,61 43,50
z2 Z%6.750 Z6.5°% 4.00 -0.42 30.17 45.00
3 444.130 17.3°% 3.40 1.68 Z4.87 45.00
4 571,260 21,14 &. 50 0.31 27.95 45,00
5 Te7.200  Z23.8B6 5.80 bD.51 31.17 45.00
& 967.5930 Z6.20 T.63 0.1% 34.76 54.00

Remarks: 1. Bmission Level=

Antenna Factor + Cakle Loss +
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1
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

Feading.

Z. The emission lewvels that are Z0dE helow the ocfficial

limit are not reported.

Site no. A/C Chawmber Data no.
Dis. / ant. 3m VEAELDGA/ UTHALES108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. B5E4EC Z57C/56%
EUT WNESZZD1
Power Rating D 5V wia notebook
Test Mode TEZ437(80Z.11b)
Ant., Cahle Emi=z=ion
Freq Factor Loss FReading Level Limits
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBpWV/m)
1 Z01.e850 ZZ.07 3.03 3.65 28.75 43.50
z 291,200 26,17 3.50 1.28 31.35 4,00
3 506.270 18.5%9 5.72 0.9z Z6.63 44.00
4 281.%30 zZ0.91 &6.30 1.24 Z8.45 45.00
5 861.2%0 Z6.0°9 T.20 -0.E5 33.04 45.00
& 966.050 Z6.8°2 T.70  -0.83 33.76 54.00

Remarks: 1. BEmission Level=

Antenna Factor + Cakle Loss +

z
YERTICAT

OJarwel Wang

Margin Remark
(dE)

Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial

limit are not reported.
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802.11b, Transmit, Frequency: 2462MHz

8ite no. A/C Chawmber Data no.
Dis. / ant. 3m VBAGLlODGA/UHALES108A Ant. pol.
Limit FCCO PART-1353C
Env. / Ins. B564EC Z57C/56%
EUT WHNESZZD1
Power Rating DX 5V wvia notebook
Test Mode THZ46Z (802.11hb)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits
(MHzZ) (dB/m) (dB)  (dBuv) (dBpvV/m)  (dBpV/m)
1 Z01.6%0 Z2.07 3.03 4.0z Z9.1%Z 43,50
2 2%96.750 Z&.59 4,00 0.15 20.74 4g.00
3 438.370 17.53 5.30 2.1% 25.03 4¢.00
4 Ee3.410 ZZ2.52 5. 32 0.37% 29,20 45,00
5 25Z.560 Z5.70 7.10 o.o2 32,90 4g.00
=) 59,260 Zg.32 T.6e0 -0.18 33.81 4¢.00

Pemarks: 1.

Bmission Level= Antenna Factor + Cakle Loss +
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z
HORIZONTAL

OJarwel Wang

Margin Remark
(dB)

Reading.

Z. The emizzion lewvels that are Z0dE helow the official

limit are not reported.

Site no. A/C Chamber Data no.
Dis. / Ant. 3m VBAE106A/ UHALES108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. BS64EC 2570 /56%
EUT WHNESZZD1
Fower Rating D 5V wvia notebook
Test Mode TExZ46Z(B0Z.11h)
Ant. Cable Emission
Freqg Factor Loss Reading Level Limits
(MHz) (dE/m) (dB) (dBEpv) (dBEpV/m) (dBEpV/m)
1 Z01.e850 ZZ.07 3.03 3.86 Z8.96 43.50
i 279,280 E5.Z24 3.80 -0.Z24 zg8.81 45,00
3 299,860 Z6.77 3.20 -0.13 30.54 45.00
4 2l15.000 12,97 6.80 0.03 Z6.80 45.00
5 571.Z260 Z1.14 6.50 -0.01 27.863 45.00
& F63.5930 Z6.83 T.63 1.33 35.86 S4.00

Antenna Factor + Cable Los=zs +

Remarks: 1. Emission Level=

1
YERTICAT

OJarwel Wang

Margin BRemark
(dE)

Reading.

Z. The emission lewvels that are Z0dE helow the official

limit are not reported.
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802.11h, Recei

ve, Frequency: 2437MHz
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8ite no. A/C Chawmber Data no. 1
Dis. / Ant. Jm  VBA6lOGA/UHALEPS108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. S564EC 257 /56% OJarwel Wang
EUT WHNESZZD1
Fower Rating D 5V wvia notebook
Test Mode REZ437(80Z.11b)
Ant. Cable Emission
Freqg Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) [dBEpv) (dEpV/m) (dEpV¥/m) (dE)
1 Z01.e850 ZZ.07 3.03 3.70 Zg.80 43.50 14.70
2 £295.780 Z&.48 4,00 0.50 30.97 45.00 15.03
3 30Z2.2%0 12.00 &6. 60 0.28 Z25.87 45.00 Z20.13
4 581.930 20,91 .30 -0.23 Zg. 98 45,00 19.0Z2
5 g0z.1z0 Z4.17 6. 50 1.55 3Z2.82 45.00 13.38
& F66.050 Z6.87 7.0 0.04 34.863 S4.00 12.37
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.
S8ite no. A Chambher Data no. 2
Dis. / A&nt. 3m VEAE1NGA/UHALEI108A Ant. pol. VERTTCAT
Limit FCC PART-15C
Env. / Ins. BEE4EC Z57C /56 OJarwel Wang
EUT WHNESZZD1
Power Rating DX 5V wvia notebook
Test Mode REZ437(80Z.11h)
ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 Z01.e&%0 Z2.07 3.03 3,85 28.75 43,50 14.75
z2 295.780 Z4.48 4.00 -0.41 30.086 45.00 15.94
3 511.1z0 1%,&9 &. 80 .85 27.34 45,00 18. 64
4 581.5%30 Z0.91 &6.30 0D.a9 Zg.10 45.00 17.90
5 859.350 Z6.01 T.20 -0.63 3z.57 45.00 13.43
=) 964.110 Z6.80 T.60 -0.1% 34.24 54.00 12.76
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

zZ.

The emission levels that are Z0dE below the official

limit are not reported.
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802.11g, Transmit, Frequency: 2412MHz

gite no. AT Chamber Data no.
Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. BSA4EC Z57C/56%
EUT WHNESZZD1
Power Rating DX 5V wvia notebook
Test Mode TEZ41Z2(80Z.11cq)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBpWV/m)
1 Z01.850 ZZ.07 3.03 3.91 29.01 43.50
z Z%6.750 Z£.59 4,00 -0.21 30,38 4,00
3 5323.730 12,76 6. 50 0.4% 27.13 45.00
4 281.%30 zZ0.91 &6.30 Z2.493 29.74 45.00
5 861.2%0 Z6.0°9 T.20 -0.58 32.71 44.00
& f64.110 Z6.80 T.60 -0.3¢6 33.84 S4.00

Remarks: 1. BEmission Level=
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Z
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.

S8ite no. A/C Chamber Data no.
Dis. / Aant. 3m VEBASLOGA/UHALPS108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. BSF4EC 230 /56%
EUT WHNESZZD1
Fower Rating D 5V wvia notebook
Test Mode TEZ412(80Z.11q)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBpV/m)
1 201.6%0 ZZ.07 3.03 3.84 28.524 43.50
z Z98.6%0 26,72 .50 -0.70 29,82 4,00
3 530.5Z0 1%2.70 5. 20 1.08 27.68 45,00
4 581.5930 Z0.91 5. 30 1.03 28.24 4g.00
5 258.380 Z5.92 T.E20 -0.31 32.87 4¢.00
) 959.260 Z/.38 T.60 0.58 34.57 45,00

Antenna Factor + Cable Los=zs +

Remarks: 1. Emission Level=

1
VYERTICAL

OJarwel Wang

Margin Remark

(dE)

Reading.

Z. The emizzion lewvels that are Z0dE helow the official

limit are not reported.
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802.11g, Transmit, Frequency: 2437MHz

8ite no. A/C Chawmber Data no.
Dis. / ant. 3m VEAELDGA/ UTHALES108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. BSR4EC Z57C/56%
EUT WHNESZZD1
Fower Rating D 5V wvia notebook
Test Mode TEZ437(80Z.11q)
Ant. Cable Emission
Freqg Factor Loss Reading Level Limits
(MHz) (dE/m) (dBE} (dBEpv) (dEpV/m) (dBEpV/m)
1 Z01.e850 ZZ.07 3.03 3.95 29.05 43.50
2 293.840 Z6.33 3.% -0.38 29.91 45.00
3 581.5%30 Z0.91 &6.30 0.4 28.15 45.00
4 774,960 Z4,Z6 .80 -0.2Z a0.84 45,00
5 gel.z%0 Z6.0°9 T.20 -0.5%6 32.73 45.00
& F66.050 Z6.87 T.90  -0.4=2 34.17 S4.00

RPemarks: 1.
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1
HORIZONTAL

OJarwel Wang

Margin BRemark
(dE)

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official

limit are not reported.

Site no. A/C Chamber Data no.
Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. B5A4EC 2570 /56%
EUT WHNESZZD1
Power Rating DT 5V wvia notebook
Test Mode TEZ437(80Z.11q)
ant. Cable Emission
Freq Factor Loss FReading Level Limits
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBpWV/m)
1 Z201.8%0 ZzZ.07 3.03 3.16 Z28.286 43,30
2 £295.780 Z&.48 4,00 bD.1& 30.63 45.00
3 408.200 17,28 4,20 1.65 23.83 45.00
4 511.1zZ0 1%,&9 &. 80 0.z4 Z6.73 45,00
5 581.5%30 Z0.91 &6.30 0.77 27.598 45.00
& F61.z200 Z6.50 T.60 -0.2%9 33.81 S4.00

Pemarks: 1.

Emission Level= Antenna Factor + Cakle Loss +

z
VERTICAL

OJarwel Wang

Margin Remark
(dE)

Reading.

Z. The emission lewvels that are Z0dE helow the official

limit are not reported.
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802.11g, Transmit, Frequency: 2462MHz

gite no. : ASC Chamhber Data no.
Dis. / &nt. : 3m VBASLOGA/ UHALES108A Ant. pol.
Limit 1 FCC PART-15C
Env. / Ins. B5E4EC Z57C/56%
EUT WHNESZZD1
Fower Rating D 5V wvia notebook
Test Mode TEZ462 (802,11
Ant. Cable Emission
Freqg Factor Loss Reading Level Limits
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpV/m)
1 Z01.e850 ZZ.07 3.03 Z2.95 Zg.05 43.50
i ZBZ.Z00 25,39 3.80 0.14 29,33 45,00
3 Z96.750 Z6.5°9 4.00 -0.0¢6 30.53 45.00
4 23Z2.460 12,64 7.00 0.42 27.08 45.00
5 858.280 Z5.98 T.20 -0.03 33.15 45.00
& F66.050 Z6.87 7.0 o.o3 34.88 S4.00

Emission Level=

Antenna Factor + Cable Los=zs +
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Z
HORIZONTAL

OJarwel Wang

Margin BRemark
(dE)

Reading.

Z. The emission lewvels that are Z0dB helow the official

limit are not reported.

gite no. : ASC Chamhber Data no.
Dis. / Ant. : 3m VBASLOGA/ UHALPI108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. S8564EC Z5°C/56%
EUT WHEBSZZD1
Fower Rating ¥ 5V wia notebook
Test Mode TEZZ46Z (802.11g)
Ant., Cahle Emission
Freq Factor Loss FReading Level Limits
(MHz) (dE/m) (dBE} (dBEpv) (dEpV/m) (dBEpV/m)
1 201.850 ZZ2.07 2.03 3.30 28.40 43.50
= 288.9%0 Z5.927 3.80 0.42 30.1%2 4¢.00
3 298,650 Zg.72 2.20 0.38 21.00 45,00
4 53Z.460 19,64 T.00 0.21 26.85 4g.00
5 531,540 Z3.Z22 .50 -0.46& 29,25 4¢.00
) 883.230 Zm.0% T.Z20 -0.80 3Z2.49 45,00
7 957 .30 Z&.33 7. 60 0.z24 24,17 4g.00

Remarks: 1. Bmission Level=

Antenna Factor + Cakle Loss +

1
VERTICAL

OJarwel Wang

Margin Remark
(dE)

Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial

limit are not reported.
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802.11g, Rece

ive, Frequency: 2437MHz
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8ite no. A/C Chawmber Data no. 1
Dis. / Ant. Jm  VBA6lOGA/UHALEPS108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. 8564BC 257 /56% OJarwel Wang
EUT WNE5ZZD1
Fower Rating D 5V wvia notebook
Test Mode REZ437(80Z.11q)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 201,850 ZZ2.07 2.03 2.0Z2 28.12 43,350 15.38
z2 369,320 Z1i.17 5£.530 -0.42 27.28 4¢.00 18.74
3 Ta7.060 Z3.535 5.60 -0.89 29.28 45,00 1a.74
4 T73.9%0 Z4.Z21 .80 -0.13 20.87 4g.00 15.13
5 g&6.140 25,97 T.20 0o.04 33.21 4,00 12.79
=) S967.95%0 Z&.20 T.689 0.z0 34,79 54.00 12,21
RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. 2
Dis. / Ant. Jm  VBAGlOGA/UHALPF108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. S9564EC Z5°C /56% OJarwel Wang
EUT WHNESZZD1
Fower Rating D 5V wvia notebook
Test Mode REZ437(80Z.11q)
Ant., Cahle Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 201.850 ZZ2.07 2.03 3.E28 28.38 43.50 15.12
= 285.110 Z5.54 3.80 o.78 30.12 4¢.00 15.88
3 519.850 19.9% 5.20 -0.16& 26.73 45,00 1927
4 574.170 Z1.10 .44  -0.12 27 .42 4g.00 18.58
5 730,710 23,35 .70 0.z4 30,29 4,00 15.71
) fe7.595%0 ZA.°90 T.6e9 -0.77 33.82 54.00 Z0.18
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.
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802.11a, Transmit, Frequency: 5745MHz

FCC ID. BEJWN8522D1  Page 28 of 154

8ite no. A/C Chawmber Data no. 2
Dis. / Ant. Jm  VBA6lOGA/UHALEPS108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. 8564BC 257 /56% OJarwel Wang
EUT WNE5ZZD1
Fower Rating D 5V wvia notebook
Test Mode TES745{B0Z.11a)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 201,850 ZZ2.07 2.03 Z2.591 28.01 43,350 15.49
z2 240.4%0 Z3.10 3.40 1.1% 27.68 4¢.00 18.32
3 581.930 Z0.°91 5. 30 1.38 28.59 45,00 17.41
4 704.150 Z3.5& 6.60 -0.7& 29.40 4g.00 1la. 60
5 286,510 25.19 7.30 -0.14 32,35 4,00 13.65
=) 963.140 ZE.63 T.e0 -0.13 24,10 54.00 12,920
RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. 1
Dis. / Ant. Jm  VBAGlOGA/UHALEPS108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. 8564BC 257 /56% OJarwel Wang
EUT WNESZZD1
Power Rating D 5V wia notebook
Test Mode TEST45 {802 .114a)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 201.6%0 ZZ.07 3.03 3.93 29.03 43.50 14.47
z 458,510 18.7°9 &.50 1.83 Z27.12 4,00 12.88
3 569,320 Z1.17 5.50 -0.10 27.58 45,00 18.42
4 581.930 Z0.°%1 5.30 0.820 28.01 45.00 17.99
5 Te5.260 23.8BZ2 f.80 -0.39 30,23 4,00 15.77
) 45,650 Z5.76 7.30 1.28 34,54 45,00 11. 464
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official

limit are not reported.
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802.11a, Transmit, Frequency: 5785MHz

FCC ID. BEJWN8522D1

1

Page 29 of 154

HORIZONTAL

OJarwel Wang

Margin Remark

(dE)

S8ite no. A Chambher Data no.
Dis. / Aant. 3m VBASLOGA/ UHALPI108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. 8564EC Z5TC/56%
EUT WHNESZZD1
FPower Rating I 5V wvia notebook
Test Mode TEX5785(802.114a)
Ant. Cakle Emizsion
Freq Factor Loss FReading Level Limits
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBpV/m)
1 Z00.7zZ0 ZzZ.08 3.00 3.368 Z8.44 43,30
2 299,660 Z6.77 3.%0 -0.8Z 29.85 45.00
3 403.450 17.54 4,20 0.928 23.4Z2 45.00
4 230.5zZ0 12,70 6. 30 1.08 27.88 45.00
5 66T7.290 ZZ.80 5.40 0.45 29,65 45.00
& 967.5930 Z6.20 7.6 -0.68 33.51 54.00

Emission Level=

Antenna Factor + Cable Lozs + Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.

Z

YERTICAT

OJarwel Wang

Margin Remark

(dE)

Site no. A/C Chawmber Data no.
Dis. / ant. 3m VEAELDGA/ UTHALES108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. B5E4EC Z57C/56%
EUT WHNESZZD1
Power Rating DX 5V wvia notebook
Test Mode TE5785(802.114a)
Ant. Cakle Emizsion
Freq Factor Loss FReading Level Limits
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBpWV/m)
1 Z00.7z0  ZZ.08 3.00 3.08 Z8.16 43.50
= 417.030 14.95 2.08 1.33 23.55 45.00
3 581.%30 Z0.91 5. 30 D.2& 27.47 45.00
4 719,870 ZZ.30 &6. 60 0.54 29.44 45.00
5 g254.500 Z5.81 7.10 -0.16 3z.75 45.00
& 267,980 Z&. 50 7.69 -0.535 34.04 54.00

Remarks: 1. Emission Level=

Antenna Factor + Cable Los=zs +

Reading.

Z. The emizzion lewvels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation
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802.11a, Transmit, Frequency: 5825MHz

FCC ID. BEJWN8522D1  Page 30 of 154

gite no. AT Chamber Data no. z
Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. S564EC Z5TC/56% OJarwel Wang
EUT WHNESZZD1
Power Rating D 5V wia notebook
Test Mode TEIBZS{B0Z.11a)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 Z01.8%0 ZZ.07 3.03 3.35 Z28.45 43.50 15.05
= Z292.870 za.24 3.20 0.355 30.88 45.00 15.31
3 523.730 132,75 5. 50 0.98 27.64 45.00 18.36
4 281.5%30 Z0.91 6,30 0.9 Z28.10 45.00 17.90
5 637.360 Z23.3Z 5.50 -0.31 29.51 45.00 15.49
& 973.810 Z6.64 T.70 -0.85 33.50 54.00 Z0.50
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chamber Data no. 1
Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. BEE4EC E5TC /56% OJarwel Wang
EUT WHNESZZD1
Power Rating DT 5V wvia notebook
Test Mode TESBZ5{B0Z.11a)
ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 Z01.620 Z22.07 3.03 4.15 Z9.Z5 43,50 14.Z25
z2 Z9Z2.870 Z6.Z24 3.20 0.1a 30.30 45.00 15.70
3 230.5zZ0 12,70 6. 30 0.1% 26,77 45.00 12.23
4 581.%30 Z0.91 5. 30 0.40 27.861 45.00 18.39
5 883.600 Z5.27 7.30 0.03 3z.80 45.00 13.40
5 956.050 Z6.B9 T.970  -0.87 33.59Z2 54.00 Z0.08
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.

AUDIX Technology Corporation
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802.11a, Receive, Frequency: 5785MHz

8ite no. A/C Chawmber Data no.
Dis. / ant. 3m VEAELDGA/ UTHALES108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. B5G4EC Z5°C/56%
EUT WNE5ZZD1
Fower Rating D 5V wvia notebook
Test Mode RESTES{B0Z.11a)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits
(MHzZ) (dB/m) (dB)  (dBuv) (dBpvV/m)  (dBpV/m)
1 201,850 ZZ2.07 2.03 3.44 28.54 43,350
z2 285.110 Z5.54 3.80 1.23 30.57 4¢.00
3 297,720 Za.eE8 3. 58 0.22 30.88 45,00
4 581.5930 Z0.91 5. 30 1.38 28.59 4g.00
5 700,270 23,44 f.50 -0.3& 29,60 4,00
=) 971.870 Z&.T79 T.70  -0.&3 33.886 54.00

Remarks: 1. BEmission Level=

FCC ID. BEJWN8522D1  Page 31 of 154

1
HORIZONTAL

OJarwel Wang

Margin Remark
(dB)

Antenna Factor + Cabkle Lozs + Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.

8ite no. A/C Chamber Data no.
Dis. / A&nt. 3m VEAE1NGA/UHALEI108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. S8564EC Z5°C/56%
EUT WHNESZZD1
FPower Rating I 5V wvia notebook
Test Mode RE5785(802.114a)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBpWV/m)
1 201.690 ZZ.07 3.03 3.14 28.24 43.50
z Z11.3%0 Z21.75 3.20 o.28 Z5.83 43,50
3 286.960 17.43 4.70 0.15 22,27 4g.00
4 318.880 z0.01 .20 -1.00 25.%71 4¢.00
5 T23.3%0 Z3.98 .20 -0.38 30.50 45.00
=) 257,320 ZE.33 T.e0 -0.0% 33.84 4¢.00

RBemarks: 1. Bmission Level=

Antenna Factor + Cable Los=s +

a
VYERTICAL

OJarwel Wang

Margin Remark
(dE)

Reading.

Z. The emission lewvels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation
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802.11n-HT20, Transmit, Frequency: 2412MHz

gite no.
Dis. / &nt.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

FCC ID. BEJWN8522D1  Page 32 of 154

1
HORIZONTAL

OJarwel Wang

Margin Remark

(dE)

AT Chamber Data no.
3m VBASLOGA/ UHALES108A Ant. pol.
FCC PART-15C

B564EC Z5C/56%

WNBSZEZD1

DT 5V wvia notebook
TEZ41Z2(80Z.11n-HTZ0)

ant. Cable Emission

Factor Loss FReading Level Limits
(dE/m) (dE) (dEpV) (dEpV/m) (dBpV/m)
zz.0v 3.03 3.25 28.35 43,30
23.83 3.50 0D.76 Zg.08 45.00
17.36 2.24 1.78 Z4.38 45.00
20.591 5. 30 0D.4%9 27.70 45.00
Z6.00 T.20 -0.40 3Z.80 45.00
Z6.50 7.60 0.55 34.65 54.00

RPemarks=s: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

2
VYERTICAL

OJarwel Wang

Margin Remark
(dE)

gite no.
Dis. / &Ant.
Limit
Env. / Ins=s.
EUT
Fower Rating
Test Mode
Freqg
(MH=z)
1 Z01.6%0
Z 259,820
3 296,750
4 710,340
5 gel.220
3 Q54,110

2/C Chamber Data no.
3m VEBASLOGA/UHALPS108A Ant. pol.
F2C PART-15C

S9564EC Z5°C /56%

WIHE52Z2D1

DC 5V wvia notekhook

TEZ41Z (802.11n-HTZ0)

Ant. Cakle Emission

Factor Loss Reading Level Limits
(dB/m) (dB) (dBuv) (dBpV/m)  (dBpV/m)
=2z.07 2.03 .85 28.73 43,50
24 .55 3.53 0.% 29.04 4. 00
25.59 4.00 0.86 31.45 45,00
23.504 f.01 0.48 30,352 45,00
26.0%9 7.0 -0.51 3z.78 4. 00
26.80 T.60  -0.73 33,67 54,00

Remarks: 1.

Emission Level=

Antenna Factor + Cakle Loss +

Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial
limit are not reported.

AUDIX Technology Corporation
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FCC ID. BEJWN8522D1

802.11n-HT20, Transmit, Frequency: 2437MHz

gite no.
Dis. / &nt.
Limit
Enwv. / Ins.
EUT

FPower Rating

Test Mode

&S0 Chawmber
Jm
FZ2Z PART-15C

B5E4EC 257 /56%

WHNESZZD1

VBAGLOGA/ UHALEP2108A

Data no. r 2
Ant. pol. HORIZONTAL

OJarwel Wang

0 5Y wvia notebook
TEXZ2437 (802 . 11n-HTZ0)

Ant. Cahle
Factor Loss

(dB/m) (dEBE)

zz.07 3.03
£5.45 .80
19.95 &. 80
z0. 91 &.30
£3.53 &. 50
26,50 7.60

Emi=z=ion

Reading Level Limits Margin Remark
{dBuv) (dBEpV/m) (dBpV/m) (dE)

3.39 28.49 43.50 15.01

-0.15 29.10 45.00 la.20

-0.64 Z26.11 45.00 12.8%

0.75 27.986 45.00 18.04

0.0& 30.02 45.00 15.91

0.82 34,5z S4.00 12.08

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

2/C Chamber
3
FCC PART-15C

8564EC Z57C /568

WHNESZZD1

VBAG10EAS UHALEP2108A

Data no. i 1
Ant. le. VERTICATL

OJarwel Wang

DC 5V wvia notekhook
TEZ437(802.11n-HTZ0)

gite no.
Dis. / &Ant.
Limit
Env. / Ins=s.
EUT
Fower Rating
Test Mode
Freg
(MHzZ)
1 201.620
z 296,750
3 406,360
4 581.%330
5 710,340
[ 863,230
7 271.870

Ant. Cahle
Factor Loss

(dB/m) (dBE)

22.07 3.03
25.59 4.00
17,33 4,20
20.91 a.30
£23.54 6.51
26.0% TLED
26.79 7.0

Emission

Feading Level Limits Margin Remark
(dBuwv) (dBEpV/m) (dBEpY¥/m) (dE)

Z.98 zZ8.08 43.50 15.4Z2

0.15 30.74 45.00 15.26

0.78 23.03 45.00 2z2.97

0.73 27.54 45.00 18.06

-0.72 29,32 45.00 la.68

0.08 33.37 45.00 1z.63

-1.03 33.46 54.00 Z0.54

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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802.11n-HT20, Transmit, Frequency: 2462MHz

FCC ID. BEJWN8522D1  Page 34 of 154

8ite no. A/C Chawmber Data no. 1
Dis. / Ant. Jm  VBA6lOGA/UHALEPS108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. 8564BC 257 /56% OJarwel Wang
EUT WNE5ZZD1
Fower Rating D 5V wvia notebook
Test Mode TEZ4 62 (802.11n-HTZ0)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 201,850 ZZ2.07 2.03 2.70 27.80 43,350 15.70
z2 297,720 Zg.68 3.98 -0.04 30. 62 4¢.00 15.38
3 511.12Z20 19.&% 5. 20 0.30 26.789 45,00 13,21
4 592.570 Z0.923 6. 20 0.320 27.45 4g.00 18.55
5 g0z.0%0 24,20 .20 -0.29 30.81 4,00 15.19
=) S966.050 Zg.89 7.0 -0.1% 24,42 54.00 12,58

Remarks: 1.

Emizsion Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

8ite no. A0 Chawmber Data no. 2
Dis. / Ant. Jm  VBAGlOGA/UHALPF108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. S9564EC Z5°C /56% OJarwel Wang
EUT WHNESZZD1
Fower Rating D 5V wvia notebook
Test Mode TEZZ462 (802.11n-HTZ0)
ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 z201.6%0 ZZ.07 3.03 4.00 29.10 43,50 14.40
2 44/,130 17.5%9 5.40 1.0Z2 24.01 45,00 21.99
3 £31.540 Z3.Z22 5£.50 -0.24 29.47 4g.00 16.53
4 258.380 Z5.92 T.20 -0.40 32.78 4¢.00 13.22
5 45,650 Z5.76 7.30 o.z27 33.53 45,00 12,47
=) S964.110 Z&.80 T.60 -0.40 24.00 54.00 Z0.00

Pemarks: 1.
2.

Emission Level= Antenna Factor + Cakle Loss +

Reading.

The emission levels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation
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802.11n-HT20, Receive, Frequency: 2437MHz

FCC ID. BEJWN8522D1  Page 35 of 154

Site no. A/C Chawmber Data no. 1
Dis. / Ant. Jm  VBA6lOGA/UHALEPS108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. S564EC Z5TC/56% OJarwel Wang
EUT WHNESZZD1
Power Rating DT 5V wvia notebook
Test Mode REZ437(80Z.11n-HTZ0)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 Z01.6%0 Z2.07 3.03 3.56 Z8. 66 43,50 14.84
z2 Z%6.750 Z6.5°% 4.00 -0.31 30.28 45.00 15.72
3 281.%30 zZ0.91 &6.30 0.54 27.75 45.00 18.25
4 676.0Z20 ZZ2.8B9 5.40 -0.36 8.9z 45.00 17.08
5 855.470 Z5.87 7.10 -0.0% 3Z.88 45.00 13.1Z2
& f64.110 Z6.80 7,60 0.13 34.35% S4.00 17.41
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. 2
Dis. / ant. 3m VBA6106A/UHALES1084 Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. S9564EC Z5°C /56% OJarwel Wang
EUT WHNESZZD1
Fower Rating ¥ 5V wia notebook
Test Mode REZ437(80Z.11n-HTZ0)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dBE)
1 Z01.8%0 ZZ.07 3.03 3.53 28.63 43.50 14.8%7
z2 2921.5%00 Z4.17 3.20 0.49 30.56 45.00 15.44
3 213.060 12,95 6.80 -0.ZZ Z26.53 45.00 12.47
4 6EBE.6%0 Z23.18 .50 -D.21 29.47 44.00 16.53
5 863.230 Z6.0°% T.20  -1.1Z2 3z.17 45.00 13.83
5 956.050 Z6.B9 T.70 -0.s54 33.95 54.00 Z0.05
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

zZ.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation
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FCC ID. BEJWN8522D1

802.11n-HT20, Transmit, Frequency: 5745MHz

gite no. /0 Chamber Data no. : 2

Dis. / Ant. 3m VEAE1D6A/ UHALES108A Ant. pol. HORIZONTAL
Limit FZC PART-15C

Env. / Ins. S564EC Z5TC/56% OJarwel Wang
EUT WNEBLZEZD1

Power Rating
Test Mode

DC 5V wia notebook
TE5745(802.11n-HTEZ0)

Page 36 of 154

Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 Z01.8%0 ZZ.07 3.03 3.396 Z8.86 43,50 14.54
z 299,660 Z6.77 .70 -0.82 Z9.85 4,00 18.15
3 39%.570 17.8°% 4,80 1.10 23.58 45.00 Z2.4Z
4 JZ6.640 13,87 6. 50 0.21 27.48 45.00 18.5Z
5 581,230 Z0.91 .30 1.10 Z8.31 4,00 17.69
) 915.610 Z24.20 7.40 D.o% 32.39%9 45.00 13.61
7 964.110 Z6.80 T.60 -0.Z3 34.17 54.00 12.83

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

S8ite no. : A/C Chamber Data no. : 1
Dis. / &nt. : 3m VEAE1NGA/UHALEI108A Ant. pol. VERTTCAT
Limit FCC PART-15C
Env. / Ins. BEE4EC Z57C /56 OJarwel Wang
EUT WHNESZZD1
Power Rating DT 5V wvia notebook
Test Mode TES745(80Z.11n-HTZ0)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 Z01.e850 ZZ.07 3.03 3.21 28.31 43.50 15.19
= Z295.780 4,48 4,00 -0.48 29.98 45.00 1l6.01
3 400.540 17.8&6 4.80 -0.41 ZZ2.05 45.00 23.95
4 267,380 z0.97 &6.30 0.355 Z28.03 45.00 17.97
5 581.%30 Z0.91 .30 1.10 28.31 44.00 17.689
& 707.060  23.5335 6,680 -0.21 29.54 45.00 l6.06
7 855.470 Z5.87 7.10 0D.41 33.38 45.00 12. 62
=] F66.050 Z6.87 T.790  -0.64 33.895 S4.00 Z20.05

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.
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802.11n-HT20, Transmit, Frequency: 5785MHz

FCC ID. BEJWN8522D1  Page 37 of 154

gite no. A7/C Chamber Data no. 1

Dis. / Ant. 3m VEBASLOGA/ UHALES108A Ant. pol. HORIZONTAL
Limit FOC PART-15C

Env. / Ins. S564EC Z5TC/56% OJarwel Wang
EUT WNEBLZEZD1

Power Rating
Test Mode

DC 5V wia notebook
TE5785(802.11n-HTEZ0)

Ant. Cable Emission
Freq Factor Loss FReading Level Limits
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBpV/m)
1 Z00.7zZ0  ZZ.08 3.00 3.26 Z28.34 43.50
z Ze8.620 Z4.84 3.70 0.33 29,09 4,00
3 £295.780 Z&.48 4.00 -0.3% 30.08 45.00
4 385.59%0 17.41 4.70 0.0o8 22.19 45.00
5 715.7%0  zZ.74 6.33 0.13 29.43 45.00
5 866,140 Z25.597 T.20 -0.1% 33.01 45.00
7 964.110 Z6.80 T.60 -0.0% 34.31 54.00

Remarks: 1. Bmission Level=

Antenna Factor + Cakle Loss +

Margin Remark

(dE)

Feading.

Z. The emission lewvels that are Z0dE helow the ocfficial

limit are not reported.

8ite no. A0 Chawmber Data no.
Dis. / ant. 3m VEAEL1DGA/ UHALES108A Ant. pol.
Limit FCCO PART-15C
Env. / Ins. BSR4EC Z5C/56%
EUT WMNE5ZZD1
Power Rating D 5V wia notebook
Test Mode TX5785(80Z.11n-HTZ0)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits
(MHzZ) (dB/m) (dB)  (dBuv) (dBpvV/m)  (dBpV/m)
1 Z01.6%0 Z2.07 3.03 3.7z Z8.82 43,50
2 297,720 ZA.EB 3.5%8 -0.49 30.17 45.00
3 403.450 17.54 4,30 o.1% ZZ2.61 4¢.00
4 311,120 1%.g%9 .80 0.&0 Z7.09%9 4,00
5 TI3.95%0 24021 .80 -1.30 29.70 45.00
=) 266,140 Z5.97 T.E20 -0.37 32.80 4¢.00
7 256,350 26,33 T.60 0.z3 34,16 4,00

Remarks: 1. Emission Level=

Antenna Factor + Cable Los=zs +

2
YERTICAT

OJarwel Wang

Margin Remark
(dB)

Reading.

Z. The emission lewvels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation
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FCC ID. BEJWN8522D1

802.11n-HT20, Transmit, Frequency: 5825MHz
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8ite no. A/C Chamber Data no. 2
Dis. / Ant. Jm  VBAGlOGA/UHALPF108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. S564EC 257 /56% OJarwel Wang
EUT WNE5ZZD1
Fower Rating D 5V wvia notebook
Test Mode TESBZ5(80Z.11n-HTZ0)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 Z01.620 Z22.07 3.03 3.0z Z8.1%Z 43,50 15.38
z2 Z88.0Z0 Z5.85 3.80 0.04 29.89 45.00 16.31
3 299,860 Z&.77 3.0 -0.91 29.786 45.00 la.24
4 319,850 12,99 .20 0.38 Z27.47 4,00 12.53
5 T0Z2.Z210 Z23.53 £.50 -D.0& 29.97 44.00 16.03
& 863.230 Z4.0°% 7.20 0.82 34.11 45.00 11.8%
ki 9e3.140 Z6.83 T.60 -0,32 33.71 54,00 Z0.z29
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
Z., The emission levels that are Z0dE below the official
limit are not reported.
gite no. AT Chamber Data no. 1
Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. BEE4EC Z57C /56 OJarwel Wang
EUT WHNESZZD1
FPower Rating I 5V wvia notebook
Test Mode TESBZ5(B0Z.11n-HTZ0)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ ) (dB/m) (dB)  (dBuwv) (dEpv/m) (dBpV/m) (dE)
1 Z01.6%0 Z2.07 3.03 4.41 Z9.51 43,50 13.99
z2 Ze2.55%0 Z4.9Z2 3.70 0.0& Z8.88 45.00 17.32
3 Z296.750 Z6.3°% 4,00 -0.4% a0.1z 45.00 15.88
4 511.1Z20 1%.8°%9 .80 -0.11 Z25.38 45.00 192,62
5 g79.900 22,97 6.40 -0.20 29.186 45.00 la.84
& g65.170 Zé&.00 T.20 -0.63 3z.57 45.00 13.43
7 971.870 Z6.79 T.900 -1.17 33.3Z2 54.00 Z0. 68
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.

AUDIX Technology Corporation
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S8ite no. A Chambher Data no. 2
Dis. / Aant. 3m VEBASLOGA/UHALPS108A Ant. pol. HORTZONTATL
Limit FCC PART-15C
Env. / Ins. S9564EC Z5°C /56% OJarwel Wang
EUT WHNESZZD1
Fower Rating D 5V wvia notebook
Test Mode RES785(80Z.11n-HTZ0)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dBE)
1 Z01.&2%0 Z22.07 3.03 Z.98 zg.08 43,350 15.4Z2
2 399,570 17.8°%9 4,80 D.2& Z2.74 45.00 Z3.26
3 581.5%30 Z0.91 &6.30 0.8% zZg.osg 45.00 17.92
4 750,710 23,35 6.70 0.10 30.15 45.00 15.85
5 208.82Z0 Z25.01 7.40 0.53 3Z2.54 45.00 13.06
& 963.140 Z6.63 7.60 0.50 34.73 54.00 12,27
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
gite no. AT Chamber Data no. 1
Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. BEE4EC Z57C /56 OJarwel Wang
EUT WHNESZZD1
FPower Rating I 5V wvia notebook
Test Mode REST7EB5(B0Z.11n-HTZ0)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dBE)
1 Z01.8%0 ZZ.07 3.03 4.08 29.18 43.50 14.3Z2
z2 299,860 Z6.77 3.20 -0.21 30.46 45.00 15.54
3 329.730 15.36 4,14 1.54 21.34 45.00 Z24.686
4 365.620 16.65 4,50 Z.04 23.1°% 45.00 Z2.81
5 281.5%30 Z0.91 6,30 0.73 27.54 45.00 18.06
& g55.470 £5.87 7.10 -0.Z21 32,74 45,00 13.24
7 966.050 Z6.B8% T.70  -0.95 33.64 54.00 Z0.36
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z.

The emission levels that are Z0dB below the official

limit are not reported.
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802.11n-HT40, Transmit, Frequency: 2422MHz
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gite no. AT Chamber Data no. 1
Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. BEE4EC Z5TC/56% OJarwel Wang
EUT WHNESZZD1
Power Rating DT 5V wvia notebook
Test Mode TEZ4ZZ2(80Z.11n-HT40)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 Z00.7zZ0 ZzZ.08 3.00 .68 27.786 43,30 15.74
z2 ZB0.Z60 Z5.30 3.80 0.75 29.84 45.00 16.16
3 Z298.6850 za.72 3.20 0.33 30.95 45.00 15.05
4 513.060 1%2.95 5.80 0D.4%9 27.24 45.00 18.76
5 271.z260  Z1.14 6.50 -0.Z2Z 27.4%Z 45.00 18.58
5 956.050 Z6.B9 7.70 bD.1& 34.75 54.00 19,25
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
gite no. AT Chamber Data no. z
Dis. / Ant. 3m VBARLOGA/ UHALES108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. 8564RC 257 /56% OJarwel Wang
EUT WHNESZZD1
FPower Rating I 5V wvia notebook
Test Mode TEZ4Z2Z (B0Z.11n-HT40)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBpv) (dEpV/m) (dBEpV/m) (dEBE)
1 Z201.8%0 ZzZ.07 3.03 3.16 Z28.286 43,30 15.24
2 299,660 Z6.77 3.%0 -0.42 30.25 45.00 15.75
3 311.1zZ0 12.&% &6.80 0.41 Z6.590 45.00 12.10
4 774,960 Z4.26 6.80 0.1% 31.23 45.00 14.77
5 8s8.080 Z5.89 T.20 -0.70 32.39%9 45.00 13.61
& 967.5930 Z6.20 T.63 -0.41 34.18 54.00 19.82
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

zZ.

The emission levels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation
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802.11n-HT40, Transmit, Frequency: 2437MHz

Site no. A/C Chawmber Data no.
Dis. / ant. 3m VEAELDGA/ UTHALES108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. BSF4EC 230 /56%
EUT WHNESZZD1
Power Rating ¥ 5V wvia notebook
Test Mode TEZ437 (80Z.11n-HT40)
Ant. Cable Emission
Freq Factor Loss Reading Level Limits
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBpWV/m)
1 Z00.7zZ0  ZZ.08 3.00 3.36 Z8.44 43.50
2 297.720 Z6.6B 3.%8 -0.04 30.6Z2 45.00
3 521.7%0 192,91 6. 50 1.66 zZg.48 45.00
4 581,230 Z0.91 .30 1.40 Z8.61 4,00
5 859.3250 Z6.01 T.20 -0.11 33.09 45.00
& 237,320 Z6.33 T.60 -0.04 33.88 45.00

Antenna Factor + Cable Los=zs +

Remarks: 1. Emission Level=

FCC ID. BEJWN8522D1  Page 41 of 154

z
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

Reading.

Z. The emission lewvels that are Z0dB helow the official

limit are not reported.

S8ite no. A/C Chamber Data no.
Dis. / A&nt. 3m VEAE1NGA/UHALEI108A Ant. pol.
Limit FCC PART-15C
Env. / Ins. BSA4EC Z57C/56%
EUT WHNESZZD1
Power Rating DT 5V wvia notebook
Test Mode TEZ437(80Z.11n-HT40)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits
(MHzZ) (dB/m) (dB) (dBuv) (dBpV/m)  (dBpV/m)
1 Z01.8%0 ZZ.07 3.03 3.44 Z28.54 43.50
= Z288.5%%0 z5.97 3.80 -0.30 29.27 45.00
3 483.5%60 18.84 5.14 0.52 25.50 45.00
4 667.230 ZZ.80 6.40 -0.40 Zg.80 45.00
5 854.500 Z5.81 7.10 -0.3% 3Z2.54 45.00
& 966.050 Z6.8°9 T.90 0 -0.33 34.26 54.00

Pemarks: 1.

1
VYERTICAL

OJarwel Wang

Margin Remark
(dE)

Emission Lewel= Antenna Factor + Cable Loss + Reading.

Z. The emizzion lewvels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation
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FCC ID. BEJWN8522D1

802.11n-HT40, Transmit, Frequency: 2452MHz

Site no. AT Chamber Data no. : 2

Dis. / ant. 3m VBASLOGA/ UHALES108A Ant. pol. HORIZONTAL
Limit FCC PART-15C

Env. / Ins. BEE4EC Z57C /56 OJarwel Wang
EUT WHNESZZD1

FPower Rating
Test Mode

0 5V wia notebook
TEZ452 (802 . 11n-HT40)

Page 42 of 154

Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 Z00.7Z0 ZZ.08 3.00 3.64 28.7Z2 43.50 14.78
z2 297,720 Zé.eB 3.98 -0.925 29.71 45.00 16.29
3 385,920 17.41 4,70 1.11 23.22 4,00 Z2.78
4 515.000 12,97 5.80 1.26 Z8.03 44.00 17.97
5 281.%30 zZ0.91 &6.30 1.1% Z28.38 45.00 17.62
5 954,110 Z6.80 T.60 0 -0.Z21 34.19 54.00 12.81

Remarks: 1. Emission Level=

Antenna Factor + Cable Los=zs +

Reading.

Z. The emission lewvels that are Z0dB helow the official

limit are not reported.

Site no. A/C Chawmber Data no. 1
Dis. / ant. 3m VBA6106A/UHALES1084 Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. S8564EC Z5°C/56% OJarwei Wang
EUT WHNESZZD1
FPower Rating I 5V wvia notebook
Test Mode TEZ45Z2(80Z.11n-HT40)
ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 Z00.7Z0 ZZ.08 3.00 3.64 28.7Z2 43.50 14.78
z2 297,720 Zé.eB 3.98 -0.925 29.71 45.00 16.29
3 393.750 17.5% 4.70 0.50 Z2.786 45.00 Z3.24
4 581.5%30 Z0.91 &6.30 1.01 Z8.22 45.00 17.78
5 697,360 Z23.,3Z &.50 0.24 30,66 4,00 15.34
& g870.0zZ0 Z25.71 T.20 0.30 33.21 45.00 12.79

Remarks: 1. BEmission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation
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802.11n-HT40, Receive, Frequency: 2437MHz
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Site no. A/C Chamber Data no. 1
Dis. / Ant. Jm  VBA6lOGA/UHALEPS108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. S564EC Z5TC/56% OJarwel Wang
EUT WNESZZD1
Fower Rating D 5V wvia notebook
Test Mode REZ437 (802.11n-HT40)
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 Z01.6%0 Z2.07 3.03 Z2.81 Z7.51 43,50 15.5%9
2 295.780 Zg.48 4.00 -0.Z20 20.28 4g.00 15.72
3 420,750 18.582 5. 30 1.64 26,52 4¢.00 12.48
4 581.9%30 Z0.°91 5. 30 0.o01 27.22 45,00 18.78
5 704,150 Z3.56 &.60 -0.30 29,68 4¢.00 1a.34
) 270.02Z0 Z5.71 T.20 -0.11 3Z.80 45,00 13.20
7 969.930 Z&.83 7.2 -0.50 24.032 54.00 19,97
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chawmber Data no. 2
Dis. / Ant. Jm  VBA6lOGA/UHALEPS108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. 8564BC 257 /56% OJarwel Wang
EUT WNE5ZZD1
Fower Rating D 5V wvia notebook
Test Mode REZ437 (802.11n-HT40)
ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 z201.6%0 ZZ.07 3.03 3.63 28.73 43,50 14.797
2 293.840 Z/.33 3.5%a  -0.47 29,82 45,00 1a.18
3 521.7%0 19.°91 5. 20 0.0e 26,88 4g.00 12,12
4 705,120 23,56 .60 -0.71 29,45 4,00 1&.55
5 2e2.080 Z5.8% T.20 -0.49 32,60 45,00 13.40
=) 974,780 ZE.52 7.0 -0.7 33.45 54,00 z0.55
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official

limit are not reported.
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802.11n-HT40, Transmit, Frequency: 5755MHz
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z
HORIZONTAL

OJarwel Wang

Margin Remark
(dB)

gite no.
Dis. / &nt.
Limit
Env. / Ins.
EUT
Fower Rating
Test Mode
Freqg
(MH=Z)
1 Z01.e6%0
Z 297,720
3 547,980
4 581,930
5 705,120
3 266,050

2/ Chamber Data no.
3m VBASLOGA/ UHALES108A Ant. pol.
FCC PART-15C

BEE4EC Z57C/56%

WHES5Z2ZD1

D 5V via notebook
TEST755{B0Z.11n-HT40)

Ant. Cable Emis=sion

Factor Loss Reading Level Limits
(dB/m) (dB)  (dBuv) (dBpvV/m)  (dBpV/m)
ZZ.07 3.03 3.37 Z8.47 43,50
26. 68 3.98 -0.40 0. E6 45,00
12.05 6.8°9 1.13 27.07 45,00
Zo. 921 6,30 1.87 zZ9.08 4¢.00
23.56 A. &0 0.14 30.30 4. 00
25.89 7900 -1.13 33.46 54,00

Remarks: 1.

Emission Level=

Antenna Factor + Cakle Loss +

Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial
limit are not reported.

gite no.
Dis. / &nt.
Limit
Enwv. / Ins.
EUT

FPower Rating

Test Mode

1
VYERTICAL

OJarwel Wang

Margin Remark
(dE)

ASC Chamber Data no.
3m VBARLOGA/ UHALES108A Ant. pol.
FZ2Z PART-15C

B564EC Z5°C /56%

WHE5Z2ZD1

0 5Y wvia notebook
TEX5755(802.11n-HT40)

Ant. Cakle Emlission

Factor Loss FReading Level Limits
(dB/m) (dE)} (dBpv) (dEpV/m) (dBpWV/m)
Zz.08 2.00 3.36 20.44 43,40
26.68 3.98 -0.13 30.53 4. 00
20,921 a.30 z2.11 29,32 45,00
23,22 a.00 -0.78 28.27 45,00
25,35 T7.30  -0.41 3223 4. 00
26.89 7.0 -0.85 33.74 54.00

Remarks: 1.

Emission Level= Antenna Factor + Cakle Lioss +

Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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FCC ID. BEJWN8522D1

802.11n-HT40, Transmit, Frequency: 5795MHz

gite no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

/0 Chamber
3
FOC PART-15C

B564EC 2570 /56%

WHNESZZD1

VEAGLIDGAS UHALES10BA

Data no. HE
Ant. pol. HORIZONTAL

OJarwel Wang

DC 5V wvia notekhook
TEX5735(802.11n-HT40)

Ant. Cahle

Factor Loss

Emiz=ion

Feading Level Limits Margin Remark
{dBuv) (dBpV/m) (dBpV/m) (dE)

3.54 Z8.82 43.50 14.88

1.64 24,869 45.00 Z21.31

0.37% 27.85 45.00 18.15

-0.04 29,82 45,00 1a.18

0.15 3Z.88 45.00 13.1Z2

-0.10 34.13 S4.00 12.87

(dE/m) (dE)

zz.08 .00
17.65 5.40
z0. 97 &. 50
23.386 5.50
Z5.63 7.10
ZE.6E3 7.60

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

2/ Chamber
dm
F2C PART-15C

B564EC Z5°C F56%

WHNESZZD1

VEAGIOGA/ UHALES108A

Data no. H
ant, pol. VERTICAL

OJarwel Wang

DC 5V wvia notekhook
TESV7I5(80Z.11n-HT40)

Ant. Cahle
Factor Loss

Zite no.
Dis. / A&Ant.
Limit
Env. / Ins=s.
EUT
Fower Rating
Test Mode
Freqg
(MHz)
1 200.7E0
z 280,260
3 397,630
4 511.1E0
5 B3E3.230
[ 971.870

(dE/m) (dE)

zZz.08 3.00
z5.30 3.80
17. 64 4.80
19,69 &.80
Ze.0% 7.20
2679 7.0

Emission

Reading Level Limits Margin Remark
{dBuv) (dEpV/m) (dBpV/m) {(dEBE)

3.61 Z28.89 43.50 14.81

0.41 29.50 45.00 1le.350

0.35 Z22.79 45.00 Z3.21

-0.01 Z6.48 45.00 12.52

-0.0& 33.23 4,00 12.77

-0.11 34.38 54.00 19,62

Remarks=s: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial
limit are not reported.

AUDIX Technology Corporation
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802.11n-HT40, Receive, Frequency: 5795MHz

gite no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

&S0 Chawmber
Jm
FZC PART-15C

BER4RC 257 /56%
WNEBLZEZD1

DC 5V wia notebook
REST735(802.11n-HT40)

VEAGS1OGA/ UHALPI108A

FCC ID. BEJWN8522D1  Page 46 of 154

Data no. r 2
Ant. pol. HORIZONTAL

OJarwel Wang

Ant. Cable

Factor Loss Reading

(dB/m) (dB)  (dBuv)
o zZ0.%%2 Z.80 Z.08
o 2z.07 3.03 Z2.56
o 12.57 7.00 1.61
0 2Z0.%7 5.40 D.o%
0 Z2g5.03 T.20  -0.15
0 Z6.80 T.60 -0.87

Emission

Level Limits Margin Remark
(dEpV/m) (dBEpV/m) (dE)

Z5.87 43,50 17.63

27.68 43.50 15.84

z28.18 4¢.00 17.82

27 .47 45,00 18.53

33.14 4g.00 12.86

33.53 54,00 z0.47

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dE bhelow the official
limit are not reported.
gite no. 2/ Chamber Data no. 1
Di=. / Ant. dm  VBAGlOEA/UHALES1084 Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. S564EC Z5TC/56% OJarwel Wang
EUT WH25ZZD1
Fower Rating D 5V wvia notebook
Test Mode REST735(802.11n-HT40)
ant. Cabkle Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ ) (dB/m) (dB)  (dBuwv) (dEpv/m) (dBpV/m) (dE)
1 201.&62%0 Z22.07 3.03 3.21 28.31 43,50 15.1%9
z 252.130 £23.99 3.55 Z2.44 a0.01 45,00 15.599
3 2953.780 Zg.48 4,00 0.0e 20.52 4g,00 15.47
4 515.970 19.98 a.80 o.10 Z26.88 45,00 19,12
3 863,230 Z&.0°9 TL.E0 -0.27 33.02 45,00 12.98
[ 969.930 Z6.83 T.659 0.34 34.a87 54.00 12.13

Remarks: 1.
2.

Emission Level=

Antenna Factor + Cakle Loss +

Feading.

The emission levels that are Z0dB below the official

limit are not reported.
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802.11b, Transmit, Frequency: 2412MHz

gite no.
Dis. / &nt.
Limit
Env.
EUT
FPower Rating

Test Mode

{ Ins.

Freq.
(MH=z)

FCC ID. BEJWN8522D1  Page 47 of 154

3.6.2. For Above 1GHz Frequency Range Measurement Results

L/C Chamber

Sm 3115{4927)

FZ2Z PART-15C (13-PEK)
B564EC Z5°C /56%
WNESEZEZD1

0 5V wia notebook
T¥Z412 (802. 11k

Ant. Cahle
Factor Loss
(dE/m) (dE)

Reading
(dBuv)

Data no. : 3
Ant. pol. HORIZONTAL

OJarwel Wang

Emission

Level Limits Margin Remark
(dEpV/m) (dBEpV/m) (dE)

53.49 74,00 Z0.51 Peak

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emizzion lewvels that are Z0dE helow the official
limit are not reported.
gite no. 2/C Chamber Data no. ;4
Di=. / Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FCC PART-15C (1E-PE)
Env. / Ins. 8564EC Z57C /568 OJarwel Wang
EUT WNESZZD1

Fower Rating
Test Mode

Freq.
(MH=z)

0 5V wvia notebook
TXZ412 (802. 11k}

Ant. Cahle
Factor Loss
(dB/m) (dE)}

Reading
(dBuv)

Emission

Level Limits Margin Remark
(dEpvV/m) {(dBEpV/m) (dEBE)

a0. %6 74,00 23.04 Peak

RPemarks: 1.
2.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE helow the official

limit are not reported.
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gite no.
Dis. / Ant.
Limit
Envwv.
EUT
FPower Rating

Test Mode

/ Ins.

Fredq.
(MHzZ)

2/C Chamber

3w 3115(4927)

FZ2C PART-15C (li—4WV)
BE5E4EC 250 F56%
WNESEZEZD1

0 5Y wvia notebook
%2412 (802.11h)

Ant. Cahle
Factor Loss
(dB/m) (dBE)

Feading
(dBuv)

FCC ID. BEJWN8522D1  Page 48 of 154

Data no. 11
Ant. pol. HORT Z0ONTAT
OJarwel Wang
Emiz=ion
Level Limits Margin Remark
(dBEpV/m) (dBpV/m) (dB)
45.39%9 54.00 8.61 Awverage

Remarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial
limit are not reported.
gite no. L/C Chamber Data no. iz
Dis. / Ant. Jm F115(4227) Ant. pol. VERTICAL
Limit F2Z PART-15C (la-AV)
Env. / Ins. 8564RC 257 /56% OJarwel Wang
EUT WNESEZEZD1
FPower Rating I 5V wvia notebook
Test Mode TEZ41Z2{802.11k)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dB/m) (dE) [dBpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 Z234F.320 Z28.36 A.28 T.76 4z .40 54.00 11.60 Average

RPemarks: 1.
2.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000



802.11b Transmit, Frequency: 2437MHz

gite no.
Dis. / Ant.
Limit
Enwv. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MHzZ)

2/ Chamker

3m 3115(4927)

FCC PART-15C (1G-PE)
B564EC Z5°C /56%
WNESEZEZD1

D 5V wvia notehook
TEZ437 (802 .11

Ant. Cahle
Factor Loss

(dB/m) (dBE) (dBuwv)

Reading

FCC ID. BEJWN8522D1  Page 49 of 154

Data no. HE
Ant. pol. HORT ZONTAL

OJarwel Wang

Emission

Level Limits Margin Remark
(dBEpV/m) (dBpV/m) (dB)

54.28 74.00 12.7Z Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.
Site no. ASC Chamber Data no. : a8
Di=. / Ant. 3 A3115(4327) Ant. pol. VERTICAL
Limit FCC PART-15C (1G-PE)
Env. / Ins. S9564EC Z5°C /56% OJarwel Wang
EUT WIHE52Z2D1
Power Rating ¥ 5V wvia notebook
Test Mode TEZ437 (80Z.11b)
Ant. (Cabkle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 Z2347.360 Z28.36 A.29 16.29 50,54 74.00 23.06 Peak

Remarks: 1.
2.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dB below the official

limit are not reported.
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gite no.
Dis. / Ant.
Limit
Envwv.
EUT
FPower Rating

Test Mode

/ Ins.

Freq.
(MH=z)

2/C Chamber

3m 3115(4927)

FZC PART-15C (li—-4WV)
BE5E4EC 250 F56%
WNESEZEZD1

0 5Y wvia notebook
TE2437 (802, 11h)

Ant. Cahle
Factor Loss
(dB/m) (dE)}

Reading
(dBpv)

Lata no.

ant. pol.

Emlission
Level
(dEpV/ m)

Limits
(dBpV/ m)

FCC ID. BEJWN8522D1

11
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Page 50 of 154

Z. The emission levels that are Z0dE bhelow the official
limit are not reported.
Site no. ASC Chamber Data no. 1z
Di=. / Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FCCO PART-15C (1lE-AWV)
Env. / Ins. 8564EC Z57C /568 OJarwel Wang
EUT WHES5Z2ZD1
FPower Rating I 5V wvia notebook
Test Mode TEXZ437 (802.11h)
ant. Cabkle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 Z2347.360 Z28.36 A.29 T.83 4z .48 54.00 11.52Z Awverage

Remarks=s: 1.
Z.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation
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802.11b, Transmit, Frequency: 2462MHz

Site no. : &S0 Chamber
Di=. / Ant. : 3m 3115¢4227)
Timit : PO PART-15C (1G-FPE)
Env. / Ins. B5G4EC Z5°C/56%
EUT WHNESZZD1
Power Rating D 5V wia notebook
Test Mode TEZ462 (B0Z.11hk)
Ant. Cable
Freq. Factor Loss Reading
(MHz) (dB/m) (dB)  (dBuv)
1 Z21s.3Z0 28.09 6.13 192,70
£ Z350.7Z0 Z28.36 6.25% 18.7Z2

Emission Level=

FCC ID. BEJWN8522D1

Data no. HEE
Ant. pol. HORIZONTAL

OJarwel Wang

Emission

Level Limits Margin Remark
(dEpV/m) (dBpV/m) (dE)

53.92 T4.00 Z20.08 Pesak
53.37 T74.00 zZ20.63 Pezak

Antenna Factor + Cakle Loss + Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial

limit are not reported.

Page 51 of 154

Site no. : &S0 Chamber
Dis. / ant. 1 dm 3115¢4227)
Timit : PO PART-15C (1G-FPE)
Env. / Ins. BS64EC 2570 /56%
EUT WHNESZZD1
Fower Rating D 5V wvia notebook
Test Mode TEZ462 (B0Z.11h)
Ant. Cable
Freq. Factor Loss FReading
(MHz) (dB/m) (dB)  (dBuv)
1 Z350.7Z0 Z28.3a G.2Z5 15,45

Remarks: 1. Bmission Level=

Data no. I
Ant. pol. VERTICAL

OJarwel Wang

Emission

Level Limits Margin Remark
(dEpV/m) (dBpV/m) (dE)

50.10 T4.00 23.90 Pesak

Antenna Factor + Cakle Loss + Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial

limit are not reported.

AUDIX Technology Corporation
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gite no.
Dis. / Ant.
Limit
Env. / Ins=s.
EUT

FPower Rating

Test Mode

Freq.
(MH=z)

2/C Chamber

3w 3115(4927)

FOO BART-15C {1@-2W)
BEE4EC S50 F56%
WNE52Z2D1

0 5Y wvia notebook
TE2462 (802, 11h)

FCC ID. BEJWN8522D1  Page 52 of 154

11
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

1 EZ21s.3Z
Z  Z350.7Z

Ant. Cable

Factor Loss FReading

(dB/m) (dB) (dBuv)
0o Z8.0% .13 11.61
0 28.36 6.2 10.64

Lata no.
Ant. pol.
Emlission
Level Limits
(dBEpV/m) (dBpWV/m)
45.83 54.00
45.29 54,00

8.17 Awverage
8.71 Awverage

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Lozs + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
8ite no. A0 Chawmber Data no. 1z
Di=. / Ant. dm 21154327 Ant, pol. YERTICAL
Timit FOC DART-150C (1G-2V)
Env. / Ins. S564EC Z5TC/56% OJarwel Wang
EUT WHNESZZD1
Power Rating DX 5V wvia notebook
Test Mode TEZ48Z (B0Z.11b)
Ant., Cahle Emi=z=ion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 Z350.7Z0 Z28.32a 5,29 T.64d 4z .29 54.00 11.71 Awerage

Pemarks: 1.

Z.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emisszion levels that are Z0dE below the officzial

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



802.11g, Transmit

gite no.
Di=. / Ant.
Limit
Env. / Ins=s.
EUT

FPower Rating

Test Mode

Fredq.
(MHzZ)

, Frequency: 2412MHz

/0 Chamber

3m F3115(4227)

FCC PART-15C (1G-FE)
S564EC 257 /56%
WNESZZD1

0 5Y wvia notebook
%2412 (802.11g)

Ant. Cahle
Factor Loss
(dB/m) (dBE)

Feading
(dBuv)

Data no.

Ant, pol.

Emission
Lewvel
(dBpv,/ m)

Limits
(dBpv/m)

FCC ID. BEJWN8522D1  Page 53 of 154

=]
HORIZONTAL

OJarwel Wang

Margin BRemark
(dE)

1 Z34Z.3Z

o ZzZ8.36 6,28

z21.01 Pesak

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Lozs + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.
gite no. /0 Chamber Data no. 7
Di=. / Ant. £hi F115(4227) Ant. pol. VERTICAL
Limit FCC PART-15C (15-PE)
Env. / Ins. BEE4EC Z5TC /56% OJarwel Wang
EUT WNESEZEZD1
FPower Rating I 5V wvia notebook
Test Mode TEZ41Z2 (80Z.11q)
Ant. Cakle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 Z2333.%920 £28.32 6.27 15.50 50.0%9 74,00 23.91 Peak

Pemarks: 1.

Z.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emisszion levels that are Z0dE below the officzial

limit are not reported.

AUDIX Technology Corporation
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gite no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MHz)

A7/C Chamber

3m 3115{4327)

FCOC PART-15¢C (1G-AV)
8564BC 257 /56%
WNEBLZEZD1

DC 5V wia notebook
TXZ41Z (80Z.11g)

Ant. Cahle
Factor Loss
(dE/m) (dE)}

Reading
{dEpv)

FCC ID. BEJWN8522D1  Page 54 of 154

Data no. 1z
Ant. pol. HORIZONTAL
OJarwel Wang
Emission
Level Limits Margin Remark
(dBpV/m) (dBpV/m) (dE)
43.68 54.00 10.32Z Awverage

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE below the officzial
limit are not reported.
8ite no. ASC Chamber Data no. 11
Di=. / Ant. 3m 3115 (4327 Ant., pol. YERTICATL
Limit FCC PART-15C (1@-AWV)
Env. / Ins. S564EC 257 /56% OJarwel Wang
EUT WHNESZEZD1
Fower Rating D 5V wvia notebook
Test Mode TEZ412(80Z.11q)
ant. Cabkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBpv) (dEpV/m) (dBEpV/m) (dEBE)
1 2333.%920 28,32 6,27 780 4z .39 54,00 11.681 Average

RPemarks: 1.
2.

Emission Level=

Antenna Factor + Cable Lozs + Reading.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000



802.11g, Transmit, Frequency: 2437MHz

gite no.
Di=. / Ant.
Limit
Enw.
EUT
Fower Rating

Test Mode

/ Ins.

Freq.
(MH=z)

/0 Chamber

3m 3115{4327)

FOC PART-15C (1G-PE)
SE564EC 250 /56%
WNESZZD1

DC 5V wvia notekhook
TEZ2437 (802,11

Ant. Cahle
Factor Loss

(dE/m) (dE)

Reading
(dBuV)

FCC ID. BEJWN8522D1  Page 55 of 154

Data no. : B
Ant. pol. HORIZONTAL

OJarwel Wang

Emission

Level Limits Margin Remark
(dEpV/m) (dEpV/m) (dE)

24.00 74,00 Z20.00 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE bhelow the official
limit are not reported.
Site no. ASC Chamber Data no. : 7
Di=. / Ant. 3 A3115(4327) Ant. pol. VERTICAL
Limit FCC PART-15C (1G-PE)
Env. / Ins. S564EC 257 /56% OJarwel Wang
EUT WIHE52Z2D1
Fower Rating D 5V wvia notebook
Test Mode TEZ2437 (802,11
Ant. Cahle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 Z350.7E0 E£8.36 .25 14,27 48,92 74,00 £Z5.08 Pesak

RPemarks: 1.
2.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.
The emission lewvels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000



gite no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MH=z)

/0 Chamber

3m 3115{4327)

FOC DART-150C (1G-2V)
SE564EC 250 /56%
WNESZZD1

DC 5V wvia notekhook
TEZ2437 (802,11

Ant. Cahle
Factor Loss
(dB/m) (dE)}

Reading
(dBuv)

FCC ID. BEJWN8522D1  Page 56 of 154

Data no. 1z
Ant. pol. HORIZONTAL
OJarwel Wang
Emission
Level Limits Margin Remark
(dEpvV/m) {(dBEpV/m) (dEBE)
45,82 54,00 2.08 Awverage

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.
S8ite no. A/C Chamber Data no. 11
Dis. / &Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FCoC PART-15C (la-AV)
Env. / Ins. S8564EC Z5°C/56% OJarwei Wang
EUT WHEBSZZD1
FPower Rating I 5V wvia notebook
Test Mode TEZ437(80Z.11q)
Ant. Cakle Emizsion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 Z2350.72Z0 Z8.36 6.29 2.74 40.38% S4.00 13.681 Awverage

Pemarks: 1.
2.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000



FCC ID. BEJWN8522D1

802.11g, Transmit, Frequency: 2462MHz

gite no.
Dis. / &nt.
Limit
Envwv.
EUT
Power Rating

Test Mode

/ Ins.

Freq.
(MH=Z)

2/ Chamber

3m 3115(4927)

FZC PART-15C (l3-PEK)
B5E4EC Z5TC F56%
WNESZZD1

0 5V wvia notekbook
TEZZ462(802.11g)

Data no. HEC
Ant. pol.

HORIZONTAL

OJarwel Wang

Page 57 of 154

Ant. Cable Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)

o zg,32 f.27 13,23 53.82 74,00 Z20.18 FPeak

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dE below the official
limit are not reported.
8ite no. A/C Chawmber Data no. : 4
Di=. / Ant. £hi F115(4227) Ant. pol. VERTICAL
Timit FOC DART-15C (1G-PE)
Env. / Ins. S564EC Z5TC/56% OJarwel Wang
EUT WHNESZZD1
Power Rating D 5V wia notebook
Test Mode TEZ462 (802,11
Ant., Cahle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 2355.760 28.40 6,29 14.33 49.0zZ 74.00 Z24.98 Peak

Pemarks: 1.
2.

Emission Level=
The emission levels that are Z0dE below the official
limit are not reported.

Antenna Factor + Cakle Loss + Reading.

AUDIX Technology Corporation

Report No. EM-F991000



gite no.
Dis. / &nt.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MH=z)

2/ Chamber

Sm 3115{4927)

F2Z PART-15C (la-AV)
BER4RC 257 /56%
WNEBLZEZD1

D 5V wvia notehook
TEZ46Z2 (802,11

Ant. Cahle
Factor Loss

(dE/m) (dE)

Reading
(dBuV)

Data no.

Ant. pol.

Emission
Lewvel
(dEpv/m)

Limits
(dBpV/m)

FCC ID. BEJWN8522D1  Page 58 of 154

11
HORIZONTAL

OJarwel Wang

Margin Remark

(dE)

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.
8ite no. A/C Chawmber Data no. 1z
Dis. / Ant. Jm A115(4227) Ant. pol. VERTICAL
Limit FCoC PART-15C (1la-AV)
Env. / Ins. 8564RC 257 /56% OJarwel Wang
EUT WHNESZZD1
Fower Rating ¥ 5V wia notebook
Test Mode TEZZ46Z (802.11g)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 Z355.760 Z8.40 5.29 T.26 41,235 54,00 1z.05 Awverage

RPemarks: 1.
2.

Emission Level=

Antenna Factor + Cable Lozs + Reading.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



802.11a, Tran

gite no.
Dis. / &nt.
Limit
Enwv. / Ins.
EUT

FPower Rating

Test Mode

Freq.
(MHz)

FCC ID. BEJWN8522D1

smit, Frequency: 5745MHz

L/C Chamber

Sm 3115{4927)

FZ2Z PART-15C (13-PEK)
B564EC Z5°C /56%
WNESEZEZD1

0 5Y wvia notebook
TX5745(802.11a)

Data no. H
Ant. pol.

HORIZONTAL

OJarwel Wang

Page 59 of 154

Ant. Cable Emission
Factor Loss FReading Level Limits Margin Remark
(dB/m) (dB) (dBpv)  (dBpW/m) (dBEpW/m) (dE)

0 3Z.Z20 g.23 9.55 20.04 74.00 Z23.96 Peak

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Lozs + Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial
limit are not reported.
gite no. 2/C Chamber Data no. : &
Di=. / Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FZC PART-15C (l3-PEK)
Env. / Ins. 8564RC 257 /56% OJarwel Wang
EUT WNESEZEZD1

FPower Rating
Test Mode

Fredq.
(MHz)

0 5V wia notebook
TE5745(A02.11a)

Ant., Cahle Emiz=ion
Factor Loss FReading Level Limits Margin Remark
{dB/m) (dE) (dEpV)  (dBpV/m) (dEpV/m) (dE)

0 3Z.Z20 g.23 9.85 20.34 74.00 Z23.66 Peak

Pemarks: 1.
2.

Emission Level=
The emission levels that are Z0dE below the official
limit are not reported.

Antenna Factor + Cakle Loss + Reading.

AUDIX Technology Corporation

Report No. EM-F991000



gite no.
Dis. / Ant.
Limit
Envwv.
EUT
FPower Rating

Test Mode

/ Ins.

Fredq.
(MHz)

A/C Chamber
3
F2C PART-15C

3115(4927)

8564EC Z5TC/56%

WHNESZZD1

0 5Y wvia notebook
TE5745(802.11a)

Ant. Cahle
Factor Loss
(dE/m) (dE)}

FCC ID. BEJWN8522D1  Page 60 of 154

11
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

Data no.
Ant. pol.
[lz-AV)
Emission
Reading Level Limits
{dBuv) (dBpV/m) (dBpV/m)
3.61 46.09%9 54.00

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

gite no.
Dis. / Ant.
Limit
Env. / Ins=s.
EUT

Power Rating

Test Mode

Freq.
(MH=z)

A/C Chamber
3
F2C PART-15C

3115(4927)

B564EC Z5°C F56%

WHNESZZD1

0 5V wvia notekbook
TEX5745(802.114a)

Ant. Cahle
Factor Loss

(dE/m) (dE)

1=z
VYERTICAL

OJarwel Wang

Margin Remark

(dE)

1 3833.380

3Jz.z0 2.

Lata no.
Ant., pol.
(1le—Aa)
Emission
Reading Level Limits
(dBuv) (dBEpVSm) (dBpVSm)
G, 47,25 4,00

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



802.11a, Tran

gite no.
Dis. / &nt.
Limit
Envwv.
EUT
Power Rating

Test Mode

/ Ins.

Freq.
(MH=z)

smit, Frequency: 5785MHz

L/C Chamber

3w 3115(4927)

FZ2Z PART-15C (13-FPEK)
BE5E4EC Z5°C F56%
WNESZZD1

0 5V wvia notekbook
TESTE5{802.11a)

Ant. Cahle
Factor Loss
(dBE/m) (dB)

Reading
(dBuw)

FCC ID. BEJWN8522D1

Data no. H
Ant. pol. HORIZONTAL

OJarwel Wang

Emission

Level Limits Margin Remark
(dEpV/m) (dBEpV/m) (dE)

43,88 74,00 z4.12 Pezak

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Page 61 of 154

Z. The emission levels that are Z0dE helow the official
limit are not reported.
gite no. A/C Chamber Data no. B
Di=. / Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FCC PART-15C (1E-PE)
Env. / Ins. S9564EC Z5°C /56% OJarwel Wang
EUT WNESZZD1

Fower Rating
Test Mode

Freq.
(MH=z)

0 5V wvia notebook
TX5785(802.11a)

Ant. Cahle
Factor Loss
(dB/m) (dE)}

Reading
(dBuv)

Emission

Level Limits Margin Remark
(dEpvV/m) {(dBEpV/m) (dEBE)

49,60 74,00 Z4.40 Peak

RPemarks: 1.
2.

Emission Level=
The emission levels that
limit are not reported.

Antenna Factor + Cable Loss + Reading.

are Z0dE helow the official

AUDIX Technology Corporation

Report No. EM-F991000



gite no.
Dis. / Ant.
Limit
Envwv.
EUT
FPower Rating

Test Mode

/ Ins.

Freq.
(MH=z)

2/C Chamber

3m 3115(4927)

FZC PART-15C (li—-4WV)
BE5E4EC 250 F56%
WNESEZEZD1

0 5Y wvia notebook
TE5785 (802, 11a)

Ant. Cahle
Factor Loss
(dB/m) (dE)}

Reading
(dBpv)

Lata no.
ant. pol.

Emlission
Limits
(dBpV/ m)

Level
(dEpV/ m)

FCC ID. BEJWN8522D1  Page 62 of 154

11
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.
gite no. 2/C Chamber Data no. 1z
Di=. / Ant. 3m 3115 (4327 Ant., pol. YERTICATL
Limit FCCO PART-15C (1lE-AWV)
Env. / Ins. S9564EC Z5°C /56% OJarwel Wang
EUT WNESZZD1
Fower Rating D 5V wvia notebook
Test Mode TES7E85{B0Z.11a)
Ant. Cakle Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 3833.38B0 32.Z0 g.29 5.76 46,24 54.00 T.76 Awverage

RPemarks=s: 1.
2.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



802.11a, Tran

gite no.
Dis. / Ant.
Limit
Env. / Ins=s.
EUT

Power Rating

Test Mode

Freq.
(MHz)

smit, Frequency: 5825MHz

2/C Chamber

3m 311549273

FCC PART-15C (1G-PE)
S564EC 257 /56%
WNESZZD1

0 5V wvia notekbook
TEX5825(802.114a)

Ant. Cahle
Factor Loss

(dE/m) (dE)

Reading
(dBV)

FCC ID. BEJWN8522D1

Data no. H
Ant. pol.

OJarwel Wang

HORIZONTAL

Page 63 of 154

Emission

Level Limits Margin Remark
(dEpV/m) (dEpV/m) (dE)

2l1.08 74.00 Z2.94 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chamber Data no. -
Di=. / Ant. 3 A3115(4327) Ant. pol. VERTICAL
Timit FOC DART-15C (1G-PE)
Env. / Ins. 8564BC 257 /56% OJarwel Wang
EUT WNESZZD1
Fower Rating D 5V wvia notebook
Test Mode TE5825(802.114a)
Ant. (Cabkle Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 2833.38B0 3E.E0 g8.23 8.54 459,03 74,00 z24.97 Pesak

RPemarks: 1.
2.

Emission Level=
The emission levels that
limit are not reported.

Antenna Factor + Cable Lozs + Reading.

are Z20dE helow the official

AUDIX Technology Corporation

Report No. EM-F991000



gite no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Fredq.
(MHz)

2/ Chamker

3m F3115(4227)

FOC PART-15C (1G-2V)
B564EC Z5T0/56%
WIE5Z22D1

0o 5V wvia notebook
TESBZ5{B0Z.11a)

Ant. Cahle
Factor Loss
(dB/m) (dB)

Reading
(dBuv)

Data no.
Ant, pol.

Emission
Limits
(AEpvV/m)

Lewvel
(dBEpV/m)

FCC ID. BEJWN8522D1  Page 64 of 154

11
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

5.72  Awverage

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.
gite no. L/C Chamber Data no. iz
Dis. / Ant. Jm F115(4227) Ant. pol. VERTICAL
Limit F2Z PART-15C (la-AV)
Env. / Ins. BEE4EC Z5TC/56% OJarwel Wang
EUT WNEBLSEZD1
FPower Rating DX 5V wvia notebook
Test Mode TES58Z25(802.114a)
Ant. Cakle Emlission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 3833.380 32.Z0 B.29 5.81 44,29 54.00 7.71 Average

Pemarks: 1.

Z.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE below the officzial

limit are not reported.

AUDIX Technology Corporation
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802.11n-HT20, Transmit, Frequency: 2412MHz

gite no.
Dis. / Ant.
Limit
Envw.
EUT
FPower Rating

Test Mode

{ Ins.

Fredq.
(MHz)

/0 Chamber

3m 3115{4327)

FCC PART-15C (1G-PE)
B564EC Z5°C /56%
WNEBLSEZD1

0 5V wia notebook
TEXZ41Z2 (802 .11n-HTZ0)

Ant. Cahle
Factor Loss
(dB/m) (dB)

Reading
i dBEpv)

Data no.

Ant. pol.

Emizsion
Lewvel
(dBpV/ m)

Limits
(dBpW m)

FCC ID. BEJWN8522D1

4
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

20.79 Peak

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Page 65 of 154

Z. The emission levels that are EZ0dE below the official
limit are not reported.
gite no. /0 Chamber Data no. 3
Di=. / Ant. 3 A115(4327) Ant. pol. VERTICAL
Limit FCC PART-15C (1G-PE)
Env. / Ins. 9564EC Z25°C /56% OJarwel Wang
EUT WNESZZD1
Fower Rating ¥ 5V wia notebook
Test Mode TEXZ41Z2 (802 .11n-HTZ0)
Ant. Cakle Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dBE/m) (dE) (dBpv) (dEpV/m) (dEpY¥/m) (dE)
1 Z23ed4.l1le0 Z28.40 6.30 1s.59 51.E9 74,00 22.71 Peak

Pemarks: 1.
2.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



gite no.
Dis. / &nt.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MH=z)

L/C Chamber

Sm 3115{4927)

FCOC PART-15C (1G-AW)
SB564EC Z5°C /56%
WNESZZD1

DC 5V wvia notekhook
TEXZ41Z2 (802 .11n-HTZ0)

Ant. Cahle
Factor Loss

(dE/m) (dE)

Reading
(dBuV)

FCC ID. BEJWN8522D1  Page 66 of 154

Data no. 12
Ant. pol. HORI Z0ONTAL
OJarwel Wang
Emission
Level Limits Margin Remark
(dEpV/m) (dEpV/m) (dE)
45,82 54,00 2.08 Awverage

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z20dE below the ocfficial
limit are not reported.
S8ite no. A/C Chamber Data no. 11
Dis. / Ant. Jm F115(4227) Ant. pol. VERTICAL
Limit FCoC PART-15C (1la-AV)
Env. / Ins. BEE4EC Z5TC /56% OJarwel Wang
EUT WHNESZZD1
Power Rating DT 5V wvia notebook
Test Mode TXZ41Z (280Z.11n-HTZ0)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1 Z23&d4.160 Z8.40 5. 30 .16 43.87 54.00 10.14 Awverage

Remarks=s: 1.
Z.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000



FCC ID. BEJWN8522D1

802.11n-HT20, Transmit, Frequency: 2437MHz

gite no.
Dis. / Ant.
Limit
Env. / Ins=s.
EUT

Power Rating

Test Mode

Freq.
(MHz)

2/C Chamber

3m 311549273

FCC PART-15C (1G-PE)
S564EC 257 /56%
WNESZZD1

0 5V wvia notekbook
TEXZ2437 (802 .11n-HTZ0)

Ant. Cahle
Factor Loss

(dE/m) (dE)

Reading
(dBV)

Data no. H
Ant. pol. HORT ZONTAL

OJarwel Wang

Emission

Level Limits Margin Remark
(dEpV/m) (dEpV/m) (dE)

2Z2.4%Z 74.00 £21.58 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Page 67 of 154

Z. The emission levels that are Z0dE helow the official
limit are not reported.
8ite no. A/C Chamber Data no. @ 3
Dis. / Ant. Jm F115(4227) Ant. pol. VERTICAL
Limit FZ2Z PART-15C (13-PEK)
Env. / Ins. BEE4EC Z5TC /56% OJarwel Wang
EUT WNEBLZEZD1
Power Rating DT 5V wvia notebook
Test Mode TEZ2437 (802, 11n-HTZ0D)
Ant. Cahkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBpv) (dEpV/m) (dBEpV/m) (dEBE)
1 234Z.3zZ0 Z28.36 .28 17.60 az. 24 74,00 21.76 Pezak

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



gite no.
Dis. / Ant.
Limit
Env. / Ins=s.
EUT

FPower Rating

Test Mode

Freq.
(MHz)

A/C Chamber

3m 311549273

FCOC PART-15C (1G-AY)
B5E4EC 25T F56%
WNE52Z2D1

0 5Y wvia notebook
TEXZ2437 (802 . 11n-HTZ0)

Ant. Cable
Factor Loss Reading
(dB/m) (dB)  (dBuv)

Lata no.
Ant. pol.

Emlission
Level
(dBEpV/m)

Limits
(AEpvV/m)

FCC ID. BEJWN8522D1  Page 68 of 154

1=z
HORIZONTAL

OJarwel Wang

Margin Remark
(dB)

Remarks=s: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial
limit are not reported.

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating

Test Mode

Freq.
(MH=z)

/0 Chamber

3m 3115{49327)

FZC PART-15C (13-AV)
B564EC Z5°C /56%
WNESEZEZD1

0 5Y wvia notebook
TEXZ2437 (802 .11n-HTZ0)

Ant. Cahle
Factor Loss
(dBE/m) (dB)

Reading
(dBuw)

Data no.
Ant. pol.

Emission
Level
(dBEpV/m)

Limits
(dBEpV/m)

11
YERTICAT

OJarwel Wang

Margin Remark
(dE)

1 =2342.320

Z8.36 G5.28

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



802.11n-HT20, Transmit, Frequency: 2462MHz

gite no.
Dis. / Ant.
Limit
Enwv. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MHzZ)

/0 Chamber

3m 3115(4927)

FCC PART-15C (1G-PE)
B564EC Z5°C /56%
WNESEZEZD1

D 5V wvia notehook
TEZ46Z (802 . 11n-HTZ0)

Ant. Cahle
Factor Loss
(dB/m) (dBE)

Reading
{dBpv)

Data no.

Ant. pol.

Emlission
Level
(dBpv,/ m)

Limits
(dBpv/m)

FCC ID. BEJWN8522D1  Page 69 of 154

3
HORIZONTAL

OJarwel Wang

Margin Remark

(dB)

21.27 Peak

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chawmber Data no. 4
Di=. / Ant. £hi F115(4227) Ant. pol. VERTICAL
Limit FCC PART-1353C (1E-FPK)
Env. / Ins. BEE4EC Z5TC /56% OJarwel Wang
EUT WHNESZZD1
FPower Rating I 5V wvia notebook
Test Mode TEZ4 82 (B0Z.11n-HTZ0)
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) [dBEpv) (dEpV/m) (dEpV¥/m) (dE)
1 2355.1Z0 Z&8.40 .30 146.73 51.43 T74.00 22.57 Peak
2 Z5332.1e0 28.21 5.52 14.49 43,82 74,00 z4.18 Pezk

RPemarks: 1.
2.

Emission Level=

Antenna Factor + Cable Lozs + Reading.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



gite no.
Dis. / &Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

Fredq.
(MHz)

2/C Chamber

3m 3115(4927)

F2Z PART-15C (la-AV)
B564EC Z5°C /56%
WNEBLZEZD1

D 5V wvia notehook
TEZdaZ (B02.11n-HTZ0)

Ant. Cahle
Factor Loss
(dE/m) (dE)}

Feading
(dBuv)

Lata no.

Ant. pol.

Emission
Lewvel
(dEpV/ m)

Limits
(dBEpV/ m)

FCC ID. BEJWN8522D1  Page 70 of 154

11
HORIZONTAL

OJarwel Wang

Margin BRemark
(dE)

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission lewvels that are Z0dE helow the official
limit are not reported.
8ite no. A/C Chawmber Data no. 1z
Di=. / Ant. 3 A3115(4327) Ant. pol. VERTICAL
Timit FOC DART-150C (1G-2V)
Env. / Ins. S564EC Z5TC/56% OJarwel Wang
EUT WNESZZD1
Fower Rating D 5V wvia notebook
Test Mode TEZ462(802.11n-HTZ0)
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 2359.1zZ0 Z8.40 &6.30 2.49 43.1°% S4.00 10.81 Awverage
2 Z53Z.160 Z8.81 5.52 a.0Z2 41.35 54.00 12.65 Awverage

Remarks=s: 1.
Z.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



802.11n-HT20, Transmit, Frequency: 5745MHz

gite no.
Di=. / Ant.
Limit
Enwv.
EUT
FPower Rating

Test Mode

/ Ins.

Freq.
(MH=z)

&S0 Chawmber

3m 3115{4327)

FCC PART-15C (1G-PE)
S564EC 257 /56%
WNESZZD1

0 5Y wvia notebook
TEX5745(802.11n-HTZ0)

Ant. Cahle
Factor Loss
(dB/m) (dE)}

Reading
(dBuv)

FCC ID. BEJWN8522D1  Page 71 of 154

Data no. 5
Ant. pol. HORIZONTAL
OJarwel Wang
Emission
Level Limits Margin Remark
(dEpvV/m) {(dBEpV/m) (dEBE)
50.01 74,00 Z23.99 Peak

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dB below the official
limit are not reported.
gite no. /0 Chamber Data no. E
Di=. / Ant. 3 A3115(4327) Ant. pol. VERTICAL
Limit FCC PART-15C (1G-PE)
Env. / Ins. S9564EC Z5°C /56% OJarwel Wang
EUT WNESZZD1

Fower Rating
Test Mode

Fredq.
(MHz)

0 5V wvia notebook
TEX5745(802.11n-HTZ0)

Ant. Cahle
Factor Loss
(dE/m) (dE)}

Feading
(dBuv)

Emiz=ion

Level Limits Margin Remark
(dBpV/m) (dBpV/m) (dE)

30.26 74.00 23.74 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



gite no.
Dis. / &nt.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MH=z)

2/ Chamber

Sm 3115{4927)

F2Z PART-15C (la-AV)
BER4RC 257 /56%
WNEBLZEZD1

D 5V wvia notehook
TEST45 (802, 11n-HTZ0)

Ant. Cahkle
Factor Loss FReading
(dE/m) (dE) (dEpV)

Data no.
Ant. pol.

Emission
Limits
(dBpV/m)

Lewvel
(dEpv/m)

FCC ID. BEJWN8522D1  Page 72 of 154

11
HORIZONTAL

OJarwel Wang

Margin Remark

(dE)

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Fredq.
(MHz)

2/C Chamber

3m 311549273

F2Z PART-15C (la-AV)
B564EC Z5°C /56%
WNEBLZEZD1

Do 5V wvia notebook
TESV45(802.11n-HTZ0)

Ant. Cahble
Factor Loss Reading
(dE/m) (dE} ({dEpV)

Lata no.
ant. pol.

Emission
Limits
(dBpV/m)

Lewvel
(dEpV/m)

1=z
VERTICAL

OJarwel Wang

Margin BRemark
(dE)

1 3833.380

3Jz.z0 2.29 3.80

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



802.11n-HT20, Transmit, Frequency: 5785MHz

FCC ID. BEJWN8522D1  Page 73 of 154

3
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

8ite no. ASC Chamber Data no.
Dis. / Ant. 3m 3115(4927) Ant. pol.
Limit FCC PART-15C (15-PEK)
Env. / Ins. S564BC 257 /56%
EUT WHE5Z2ZD1
FPower Rating I 5V wvia notebook
Test Mode TEX5785(802.11n-HTZ0)
Ant. Cahle Emission
Freq. Factor Loss FReading Level Limits
(MHzZ) (dB/m) (dE)} (dBpv) (dEpV/m) (dBpWV/m)
1 3286l1.580 32.Z24 2.33 10.7Z 21,289 74,00

Z2Z2.71 Pezak

Emission Lewel= Antenna Factor + Cable Loss + Reading.

The emission levels that are 2Z0dE below the official
limit are not reported.
gite no. /0 Chamber Data no. &
Dis. / Ant. Jm A115(4227) Ant. pol. VERTICAL
Limit FZ2Z PART-15C (13-PEK)
Env. / Ins. 8564RC 257 /56% OJarwel Wang
EUT WNESEZEZD1
FPower Rating I 5V wvia notebook
Test Mode TX3T783(280&Z.11n-HTZ0)
Ant. Cakle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHzZ ) (dB/m) (dB)  (dBuwv) (dEpv/m) (dBpV/m) (dE)
1 3286l1.580 32.Z24 2.33 .26 43,83 74,00 24,17 Pezak

Remarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



gite no.
Di=. / Ant.
Limit
Ensw.
EUT
Fower Rating

Test Mode

{ Ins.

Freq.
(MHz)

/0 Chamber

3m 3115{4327)

FOC DART-150C (1G-2V)
B564EC Z5T0/56%
WNESZZD1

DC 5V wvia notekhook
TE5785(802.11n-HTZ0)

Ant. Cable
Factor Loss Reading
(dB/m) (dB)  (dBuv)

Data no.
Ant. pol.

Emlission
Level
(dBEpV/m)

Limits
(AEpvV/m)

FCC ID. BEJWN8522D1  Page 74 of 154

11
HORIZONTAL

OJarwel Wang

Margin Remark
(dB)

Remarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial
limit are not reported.

gite no.
Dis. / &nt.
Limit
Enwv. / Ins.
EUT

FPower Rating

Test Mode

Fredq.
(MHz)

2/C Chamber

3m 3115(4927)

F2Z PART-15C (la-AV)
AEedRC Z57C /56
WNESEZEZD1

DC 5Y wia notebook
TE5785(802.11n-HTEZ0)

Ant. Cahble
Factor Loss Reading
(dE/m) (dE} {dEpWV)

Lata no.
Ant. pol.

Emission
Limits
(dBEpV/ m)

Lewvel
(dEpV/ m)

12
VYERTICAL

OJarwel Wang

Margin Remark
(dE)

1 3861.580

Jz.24 3.33 5.72

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Lozs + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



802.11n-HT20, Transmit, Frequency: 5825MHz

FCC ID. BEJWN8522D1  Page 75 of 154

8ite no. A/C Chawmber Data no. 5
Dis. / Ant. Jm A115(4227) Ant. pol. HORIZONTAL
Limit FCC PART-1353C (1E-FPK)
Env. / Ins. BEE4EC E5TC /56% OJarwel Wang
EUT WHNESZZD1
Power Rating D 5V wvia notebook
Test Mode TESBZ5(80Z.11n-HTZ0)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
1 3889.780 3Z.33 8.35 10.3% 51.04 74,00 Z2.96 Peak

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dB below the official
limit are not reported.
gite no. 2/C Chamber Data no. : &
Di=. / Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FZC PART-15C (l3-PEK)
Env. / Ins. BEE4EC Z57C /56 OJarwel Wang
EUT WNESEZEZD1

FPower Rating
Test Mode

0 5V wia notebook
TE5825(802.11n-HTEZ0)

Ant., Cahle Emi=z=ion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 38892.780 32.33 2.335 9.97 a0.85 74,00 £23.33 Peak

Remarks: 1. BEmission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emizzion lewvels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F991000



gite no.
Dis. / &Ant.
Limit
Env. / Ins=s.
EUT

Fower Rating

Test Mode

Freq.
(MH=z)

2/C Chamber

3m 311549273

FCOC PART-15C (1G-AY)
S564EC 257 /56%
WNESZZD1

DC 5V wvia notekhook
TEIEZS(B80Z.11n-HTZ0)

Ant. Cahle
Factor Loss

(dE/m) (dE)

Reading
(dBuV)

Lata no.
Ant. pol.

Emlission
Limits
(dBpV/m)

Level
(dEpv/m)

FCC ID. BEJWN8522D1  Page 76 of 154

11
HORIZONTAL

OJarwel Wang

Margin Remark

(dE)

Emission Level=

Antenna Factor + Cabkle Lozs + Reading.

The emission levels that are Z20dE below the ocfficial
limit are not reported.
S8ite no. A/C Chamber Data no. 12
Di=. / Ant. dm 2115 (4327 ant, pol. YERTICAL
Limit FCC PART-150 (1GE-AV)
Env. / Ins. 8564BC 257 /56% OJarwel Wang
EUT WNESZZD1
Power Rating D 5V wvia notebook
Test Mode THX58Z5(80Z2Z.11n-HTZ0)
Ant., Cahle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MH=z) (dBE/m) (dBE) [dBpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 3B85.720 3Z2.33 2.35 T.66 48.35 54.00 5.65 Awverage

Pemarks: 1.

Z.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emisszion levels that are Z0dE below the officzial

limit are not reported.

AUDIX Technology Corporation
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FCC ID. BEJWN8522D1

802.11n-HT40, Transmit, Frequency: 2422MHz

gite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Test Mode

/0 Chamber

3m 3115{4327)

FCOC PART-15¢C (1G-PE)
SB564EC Z5°C /56%
WNEBLZEZD1

D 5V wvia notehook
TEZ4ZEZ (802 . 11n-HT40)

Data no. I
Ant. pol.

HORIZONTAL

Page 77 of 154

OJarwel Wang

Ant. Cable Emission
Freq. Factor Loss FReading Level Limits
(MHzZ) (dB/m) (dB) (dBuv) (dBpV/m)  (dBpV/m)
1 Z2367.3Z0 Zg8.40 .31 24.31 59,0z 74,00

Pemarks: 1.

Margin Remark
(dE)

14.98 Pesk

Emission Lewel= Antenna Factor + Cable Loss + Reading.

Z. The emizzion lewvels that are Z0dE helow the official

limit are not reported.

Zite no. : A/ Chambker Data no.
Di=. / Ant. : 3m 311504927 Ant. pol.
Limit : FOC PART-15C (1G-PE)
Env. / Ins. B564EC Z5TC/56%
EUT : WHESZZDL
Power Rating DX 5V wvia notebook
Test Mode TEZ4Z2Z2 (802 . 11n-HT40)
Ant. Cakle Emission
Freq. Factor Loss Reading Level Limits
(MHz (dBE/fm) (dB) (dBEpv) (dBEpV/m) (dBEpV/m)
1 Z23ed.1e0 Z8.40 5,30 Z1.80 56,50 4,00

Pemarks: 1.

3
YERTICAT

OJarwel Wang

Margin Remark
(dE)

17.30 Pesak

Emission Lewel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation
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gite no.
Dis. / &nt.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MH=z)

2S00 Chamber

Sm 3115{4927)

F2Z PART-15C (la-AV)
asedRC Z57C /56
WNEBLZEZD1

D 5V wvia notehook
TEZ4ZEZ (802 . 11n-HT40)

Ant. Cahle
Factor Loss

(dE/m) (dE)

Reading
(dBuV)

FCC ID. BEJWN8522D1  Page 78 of 154

Data no. 12
Ant. pol. HORI Z0ONTAL
OJarwel Wang
Emission
Level Limits Margin Remark
(dEpV/m) (dEpV/m) (dE)
20.08% S4.00 3.91 Awverage

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emizzion lewvels that are Z0dE helow the official
limit are not reported.
8ite no. ASC Chamber Data no. 11
Dis. / &Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FCC PART-15C (1E-AV)
Env. / Ins. 8564EC Z5TC/56% OJarwei Wang
EUT WNESEZEZD1
FPower Rating I 5V wvia notebook
Test Mode TEXZ4Z22 (802 . 11n-HT40)
ant. Cabkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEnv) (dEpV/m) (dBpY/m) (dBE)
1l Z3ed4.1e0 Z8.40 5,30 1Z.37 47,27 34,00 &.73 Average

RPemarks: 1.
2.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE helow the official

limit are not reported.
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802.11n-HT40, Transmit, Frequency: 2437MHz

gite no.
Dis. / &nt.
Limit
Envwv.
EUT
Power Rating

Test Mode

/ Ins.

Freq.
(MH=z)

L/C Chamber

3w 3115(4927)

FZ2Z PART-15C (13-FPEK)
BE5E4EC Z5°C F56%
WNESZZD1

0 5V wvia notekbook
TEZ437(802.11n-HT40)

Ant. Cahle
Factor Loss
(dBE/m) (dB)

Reading
(dBuw)

Data no.

Ant. pol.

Emission
Level
(dBEpV/m)

Limits
(dBEpV/m)

FCC ID. BEJWN8522D1  Page 79 of 154

]
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

17.10 Pezak

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chawmber Data no. 4
Di=. / Ant. 3 A3115(4327) Ant. pol. VERTICAL
Timit FOC DART-15C (1G-PE)
Env. / Ins. 8564BC 257 /56% OJarwel Wang
EUT WMNE5ZZD1
Fower Rating D 5V wvia notebook
Test Mode TEZ437(802.11n-HT40;
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 2372.560 Z8.43 6.31 20.83 25.58 74,00 15.4%Z Peak

Pemarks: 1.

Z.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are 2Z0dE below the official

limit are not reported.

AUDIX Technology Corporation
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gite no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

Freq.
(MHz)

RPemarks: 1.

FCC ID. BEJWN8522D1

A/C Chawmber Data no. 11
Jm 3115 (4927) Ant. pol. HORTIZONTAL
FCCO PART-13C (1E-AV)
BEE4EC E5TC /56% OJarwel Wang
WHNESZZD1
DT 5V wvia notebook
THZ2437 (80Z2Z.11n-HT40)
Ant. Cable Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB)  (dBuv) (dBpv/m) (dBpV/m) (dB)
o Z8.40 .31 14,24 48.9%5 54.00 5.05 Awverage

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Page 80 of 154

2. The emission levels that are 20dE below the official
limit are not reported.
S8ite no. A/C Chamber Data no. 12
Di=. / Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FCCO PART-15C (1lE-AWV)
Env. / Ins. S9564EC Z5°C /56% OJarwel Wang
EUT WHNESZZD1
Power Rating ¥ 5V wvia notebook
Test Mode TEZ437(802.11n-HT40)
Ant. Cakle Emizsion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 Z237zZ.560 Z8.43 .31 11.63 45,38 54,00 T.62 Awverage

Pemarks: 1.
2.

Emission Lewel= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation
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FCC ID. BEJWN8522D1

802.11n-HT40, Transmit, Frequency: 2452MHz

gite no.
Dis. / &nt.
Limit
Envwv.
EUT
Power Rating

Test Mode

/ Ins.

Freq.
(MH=z)

L/C Chamber

3w 3115(4927)

FZ2Z PART-15C (13-FPEK)
BE5E4EC Z5°C F56%
WNESZZD1

0 5V wvia notekbook
TEZ452 (802.11n-HT40)

Ant. Cahle
Factor Loss
(dBE/m) (dB)

Reading
(dBuw)

Data no. H
Ant. pol. HORIZONTAL

OJarwel Wang

Emission

Level Limits Margin Remark
(dEpV/m) (dBEpV/m) (dE)

36,38 74,00 17.61 Pezk

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Page 81 of 154

Z. The emission levels that are Z0dE helow the official
limit are not reported.
gite no. A/C Chamber Data no. ;3
Di=. / Ant. dm 2115 (4327 ant, pol. YERTICAL
Limit FCC PART-15C (1G-PE)
Env. / Ins. S564EC 257 /56% OJarwel Wang
EUT WHE522D01

Power Rating
Test Mode

Freq.
(MHz)

Do 5V wvia notebook
TEZ45Z (802 . 11n-HT40)

Ant. Cahle
Factor Loss

(dE/m) (dE)

Reading
(dBV)

1 2352.120

zZg.40 a.

Emission

Level Limits Margin Remark
(dEpV/m) (dEpV/m) (dE)

39,87 74.00 14.32 Peak

Remarks=s: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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gite no.
Dis. / &nt.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MH=z)

L/C Chamber

Sm 3115{4927)

FCOC PART-15C (1G-AW)
SB564EC Z5°C /56%
WNESZZD1

DC 5V wvia notekhook
TEXZ452 (802 . 11n-HT40)

Ant. Cahle
Factor Loss

(dE/m) (dE)

Reading
(dBuV)

Data no.
Ant. pol.

Emission
Lewvel
(dEpv/m)

Limits
(dBpV/m)

FCC ID. BEJWN8522D1  Page 82 of 154

1z
HORIZONTAL

OJarwel Wang

Margin Remark

(dE)

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z20dE below the ocfficial
limit are not reported.
Site no. A/C Chawmber Data no. 11
Di=. / Ant. 3 A3115(4327) Ant. pol. VERTICAL
Timit FOC DART-150C (1G-2V)
Env. / Ins. 8564BC 257 /56% OJarwel Wang
EUT WMNE5ZZD1
Fower Rating D 5V wvia notebook
Test Mode TEZ45Z (80&2.11n-HT40)
Ant. Cakle Emizsion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBpv) (dEpV/m) (dBEpV/m) (dEBE)
1 Z35%9.1zZ0 Zg8.40 5.30 15.38 s0.28 54,00 3.72 Awverage

RPemarks: 1.
2.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation
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802.11n-HT40, Transmit, Frequency: 5755MHz

gite no.
Di=. / Ant.
Limit
Enwv.
EUT
FPower Rating
Test Mode

/ Ins.

Freq.
(MH=z)

&S0 Chawmber

3m 3115{4327)

FCC PART-15C (1G-PE)
S564EC 257 /56%
WNESZZD1

0 5Y wvia notebook
TEX5755(802.11n-HT40)

Ant. Cahle
Factor Loss
(dB/m) (dE)}

Reading
(dBuv)

Data no.

Ant. pol.

Emission
Level
(dBpV/m)

Limits
(dBEpV/ m)

FCC ID. BEJWN8522D1

5
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

23.41 Peak

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Page 83 of 154

The emission levels that are Z0dE below the ocfficial
limit are not reported.
Site no. A/C Chawmber Data no. &
Di=. / Ant. 3 A3115(4327) Ant. pol. VERTICAL
Limit FCC PART-15C (1G-PE)
Env. / Ins. S564EC 257 /56% OJarwel Wang
EUT WNE5ZZD1
Fower Rating D 5V wvia notebook
Test Mode THE575353(80&2.11n-HT40)
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 3841.840 ZZ.Z0 2.29 2. &0 43,09 74,00 z4.91 Pezak

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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gite no.
Dis. / Ant.
Limit
Env. / Ins=s.
EUT

Fower Rating

Test Mode

Freq.
(MH=z)

A/C Chamber

3m  3115(4927)

FCOC PART-15C (1G-&V)
S564EC 257 /56%
WNESZZD1

0 5V wvia notebook
TX5755(802.11n-HT40)

Ant. Cahle
Factor Loss
(dB/m) (dE)}

Reading
(dBuv)

Lata no.
Ant., pol.

Emlission
Limits
(dBEpV/ m)

Level
(dBpV/m)

FCC ID. BEJWN8522D1  Page 84 of 154

11
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.
Site no. A/C Chamber Data no. 1z
Dis. / &nt. Jm 3115 (4927) Ant. pol. YERTICAL
Limit FCoC PART-15C (1la-AV)
Env. / Ins. 8564EC Z5TC/56% OJarwei Wang
EUT WHESZZD1
Power Rating ¥ 5V wvia notebook
Test Mode THE575353(80&2.11n-HT40)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBpv) (dEpV/m) (dBEpV/m) (dEBE)
1 3841.840 ZZ.Z0 2.29 4,32 45.00 54.00 2.00 Average

Remarks: 1.
2.

Emission Level=

Antenna Factor + Cabkle Lozs + Reading.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation
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FCC ID. BEJWN8522D1

802.11n-HT40, Transmit, Frequency: 5795MHz

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MH=z)

L/C Chamber

Sm 3115{4927)

FCC PART-15C (1G-PE)
8564EC 2570 /56%
WNESZZD1

DC 5V wvia notekhook
TEX5735(802.11n-HT40)

Ant. Cahle
Factor Loss

(dE/m) (dE)

Reading
(dBuV)

Data no. H
Ant. pol. HORIZONTAL

OJarwel Wang

Emission

Level Limits Margin Remark
(dEpV/m) (dEpV/m) (dE)

50,41 74,00 23.59 Peak

Remarks=: 1.

Emizsion Level=

Antenna Factor + Cabkle Loss + Reading.

Page 85 of 154

Z. The emission lewvels that are Z0dE helow the ocfficial
limit are not reported.
gite no. &S0 Chawmber Data no. T B
Dis. / Ant. Jm F115(4227) Ant. pol. VERTICAL
Limit FZC PART-15C (13-PEK)
Env. / Ins. BEE4EC Z5TC/56% OJarwel Wang
EUT WNEBLSEZD1

FPower Rating
Test Mode

Freq.
(MH=z)

0 5V wia notebook
TE5755(802.11n-HT40)

Ant. Cahle
Factor Loss

(dE/m) (dE)

Reading
(dBuV)

1 3841.8540

3Jz.z0 2.

Emission

Level Limits Margin Remark
(dEpV/m) (dEpV/m) (dE)

43,082 74,00 Z24.%1 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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gite no.
Dis. / &nt.
Limit
Enwv. / Ins.
EUT

FPower Rating

Test Mode

Freq.
(MHzZ)

2S00 Chamber

3m  3115(4927)

F2Z PART-15C (la-AV)
AEedRC Z57C /56
WNESEZEZD1

0 5V wia notebook
TE5735(802.11n-HT40)

Ant. Cahle
Factor Loss
(dB/m) (dBE)

Reading
{dBpv)

Data no.
Ant. pol.

Emission
Level
(dBpv,/ m)

Limits
(dBpv/m)
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11
HORIZONTAL

OJarwel Wang

Margin Remark
(dE)

Remarks=: 1.

Emizsion Level=

Antenna Factor + Cabkle Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
S8ite no. A Chambher Data no. 1z
Dis. / &nt. Jm 3115 (4927) Ant. pol. YERTICAL
Limit FCoC PART-15C (1la-AV)
Env. / Ins. BEE4EC Z57C /56 OJarwel Wang
EUT WHNESZZD1
Power Rating DT 5V wvia notebook
Test Mode TEST25(80Z.11n-HT40)
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 3870.040 32,29 g8.33 3. 68 46,25 S4.00 7.71 Awverage

RPemarks: 1.
2.

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation
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3.6.3. Restricted Bands Measurement Results

Date of Test :

Oct. 08, 2010 Temperature : 23C

EUT :

Wi-Fi module Humidity : 50%

Test Mode

802.11b, Transmit, Channel: 01, Frequency: 2412MHz

Emission
Frequency
MHz

Peak * 2389.920

Average * 2389.920

Remark

AUDIX

Antenna Cable
Factor
dB/m

AUDIX TECHNOLOGY Cotp, EMC Laboratory
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

County, Taiwan ROC
Tel+886-2-26002133  F ax+R26-2- 26000303

Meter Reading Emission Level
Loss Horizontal Horizontal Limits Margin
dB dBuVv dBuV/m  dBuV/m dB

58.88 74.00 15.12

48.67 54.00 5.33

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

. “*” The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.209.

AUDIX TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, T aipei
County, Taiwan ROC.  PostCode 24443
Tel+886-3-26092133 Fax+386-2-26099303

Post Code 24443

AUDIX 2

Email tteme(@tteme. com tw

Email tteme@tteme.com tw

Data: 1 File: D::CIM1010008115C b'owt of band.EMI (8) . - -
Data: 4 File: D:C1M1010008:15C hout of band EMI (8)
110 Level {(dBuVim} 1o Level {dBuV/im)
Hﬁ;g-mpm
b “LRdB
T
55 RT-15C (1G-At)
55
Bl
05310 2334 2358, 2382 2306 2430 5510 2331, 53, 7382, 2106. 2430
Frequency (MHz) Frequency (MHz)
gite no. : 4/C Chamber Data no. : 1 site no. 1 A/C Chamber Data no. : 4
D%s: J/oAnt. @ 3m 3115(4927) Ant. pol. : HORTZONTAL Dis. / Ant. @ 3w 3115(4927) ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE) Timit : FOC PART-15C (1G-4W)
Env. / Ins. : BSG4EC 25°C/56% OTarwei Wang Env. / Ins. : 8564EC 25%C /563 OJarwei Wang
EUT : WHBSZZDL EUT : WHB52ZD1
Power Rating : DC 5V via notebook Fower Rating : DC 5V via notshook
Test Mode : TX2412(802.11h) Test Made : TEZ41Z(B0Z.11k)
Ant. Cable Emission Ant. Cable Enission
Freq. Factor Loss Reading  Tevel Limits Margin Remark Freq. Factor Loss Reading  Level Limits Margin Remark
(MHZ) (dB/m) (dB) (dBpV) (dBpv/m)  (dBpvim)  (dB) (MHz) (dB/m) (dB) (dBuv) (dBp¥/m) (dBEpV/m) (dE)
1 2389.920 28.47  6.34 24.07 59.88 74.00  15.12 Feak 1 2389.920 28.47 6.34 13.06 48,67 54.00 5.33 Average
Z  2390.040 ZB.47  6.34 24.29 59,11 74.00  14.89 Feak 2 2390.040 28.47  6.34 13.94 18.7¢6 54.00 5.24 Average
3 2413.440 2B.51  6.36 74.17  109.04 74.00 -35.04 Peak 3 2411.040 28.51 6.36 70.23  105.10 54.00 -51.10 Average

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dB below the official
limit are not reported.
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Average *

AUDIX 3

FCC ID. BEJWN8522D1  Page 88 of 154

Date of Test : Oct. 08, 2010 Temperature : 23C

EUT : Wi-Fi module Humidity : 50%

Test Mode : 802.11b, Transmit, Channel: 01, Frequency: 2412MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBpV dBuV/m  dBupV/m dB

Peak * 2389.920 55.88 74.00 18.12

2389.920 46.70

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

. “*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIZ TECHNOLOGY Corp. EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kouw Hsiang, Taipei
County, Taiwan RO.C Post Code24443
Tel+886-2-26092133  Fax+886-2-26099303
Email tteme@tteme. com.twr

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo.53-11, Tin-fu Tsus, Lin-kou Hsiang, Taipei
County, Taiwan RO C Post Code24443
Tel+886-2-26092133 Fax-+886-2-26099303
Email tteme@tteme com.tur

AUDIX }

Data: 2
Level {dBu/im)

File: D:C1M1010008:15C biout of band EMI (8) File: D:C 1M1010008:15C h'out of band.EMI (8)

Data: 3
Level (dBuVim}

110 110
FGC PARY-15CY 16-PK)
/ "y GiIB
2 RT-15C (16-A
55 5 )
0 %50 2334, 2358, 2382 2406, 2430
2310 2334, 2358, 2382, 2406. 2430 Frequency {MHz)
Frequency (MHz) gite no. : A/C Chamber Data no. : 3
gite na. i A/C Chamber Data na. : Z Dis. / ant. : 3m 3115 (4227) ant. pol. : VERTICAL
Dis. / Ant. : 3m 3115¢4927) ant. pol. : VERTICAL Limit : FOC PART-15C (1G-AV)
Limit : FOC PART-15C (1G-FPK) Env. / Ins. : 85&4EC 25°C/56% OJarwei Wang
Env. / Ins. : B564BC 25°C/56% OTarwei Wang EUT P WNS5ZZpl
EUT . WNSS522D1 Power Rating : DC 5V via notebook
Fower Rating : DC 5V via notebook Test Made : TE2412(802.11k
Test Mode : TXZ41Z (80Z. 11k
ant.  Cable Emission
. . Freq. Factor Loss Reading Level Limits Margin Remar
Ant. Cable Emission (MHz) (dB/m) (dB) (dBpw) (dBp¥/m) (dBpV/m) (dE)
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBpV) (dEpV/m) (dBpV/m) (dEB) 1 2389.920 28.47  6.34 11.89 46.70 54.00 7.30 Averags
--------------- 2 2390.040 28.47 6.34 12.08 46.50 54.00 7.10 Average
1 2389.920 28.47 6.34 21.07 55.686 74.00  18.1%2 Psak 3 2411.040 28.51  6.36 69.10  103.97 54.00 -432.97 Average
Z 2390.040 Z8.47  6.34 Z1.05 55.87 T&.00  1B.13  Beak e
3 2413.440 28,51 &.36 73.75 108.62 74.00 -34.62 Pesk Remarks: 1. Emission Level= Anktenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official

Remarks: 1.
Z.

Emission Level= Antenna Factor + Cable Loss + Reading. limit are not reported.
The emission levels that are 20dB below the official

limit are not reported.
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Date of Test :

Oct. 08, 2010

FCC ID. BEJWN8522D1  Page 89 of 154

Temperature : 23C

EUT :

Wi-Fi module

Humidity : 50%

Test Mode

802.11b, Transmit, Channel: 11, Frequency: 2462MHz

Emission
Frequency
MHz

Factor

Antenna Cable
Loss
dB/m dB

Meter Reading Emission Level

Horizontal
dBuV/m

Horizontal
dBuV

Limits Margin
dBuV/m dB

Peak * 2483.760

Average * 2483.600

55.35 74.00 18.65

45.47 54.00 8.53

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. High frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX

Dat

Couaty, Taiwan ROC.

a: 5 File: D:1C1M1010008115C h'out of band EMI (8)
Level (dBuVim}

AUDIE TECHNOLOGY Corp. EMC Laboratosy
Mo 3311, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Post Code:24443
Tel+226-2-26002133  Fac+886-2-26000303

Emailtteme@iteme comtw

110
/\/ FCC PART-15C {1G-PK}
) 5 6B
=
2
55
o 2450 2466. 2482, 2498. 2514, 2530
Frequency (MHz)
gite no. : A/C Chamber Data na. : 5
Dis. / &nt. : 3m  3115(4%927) Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PK)

Env. / Ins. : BSG4EC 25°C/56%
EUT : WNBSZZIDL
Power Rating : DC 5V wia notebook

OJarwei Wang

Test Mode : THZ46Z(802.11h)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dB) (dBuv/m) (dBp¥/m) (dBE)

(d4BpY)

1 246Z.960 ZB.EZ a.42  F3.57 108. 642 74.00 -34.4Z2 Peak
2 Z483.600 2B.66 ©.45 Z0.00 55.11 74.00 18.89 Peak
3 24B83.760 2B.664 6.45 20.24 55.34 74.00 18.44 Peak

Remarks: 1. Emission Level= Antenna Factor + Cabls Loss + Reading.
Z. The emission levels that are 20dB below the offieial
limit are not reported.

AUDLL TECHNOLOGY Corp. EMC Laboratory
o 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO C Post Code24443
Tel+886-2- 26092133 Fac+886-2-26009303
Email com b

AUDIX

Data: 8
1o Level {(dBuVin}

File: D:'C TM1010008:15C biowt of band.EMI (8}

55 FCC PART-15C (1G-AV)
-6dB

\“_““—*———LA——Lﬁ__‘Aﬁ_ggggg____

0

2150 2166, 2182, 2498, 2514, 2530
Frequency (MHz)
gite no. : A/C Chamher Data no. : 8
Dis. / Ant. o 3m 3115(4327) ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : B8564EC 25°C/56% OJarwei Wang
EUT : WHESZ2Dl
Power Rating : DC 5V wvia notebook
Test Mode : TXZ46Z(802.11h)
Ant. Cable Emission
Freg. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dB/m) (dB)  (dBpv) (dBpV/m) (dBpVim) (dB)
1 246Z.7Z0 ZB.6Z .42 69.80 104.65 54.00 -50.65 Average
Z 2483.600 Z2B8.44 6.45 10.34 45.47 54.00 8.53 Average
3 2484.480 ZB8.66 .45 9.36 44.48 54.00 2.52 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000
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Date of Test : Oct. 08, 2010 Temperature : 23C

EUT : Wi-Fi module Humidity : 50%

Test Mode : 802.11b, Transmit, Channel: 11, Frequency: 2462MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBpV dBuV/m  dBupV/m dB

Peak * 2483.600 28.66 6.45 20.62 55.73 74.00 18.27

Average * 2483.600 28.66 6.45 12.50 47.61 54.00 6.39

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. High frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fa Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO.C Post Code 24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailttemci@tteme. com tw

AUDIX ]

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Lin-kon Hsiang, Taipei
County, Taiwan RO C. Post Code24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailtteme@teme. com b

AUDIX ]

Data: 6 File: D=CAM 10100081 15C blout of band.EMI (8)
Level {dBuVim)
110
FCC PART-15C {16-PK)
A o -6dB
55
0 2450 2466, 2482, 2498. 2514, 2530
Frequency (MHz)
Site no. : A/C Chamber Data no. : &
Dis. / Ant. : 3m  3115(4927) Ant. pol. : VERTICAL
Limit : FCC BART-15C (1G-EK)
Env. / Ins. : B564Ec 257C/56% OJarwei Wang
EUT : WNBSZZDL
Power Rating : DC 5V via noteshook
Test Mode : TEZ46Z(802.11h)
ant.  Cable Emission
Freqg. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dE) (dBpvV) (dBpV/m) (dBpV/m) (dB)

1 zZ462.260 2B8.6Z2 6.42 75.03 1l10.12 74.00 -36.14 Peak
2 2483.600 2B8.66 6.45 20.6Z 55.73 74.00 18.27 Peak
3 Z2483.760 2B.66 6.45 21.26 56.38 74.00 17.62 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels thet are Z0dB below the official
limit are not reported.

Data: 7 File: D:C IM1010008115C b lout of band ENI (3)
P

FCC PART-15C {1G-AV)

-6dB
05350 7166, 7182, 2108, 514, 2530
Frequency {(MHz)
site no. : A/C Chamber Data no. : 7
Dis. / Ant. : 3m  3115(4927) Ant. pol. : VERTICAL
Limit : FOC PART-15C (1G-AV)
Env. / Ins. : 8564EC 25°C/56% OJarwei Wang
EUT : WNBSZZDL
Powsr Rating : DC 5V wia notehook
Test Mode : TXZ462Z (B0Z.11h)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBuwv) (dBpV/m) (dBp¥/m) (dE)
1 24ez.7z0 Z8.62 ©.42 70.59 105. 64 54.00 -51.64 Average
2  2483.600 Z8.686 6.45 12.50 47.61 54.00 ©.39 Average
3 24B3.680 28.68 6.45 12.35 47.4¢6 54.00 6.54 awverage

Remarks: 1. Emission Level= Antenna Factor + €eble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000



Date of Test :

EUT :

Test Mode :
Emission

Frequency
MHz

Peak * 2389.920

Average * 2389.920

AUDIX

Antenna Cable

AUDIX TECHNCLOGY Corp. EMC Laboratory
Wo 5311, Tinfia Toun, Lin-kou Hsiang, Taipei

County, Taiwan ROC
Tel:+836-2-26092133 Fax-+996-2-26099303

FCC ID. BEJWN8522D1  Page 91 of 154

Oct. 08, 2010 Temperature : 23C

Wi-Fi module Humidity : 50%

802.11g, Transmit, Channel: 01, Frequency: 2412MHz

Meter Reading Emission Level
Factor  Loss Horizontal Horizontal Limits Margin
dB/m dB dBuVv dBuV/m  dBuV/m dB

63.41 74.00 10.59

51.71 54.00 2.29

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

. “*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX TECHNOLOGY Corp. EMC Laboratory
No 5311, Tin-fis Tsun, Lin-kou Hsiang, Taipei
County, Tawan RO.C Post Code 24443
Tel+886-2-26092133 Fax +886-2-26099303

Post Code: 24443

AUDIX 2

Email teme@tteme comtw Email tteme@tteme.comtw
Data: 1 File: D2'C1M1010008.15C g'0out of band.EMI (8) Data: 4 File: D'CIM 10100081 15C g'out of band.EMI (8)
Level {dBuVim} Level {dBuV/m}
110 110
i\;;‘\ﬁw.
e 1-64B
fi
FCC PART-15C {1G-AV}
SSW 55
B4 |
05310 2334, 2358, 2382, 2106, 2430 0551 2334, 2358, 7382, 2106, 7130
Frequency (MHz) Frequency (MHz)
site no. + a/C Chamber Data no. @ 1 gite no. + a/C Chamber Data no. : 4
Dis. / Ant. : 3m  3115(4927) Ant. pol. : HORTZONTAL Dis. / Ant. : 3m  3115(4927) Ant. pol. : HORIZONTAL
Timit : FCC PART-15C (1G-FK) Timit 1 FCC PART-15C (1G-AV)
Env. / Ins. : B564EC 25°C/56% OJarwei Wang Env. / Ins. : B564EC 25°C/56% OJarwei Wang
EUT : WNSZZDL EUT : WNESZZD1l
Power Rating : DC 5V wia notebook Power Rating : DC 5V via notebaook
Test Mode : T¥2412 (B0Z.11g) Test Mode : TE2412 (802, 11g)
Ant. Cable Emission Ant. Cable Emissien
Frefq. Factor Loss Reading Lewvel Limits Margin Remark Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dE/m) (dB) (dBuv) (dBpV/m) (dBuV/m) (dB) (MHz) (dE/m) (dB) (dBp¥) (dBp¥/m) (dEpV/m) (dB)
1 2382.920 zZ8.47 6.34 28.60 63.41 74.00 10.53 Peak 1 2382.220 zZ8.47 6.3% 16.90 51.71 54.00 2.29 Average
Z Z390.040 z85.47 6.34 28.84 63.66 74.00 10.34 Peak 2 Z390.040 z5.47 6.3% 16.91 51.73 54.00 2.27 Average
3 2410.680 2B.51 6.36 T1.25 106.12 74.00 -32.1Z Peak 3 2411.280 2B.51 6.36 58.27 93.14 54.00 -35.14 average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the offizial

limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official
limit are not reported.
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Date of Test : Oct. 08, 2010 Temperature : 23C

EUT : Wi-Fi module Humidity : 50%

Test Mode : 802.11g, Transmit, Channel: 01, Frequency: 2412MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBpV dBuV/m  dBupV/m dB

Peak * 2388.840 28.47 6.34 27.25 62.06 74.00 11.94

Average * 2389.920 28.47 6.34 14.20 49.01 54.00 4.99

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Lin-kon Hsiang, Taipei
County, Taiwan RO C. Post Code24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailtteme@teme. com b

AUDIX ]

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Linkou Hsiang, Taipei
County, Taiwan ROC Post Code: 24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailttemc@tteme.com bw

AUDIX )

Data: 2 File: D:CIM1010008115C'g\out of band ENI (3)
41 LV (0BUVin)

@]GPW
! 1 648
7 it
55
05510 7331, 7358, 2382, 2106, 2430
Frequency {(MHz)
site no. : A/C Chamber Data no. : Z
Dis. / Ant. : 3m  3115(4927) Ant. pol. : VERTICAL
Limit : FOC PART-15C (1G-FK)
Env. / Ins. : 8564EC 25°C/56% OJarwei Wang
EUT : WNBSZZDL
Powsr Rating : DC 5V wia notehook
Test Mode : TX241Z (802.11q)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dB) (dBuwv) (dBpV/m) (dBp¥/m) (dE)

1 2380.040 28.47 6.34 27.25 6z2.06 74.00 11.94 Peak
2 2350.040 28.47 6.34 25.37 60.19 74.00 13.81 Peak
3 2411.880 28.51 6.36 A9.31 104.19 74.00 -30.19% Peak

Remarks: 1. Emission Level= Antenna Factor + €eble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported

Data: 3 File: DC IM1010008115C'g\owt of band EMI (8)
410 LVl (9BuVin)

55 FCC PART-15C (1G-AV)
“6dE |

0

2310 7331, 2358, 2382, 7106, 2430
Frequency (MHz)
site no. t A/C Chamber Data no. : 3
Dis. / Ant. : 3m  3115(4927) Ant. pol. : VERTICAL
Limit 1 FOC PART-15C (1G-AV)
Env. / Ins. : 8564EC 25°C/56% OJarwei Wang
EUT : WNESZZDL
Powsr Rating : DC 5V wia notehook
Test Mode : TX241Z (B0Z.11g)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark

(MHz) (dE/m) (dB) (dBpv) (dBpV/m) (dEp¥/m) (dB)

1l 2385.320 28.47 6.34 14.20 49.02 54.00 4.98 Average
2 2350.040 28.47 6.34 14.24 49.06 54.00 4.94 Average
3 241Z2.240 28.51 6.36 57.19 82.07 54.00 -38.07 Average

Remarks: 1. Emission Level= Antenna Factor + €eble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000



Date of Test :

EUT :
Test Mode
Emission

Frequency
MHz

Peak * 2484.560

Average * 2483.600

AUDIX ]

FCC ID. BEJWN8522D1  Page 93 of 154

Oct. 08, 2010 Temperature : 23C

Wi-Fi module Humidity : 50%

802.11g, Transmit, Channel: 11, Frequency: 2462MHz

Antenna Cable

AUDIX TECHNCLOGY Corp. EMC Laboratory
Wo.3311, Tinfu Tsun, Lin-kon Hsiang, Taipel
County, Taiwan R.O.C
Tel+836-2-26092133 Fax-+836-2-26099303
Email:tteme@iteme.comiw

Meter Reading Emission Level
Horizontal Horizontal
dBuV dBuV/m

Factor Loss
dB/m dB

Limits Margin
dBuV/m dB

61.41 74.00 12.59

48.93

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. High frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Linkou Hsiang, Taipei
County, Taiwan ROC Post Code: 24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailttemc@tteme.com bw

Post Code24443

AUDIX )

Data: 8 File: D:'C 1M1010008.15C g'out of band EMI (8)
Level (dBuVin)

Data: 5 File: D'C 1M101000815C g'0out of band.EMI (8)
Level {dBuVim}

110 110
I fW\’\ FCC PART-15C (16G-PK)
i W 6B
U 2
- 55 FCC PART-15C { Iﬁr,f\Vl
-6dB
05350 7166, 7182, 2108, 514, 2530 05350 7166, 7482, 2198, 7511, 530
Frequency {(MHz) Frequency (MHz)
site no. : A/C Chamber Data no. : 8 gite no. t A/C Chamber Data no. : 5§
Dis. / Ant. : 3m  3115(4927) Ant. pol. : HORTZONTAL Dis. / Ant. : 3m  3115(4927) Ant. pol. : HORIZONTAL
Limit : FOC PART-15C (1G-FK) Limit 1 FOC BART-15C [1G-AV
Env. / Ins. : 8564EC 25°C/56% OJarwei Wang Env. / Ins. : 8564EC 25°C/56% OJarwei Wang
EUT : WNBSZZDL EUT : WNESZZDL
Powsr Rating : DC 5V wia notehook Powsr Rating : DC 5V wia notehook
Test Mode : TXZ46Z (802.11q) Test Mode : TX246Z (B0Z.11g)
Ant. Cable Emission Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dEp¥) (dBpV/m) (dBp¥/m) (dEB) (MHz) (dE/m) (dB) (dEuV) (dBpV/m) (dBp¥/m) (dB)
1 24ez.7z0 Z8.62 6.42  71.80 106.65 74.00 -3Z2.65 Peak 1 22ezZ.560 Z8.62 6.42 3I8.76 23.81 54.00 -3%.81 Average
2  2483.600 Z8.686 6.45 Z3.18 e0.29 74.00 13.71 Peak 2 2483.600 Z8.686 6.45 13.82 48.93 S4.00 5.07 Average

3 24B84.560 28.6464

6.45 Z24.30 61.41 T4.00

12.59 Peak 3 Z4B83.680 28.664 6.45 13.81 48.92 54.00 5.08 Aaverage

Remarks: 1. Emission Level= Antenna Factor + Cahle Loss + Reading.
2. The emission levels that are Z0dE below the official

limit are not reported

Remarks: 1. Emission Level= Antenna Factor + €eble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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Date of Test : Oct. 08, 2010 Temperature : 23C

EUT : Wi-Fi module Humidity : 50%

Test Mode : 802.11g, Transmit, Channel: 11, Frequency: 2462MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBpV dBuV/m  dBupV/m dB

Peak * 2483.600 28.66 6.45 29.94 65.05 74.00 8.95

Average * 2483.600 28.66 6.45 13.28 48.39 54.00 5.61

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. High frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fa Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO.C Post Code 24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailttemci@tteme. com tw

AUDIX ]

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Lin-kon Hsiang, Taipei
County, Taiwan RO C. Post Code24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailtteme@teme. com b

AUDIX ]

Data: 7 File: DC1M1010008115C giout of band EVI (8)
1 LEVel (BUVim)

FCC PART-15C (16-PK)
" LYY y K

[¥
. M

0

7150 2166, 7182, 7198, 7514, 7530
Frequency (MHz)
Site no. : A/C Chamber Data no. : 7
Dis. / Ant. : 3m  3115(4927) Ant. pol. : VERTICAL
Limit : FCC BART-15C (1G-EK)
Env. / Ins. : B564Ec 257C/56% OJarwei Wang
EUT : WNBSZZDL
Power Rating : DC 5V via noteshook
Test Mode : TEZ46Z (BOZ.11q)
ant.  Cable Emission
Freqg. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dE) (dBpvV) (dBpV/m) (dBpV/m) (dB)

1 zZ463.120 2B8.6Z2 6.42 74.33 109,28 74.00 -35.598 Peak
2 2483.600 2B8.66 6.45 23.54 65.05 74.00 8.55 FPeak
3 2484.720 Z2B.66 6.45 23.54 &4.65 74.00 9.35 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels thet are Z0dB below the official
limit are not reported.

Data: 6 File: D:'C 1M1010008.15C g'out of band EMI (8)
o Level (dBuVim)

=

2450 2466, 2482, 2498, 2514, 2530
Frequency {MHz)

FCC PART-15C {1G-AV)
-6dB

o

site no. : A/C Chamber Data no. : 6

Dis. / Ant. : 3m  3115(4927) Ant. pol. : VERTICAL
Limit : FOC PART-15C (1G-AV)
Env. / Ins. : 8564EC 25°C/56% OJarwei Wang
EUT : WNBSZZDL
Powsr Rating : DC 5V wia notehook
Test Mode : TX226Z (B80Z.11g)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dB) (dBuwv) (dBpV/m) (dBp¥/m) (dE)

1l 2462.320 2Z8.8Z 6.42 58.01 83.06 54.00 -39.06 Average
2 2483.600 28.66 6.45 13.28 48.39 54.00 5.6l Awverage
3 2485.280 28.6464 6.45 12.89 48.01 54.00 5.9% awverage

Remarks: 1. Emission Level= Antenna Factor + €eble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000
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Date of Test : Oct. 08, 2010 Temperature : 23C

EUT : Wi-Fi module Humidity : 50%

Test Mode : 802.11n-HT20, Transmit, Channel: 01, Frequency: 2412MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m  dB dBupVv dBuV/m  dBupV/m dB

Peak * 2381.640 28.43 6.33 30.48 65.24 74.00 8.76

Average * 2389.440 28.47 6.34 16.93 51.74 54.00 2.26

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fi Tsun, Linkou Hsiang, Taipei
County, Taiwan ROC Post Code: 24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailttemc@teme. com.bw

AUDIX

AUDIX TECHNOLOGY Corp. EMC Laboratory
No 5311, Tin-fis Tsun, Lin-kou Hsiang, Taipei
County, Tawan RO.C Post Code 24443
Tel+886-2-26092133 Fax +886-2-26099303
Emailttemoi@tteme. com.tw

AUDIX 2

Data: 7 File: D:CANI1010008115Cn-HT20 /01t of band ENI (3)
410 LV (dBUV:n)

[:\;Rjipm
g

mwvwwwAManmmvm«Nwww»uxwmmvwW“"””WJWNW‘
55

0

7310 2334, 2358, 2382, 2106, 2430
Frequency (MHz)
site no. + a/C Chamber Data no. : 7
Dis. / Ant. : 3m  3115(4927) Ant. pol. : HORTZONTAL
Timit : FCC PART-15C (1G-FK)
Env. / Ins. : B564EC 25°C/56% OJarwei Wang
EUT : WNSZZDL
Power Rating : DC 5V wia notebook
Test Mode : TX2412 (80Z.11n-HTZ0)
Ant. Cable Emission
Frefq. Factor Loss Reading Lewvel Limits Margin Remark

(MHz) (dE/m) (dB) (dBpv) (dBpV/m) (dEpV/m) (dB)

1l 2381.640 28.43 6.33 30.48 65.25 74.00 8.75 Peak
2 Z2320.040 Z8.47 6.34 23.33 64.15 74.00 5.85 Peak
3 2412.480 28.51 6.36 TZ.59 107.47 74.00 -33.47 Peak

Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 6 File: D'CIM1010008'15C'n-HT20'0ut of band.EMI (8)
1o Level {dBuV/m}

FCC PART-15C {16-AV}

5 -6dB’
0551 2334, 2358, 7382, 2106, 7130
Frequency (MHz)
site no. + a/C Chamber Data no. : &
Dis. / Ant. : 3m  3115(4927) Ant. pol. : HORIZONTAL
Timit 1 FCC PART-15C (1G-AV)
Env. / Ins. : B564EC 25°C/56% OJarwei Wang
EUT : WNESZZD1l
Power Rating : DC 5V via notebaook
Test Mode : TE2412(802.11n-HTZ0)
Ant. Cable Emissien
Freq. Factor Loss Reading Lewvel Limits Margin Remark

(MHz) (dE/m) (dB) (dBpV) (dBpV/m) (dEpVim) (dB)

1 2383.230 28.47 6.32 16.93 51.75 54.00 Z2.25 Average
2 2320.020 Z8.47 6.34 17.03 51.85 54.00 2.15 Average
3 2411.280 28.51 6.36 59.48 84,35 54.00 -40.35 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000
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Date of Test : Oct. 08, 2010 Temperature : 23C

EUT : Wi-Fi module Humidity : 50%

Test Mode : 802.11n-HT20, Transmit, Channel: 01, Frequency: 2412MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBpV dBuV/m  dBupV/m dB

Peak * 2388.840 63.16 74.00 10.84

Average * 2388.720 01.71 54.00 2.29

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.209.

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Lin-kon Hsiang, Taipei

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Linkou Hsiang, Taipei

AUDIX ] AUDIX )

County, Taiwan RO C. Post Code24443 County, Taiwan ROC Post Code: 24443
Tel+886-2-26092133 Fax+886-2-26099303 Tel+886-2-26092133 Fax+886-2-26099303
Emailtteme@teme.com b Emailttemc@tteme.com bw

File: D:'C 1M1010008.15C'n-HT20'0ut of band.EMI (8) File: D'C 1M1010008115C'n-HT20'0ut of band EMI (8)

Data: 8 Data: 5
Level (dBuVin) Level {dBuVim}

110 110
liit::j\:;?jhuph>
ol LB
T
FCC PART-15C (15.AV)
4
55 55 e
05510 7331, 7358, 2382, 2106, 2430 05510 7331, 2358, 2382, 7106, 2430
Frequency {(MHz) Frequency (MHz)
site no. : A/C Chamber Data no. : 8 gite no. t A/C Chamber Data no. : 5§
Dis. / Ant. : 3m  3115(4927) Ant. pol. : VERTICAL Dis. / Ant. : 3m  3115(4927) Ant. pol. : VERTICAL
Limit : FOC PART-15C (1G-FK) Limit 1 FOC BART-15C [1G-AV
Env. / Ins. : 8564EC 25°C/56% OJarwei Wang Env. / Ins. : 8564EC 25°C/56% OJarwei Wang
EUT : WNBSZZDL EUT : WNESZZDL
Powsr Rating : DC 5V wia notehook Powsr Rating : DC 5V wia notehook
Test Mode : TXZ412 (B0Z.11n-HTZ0) Test Mode : TX2412 (B0Z.11n-HTZ0)
Ant. Cable Emission Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dEp¥) (dBpV/m) (dBp¥/m) (dEB) (MHz) (dE/m) (dB) (dEuV) (dBpV/m) (dBp¥/m) (dB
1 2385.840 28.47 6.34 Z8.35 63.16 74.00 10.84 Peak 1 2388.7z0 28.47 6.34 1le6.90 51.71 S4.00 2.29 Average
2 2390.040 28.47 6.34 Z7.1¢ €l.98 74.00 1z.0z Peak 2 2390.040 28.47 6.34 1le.60 51.42 S4.00 2.58 Average
3 2413.440 28.51 6.36 73.10 107.97 74.00 -33.97 Peak 3 2411.640 28.51 6.36 59.86 94.74 54.00 -40.74 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
2. The emission levels that are 20dB below the official
limit are not reported

Remarks: 1. Emission Level= Antenna Factor + €eble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation
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FCC ID. BEJWN8522D1  Page 97 of 154

Date of Test : Oct. 08, 2010 Temperature : 23C

EUT : Wi-Fi module Humidity : 50%

Test Mode : 802.11n-HT20, Transmit, Channel: 11, Frequency: 2462MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m  dB dBupVv dBuV/m  dBupV/m dB

Peak * 2483.920 28.66 6.45 30.02 65.13 74.00 8.87

Average * 2483.600 28.66 6.45 16.02 51.13 54.00 2.87

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. High frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Lin-kon Hsiang, Taipei
County, Taiwan RO C. Post Code24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailtteme@teme. com b

AUDIX ]

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Linkou Hsiang, Taipei
County, Taiwan ROC Post Code: 24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailttemc@tteme.com bw

AUDIX )

Data: 2 File: D:IC IM1010008115Cn-HT20:0ut of band EMI (8)
410 LV (0BUVn)

FCC PART-15C {1G-PK)
- LTy 6B

R
o M

o

2150 7166, 7182, 2108, 514, 2530
Frequency {(MHz)
site no. : A/C Chamber Data no. : Z
Dis. / Ant. : 3m  3115(4927) Ant. pol. : HORTZONTAL
Limit : FOC PART-15C (1G-FK)
Env. / Ins. : 8564EC 25°C/56% OJarwei Wang
EUT : WNBSZZDL
Powsr Rating : DC 5V wia notehook
Test Mode : TXZ46Z (B0Z.11n-HTZ0)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dB) (dBuwv) (dBpV/m) (dBp¥/m) (dE)

1 246l.360 2Z8.82Z 6.42 72.83 107.87 74.00 -33.87 Peak
2 2483.600 28.66 6.45 Z27.42 6Z2.54 74.00 11.46 Peak
3 24B83.920 28.64 6.45 30.02 65.14 T4.00 8.86 Peak

Remarks: 1. Emission Level= Antenna Factor + €eble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported

Data: 3 File: D'C 1M1010008115C'n-HT20'0ut of band EMI (8)
o Level {dBuVin}

I

55 FCC PART-15C (1G-AV)
-6dB
02450 2466. 2482, 2498, 2514, 2530
Frequency (MHz)
site no. t A/C Chamber Data no. : 3
Dis. / Ant. : 3m  3115(4927) Ant. pol. : HORIZONTAL
Limit 1 FOC PART-15C (1G-AV)
Env. / Ins. : 8564EC 25°C/56% OJarwei Wang
EUT : WNESZZDL
Powsr Rating : DC 5V wia notehook
Test Mode : TXZ2462 (80Z2.11n-HT20)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dB) (dBpv) (dBpV/m) (dEp¥/m) (dB)
1 246Z.3z0 Z8.62 6.42 60.36 25.41 54.00 -41.41 Average |
2 2483.600 Z8.686 6.45 1le.02 51.14 S4.00 2.86 Average
3 24B3.680 28.68 6.45 15.98 51.10 54.00 2.90 Average

Remarks: 1. Emission Level= Antenna Factor + €eble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000
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Date of Test : Oct. 08, 2010 Temperature : 23C

EUT : Wi-Fi module Humidity : 50%

Test Mode : 802.11n-HT20, Transmit, Channel: 11, Frequency: 2462MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBpV dBuV/m  dBupV/m dB

Peak * 2490.320 28.70 6.46 32.72 67.88 74.00 6.12

Average * 2483.760 28.66 6.45 17.19 52.30 54.00 1.70

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. High frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIE TECHNOLOGY Corp. EMC Laboratory
Wo.53-11, Tin-fu Tswn, Lin-kou Hsiang, Taipei
County, Teiwen ROC.  PostCode34443
Tel+826-2-26002133 Fax-+836-2-2600930%
Email ttemo@iteme. com twr

AUDIX ]

AUDIX TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipei
County, Taiwan ROC.  Post Code:Z24443
Tel+886-2-26092133 Fax-+386-2-26099303

Email tteme@teme. comtw

AUDIX

Dat.
11

a: 5 File: D:CAM1010008115C n-HT20'0ut of band.EMI (8)
o Leve! aBuvim)

=

55 FCC PART-15€ (16-AV)

6B
Ozam0 2466. 2482, 2498. 2514 2530
Frequency (MHz}
Hite no. i A/C Chamber Data no. : 3
Dis. / ant. : 3m 31154927 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-Av)
Bnv. / Ins. : B564BC 25°C/56% OJarwei Wang
EUT : WNB5ZZD1
Power Rating : DC 5V via notebook
Test Mode : TZZ46Z (802.11n-HTZO)
Ant.  Cable Emission
Freq. Factor Loss PReading Level Limits Margin Remark

{MHz ) (dB/m) (dE) (dBpV) (dBpV/m) (dBpV/m) (dB)

1 Z2442.320 28.62 6.42  60.36 95.41 54.00 -41.41 Average
2 Z483.400 2B.66 &.45 16.02 51.14 54.00 2.86 Average
3 Z4B3.4B0 2B.66 &.45 15.98 51.10 54.00 2.5%0 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dB below the official
limit are not reported.

Data: 4 File: D:'\C1M1010008 15C'n-HT20'0ut of band.EMI (8)
119 LEVe! (BUVIN)

1

ﬁ FCC PART-15€ (16-AV)

6B
1m0 2466. 2482 2498. 2514, 2530
Frequency {MHz}
gite no. i &4/C Chamber Data no. 4
Dis. / Ant. : 3m 3115(43927) Ant. pol. : VERTICAL
Limit ¢ FCC PART-15C (1G-AW)
Bnv. / Ins. : 8564BC 25°C/56% OJarwei Wang
EUT : WNSSZZD1
Power Rating : D€ 5V via notebook
Test Mode : TXZ26Z (802.11n-HTZ0)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dERY) (dBpV/m) (dBpW¥/m) (dB)
1 2461.520 28.62 6.42 61.33 96.43 54.00 -42Z.43 average
2 2Z483.600 28.66 6.45 17.15 52.26 54.00 1.74 Average
3 2483.760 28.66 6.45 17.13 52.31 54.00 1.69 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000
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Date of Test : Oct. 08, 2010 Temperature : 23C

EUT : Wi-Fi module Humidity : 50%

Test Mode : 802.11n-HT40, Transmit, Channel: 03, Frequency: 2422MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m  dB dBupVv dBuV/m  dBupV/m dB

Peak * 2484.760 28.08 6.33 36.68 71.09 74.00 2.91

Average * 2389.380 28.10 6.34 18.52 52.96 54.00 1.04

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

) AUDIX TECHNCLOGY Corp. EMC Laboratory ) AUDIX TECHNOLOGY Corp. EMC Leboratory
A U D IX Wo 5311, Tinfia Toun, Lin-kou Hsiang, Taipei A U D IX Wa 5311, Tinfa Toun, Lin-kou Hsiang, Taipei
County, Tabwan ROC.  Post Code:24dd3 County, Tehran ROC,  Post Code:24443

Tel-+886-2.26052133 Fax-+886.2-26099303 Tel+886-2-26092133 Fax+886.2-26099303
Email teme@tteme comtw Email tteme@tteme.comtw
Data: 1 File: DCIM1010008!15Cn-HT40'0ut of band EMI (3) Data: 4 File: DC 11010008 15C'n-HT40'0ut of band.EMI (3)
Level (dBuVm) Level (dBuV/m)
107 107
FCC RART-15C (1(1PK)
ot BB
M FCC PART-15C (14 v)
54 54 el
En 2338, 2366. 2304, 2422, 2450 En 2338, 2366, 2304, 2422, 2450
Frequency {MHz) Frequency (MHz)
site no. + a/C Chamber Data no. @ 1 gite no. + a/C Chamber Data no. : 4
Dis. / Ant. : 3m  3115(3775) Ant. pol. : HORTZONTAL Dis. / Ant. : 3m  3115(3775) Ant. pol. : HORIZONTAL
Timit : FCC PART-15C (1G-FK) Timit 1 FCC PART-15C (1G-AV)
Env. / Ins. : B564EC 25°C/56% OJarwei Wang Env. / Ins. : B564EC 25°C/56% OJarwei Wang
EUT : WNSZZDL EUT : WNESZZD1l
Power Rating : DC 5V wia notebook Power Rating : DC 5V via notebaook
Test Mode : TX2422 (B0Z.1ln-HT4d) Test Mode : TX2422 (80Z.11n-Hr4d)
Ant. Cable Emission Ant. Cable Emissien
Frefq. Factor Loss Reading Lewvel Limits Margin Remark Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dE/m) (dE) (dBpV) (dEpV/m) (dEpV/m) (dB) (MHz) (dE/m) (dE) (dBpV) (dEp¥/m) (dEpV/m) (dB)
1 2382.760 28.08  6.33 36.68 71.10 74.00 2.90 Peak 1 2389.380 28.10 6.3%4 18.52 52.98 54.00 1.04 average
2 2390.080 28.10 6.34 36.18 70.62 74.00 3.38 Peak Z 2390.080 28.10 6.34 17.91 52.35 54.00 1.65 average
3 2425.080 2B.13  6.38 £8.80  103.3Z 74.00 -29.32 Peak 3 2423.960 2B.13  6.38 52.78 87.29 54.00 -33.29 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official Z. The emission levels that are 20dE below the official
limit are not reported. limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000
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Date of Test : Oct. 08, 2010 Temperature : 23C

EUT : Wi-Fi module Humidity : 50%

Test Mode : 802.11n-HT40, Transmit, Channel: 03, Frequency: 2422MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBpV dBuV/m  dBupV/m dB

Peak * 2486.160 28.10 6.33 34.86 69.29 74.00 4.71

Average * 2388.680 28.10 6.34 18.03 52.47 54.00 1.53

Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Lin-kon Hsiang, Taipei
County, Taiwan RO C. Post Code24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailtteme@teme. com b

AUDIX ]

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Linkou Hsiang, Taipei
County, Taiwan ROC Post Code: 24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailttemc@tteme.com bw

AUDIX )

Data: 2 File: D:'C 1M1010008.15C'n-HT40'0ut of band.EMI (8)
Level (dBuVim)

107
[\/\,\,\A::IPARTISF!N -PH)
Wil L]
54
o amcn
05510 7338, 7366, 2304, 3423, 2450
Frequency {(MHz)
site no. : A/C Chamber Data no. : Z
Dis. / Ant. : 3m  3115(3775) Ant. pol. : VERTICAL
Limit : FOC PART-15C (1G-FK)
Env. / Ins. : 8564EC 25°C/56% OJarwei Wang
EUT : WNBSZZDL
Powsr Rating : DC 5V wia notehook
Test Mode : TXZ422 (B0Z.11n-HT40)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dEp¥) (dBpV/m) (dBp¥/m) (dEB)
1 2386.1e0 Z8.10 ©.33 34.8¢6 €9.29 74.00 4.71 FPeak
2 2390.080 zZ8.10 6.34 31.49 ©5.93 74.00 §.07 Peak
3 2420.880 28.13 6.37 65.08 103.59 74.00 -29.59 Peak

Remarks: 1. Emission Level= Antenna Factor + €eble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported

Data: 3 File: D'C 1M1010008.15C'n-HT40'0ut of band EMI (8)
Level {dBuVin}

107
3
54 FCCPART-15C (150AV)
V LT
OZSIO 2338. 2366. 2394. 2422, 2450
Frequency (MHz)
site no. t A/C Chamber Data no. : 3
Dis. / Ant. : 3m  3115(3775) Ant. pol. : VERTICAL
Limit 1 FOC PART-15C (1G-AV)
Env. / Ins. : 8564EC 25°C/56% OJarwei Wang
EUT : WNESZZDL
Powsr Rating : DC 5V wia notehook
Test Mode : TX2422 (B0Z2.11n-HT40)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dB) (dBpv) (dBpV/m) (dEp¥/m) (dB)
1 23858.680 zZ8.10 6.34 18.03 5Z2.46 S4.00 1.54 Average
2 2320.080 zZ8.10 6.34 17.31 51.75 S4.00 2.25 Average
3 2423.680 28.13 6.38 51.77 86.28 54.00 -32.28 Average

Remarks: 1. Emission Level= Antenna Factor + €eble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F991000



Average *

Date of Test :

EUT :

Test Mode :
Emission

Frequency
MHz

Peak *

2488.420

2483.580

FCC ID. BEJWN8522D1  Page 101 of 154

Oct. 08, 2010 Temperature : 23C

Wi-Fi module Humidity : 50%

802.11n-HT40, Transmit, Channel: 09, Frequency: 2452MHz

Antenna Cable

Meter Reading Emission Level
Horizontal Horizontal
dBuV dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

70.17

52.23

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. High frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Lin-kon Hsiang, Taipei
County, Taiwan RO C. Post Code24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailtteme@teme. com b

AUDIX ]

AUDIE TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Linkou Hsiang, Taipei
County, Taiwan ROC Post Code: 24443
Tel+886-2-26092133 Fax+886-2-26099303
Emailttemc@tteme.com bw

AUDIX )

Data: 8
Level (dBuVin)

File: D:'C 1M1010008.15C'n-HT40'0ut of band.EMI (8)

File: D'C 1M1010008.15C'n-HT40'0ut of band EMI (8)

Data: 5
Level {dBuVim}

107 107
1
V\Wﬂ FCC PART-15C (1G-PK)
A 6B
ik
FCC PART-15C (1G-AV)
54 54 T 6B
B 2442, 2464, 486, 2508, 2530 B 2442 2464, 486, 2508, 2530
Frequency {MHz) Frequency {MHz)
site no. : A/C Chamber Data no. : B gite no. t A/C Chamber Data no. : §
Dis. / Ant. : 3m  3115(3775) Ant. pol. : HORTZONTAL Dis. / Ant. : 3m  3115(3775) Ant. pol. : HORIZONTAL
Limit : FOC PART-15C (1G-FK) Limit 1 FOC BART-15C [1G-AV
Env. / Ins. : 8564EC 25°C/56% OJarwei Wang Env. / Ins. : 8564EC 25°C/56% OJarwei Wang
EUT : WNBSZZDL EUT : WNESZZDL

Powsr Rating : DC 5V wia notehook
Test Mode : THZ452 (802, 1in-HT40)

Powsr Rating : DC 5V wia notehook
Test Mode + TH2452 (B0Z. 11n-HT40)

Ant. Cable Emission Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpw) (dEpV/m) (dBpv/m) (dE) (MHz) (dE/m) (dB) (dBpv) (dBpV/m) (dEpv/m) (dB)
1 2445.8z0 28.15 6.41 7z2.1z 106.67 74.00 -3Z2.67 Peak 1 2245.040 28.15 6.41 355.33 §9.89 54.00 -35.82 Average
Z 24B83.580 zZ8.18 6.45 32.25 ©6.88 74.00 7.1z Peak Z 24B83.580 zZ8.18 6.45 17.60 5Z2.z24 S4.00 1.76 Average
3 2488.420 28.20 6.45 35.52 70.17 74.00 3.83 pPeak 3 24B6.220 28.18 6.45 17.0%9 51.73 54.00 2.27 Average

Remarks: 1. Emission Level= Antenna Factor + €eble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + €eble Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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Date of Test : Oct. 08, 2010 Temperature : 23C

EUT : Wi-Fi module Humidity : 50%

Test Mode : 802.11n-HT40, Transmit, Channel: 09, Frequency: 2452MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBpV dBuV/m  dBupV/m dB

Peak * 2486.220 71.85

Average * 2483.580 51.60

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. High frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.209.

AUDIE TECHNOLOGY Corp. EMC Laboratory
Wo.53-11, Tin-fu Tswn, Lin-kou Hsiang, Taipei
County, Teiwen ROC.  PostCode34443
Tel+826-2-26002133 Fax-+836-2-2600930%
Email ttemo@iteme. com twr

AUDIX TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipei
County, Taiwan ROC.  Post Code:Z24443
Tel+886-2-26092133 Fax-+386-2-26099303

Email tteme@teme. comtw

AUDIX ] AUDIX

Data: 7 File: DC IM1010008 15Cn-HT40'0ut of band EMI (8) Data: 6 File: D:CAM1010008115Cn-HT40'0ut of band.EMI (8)
Level (dBuV/m) Level (dBuVin)
107 107
| FCC PART-15C {16-PK)
| 6B
ot
FCC PART-15C (1G-AV)
54 54 6B
Vs 2442, 2464. 186. 2508. 2530 1m0 2442, 2464. 486. 2508. 2530
Frequency (MHz} Frequency {MHz}
Hite no. i A/C Chamber Data no. : 7 gite no. i &4/C Chamber Data na. : &
Dis. / ant. : 3m 3115(3775) Ant. pol. : VERTICAL Dis. / Ant. : 3m 3L115(3775) Ant. pol. : VERTICAL
Limit ¢ FCC PART-13C (1G-PK) Limit ¢ FCC PART-15C (1G-AW)
Bnv. / Ins. : B564BC 25°C/56% OJarwei Wang Bnv. / Ins. : 8564BC 25°C/56% OJarwei Wang
EUT : WNB5ZZD1 EUT : WNSSZZD1
Power Rating : DC 5V via notebook Power Rating : D€ 5V via notebook
Test Mode : TZZ45Z (802.11n-HT40) Test Mode : TXZ252 (80Z.11n-HT40)
Ant.  Cable Emission Ant. Cable Emission
Freq. Factor Loss PReading Level Limits Margin Remark Freg. Factor Loss Reading Level Limits Margin Remark
{MHz) (dB/m) (dE) (dBpV) (dBpV/m} (dBpV/m) (dB} (MHz) (dB/m) (dB) (dERY) (dBpV/m) (dBp¥/m) (dE)
1 2453.440 2B.15 .42 71.67  106.23 74.00 -32.23 Peak 1 2453.990 28.17 6.42 54.08 88.66 54.00 -34.66 Average
2 2483.580 28.18  &.45 31.61 66,25 74.00 7.75 FPeak 2 2Z483.580 28.18  £.45 16.97 51.60 54.00 2.40 Average
3 2486.220 28.18 .45 37.22 71.86 74.00 2.14 Peak 3 2Z486.220 28.18  6.45 16.61 51.25 54.00 2.75 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dB below the official
limit are not reported.

Remarks: 1. Emission Level=

Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.
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4. 6dB BANDWIDTH MEASUREMENT

4.1. Test Equipment

The following test equipment was used during the Emission Bandwidth measurement:

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366 |Aug. 04, 10’|Aug. 03, 117
4.2. Block Diagram of Test Setup
ACSOURCE « | NOTEBOOKPC — WI-FI MODULE (EUT)
SPECTRUM ANALYZER

4.3. Specification Limits (815.247(a)(2))

The minimum 6dB bandwidth shall be at least 500kHz.
4.4, Operating Condition of EUT

The test program “Broadcom WL Command” was used to enable the EUT to transmit

data at different channel frequency individually.
4.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

The measurement guideline was according to KDB 558074.
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4.6. Test Results
PASSED. All the test results are attached in next pages.

(Test Date : Oct. 06, 2010 Temperature : 26°C  Humidity : 55%)

Mode | Type of Network | Channel Frequency 6dB Bandwidth
1. CH1 2412MHz 9.08MHz
2. 802.11b CH®6 2437TMHz 9.08MHz
3. CH11 2462MHz 9.17MHz
4, CH1 2412MHz 15.33MHz
5. 802.11¢g CH6 2437TMHz 15.33MHz
6. CH11 2462MHz 15.42MHz
7. CH 149 5745MHz 15.58MHz
8. 802.11a CH 157 5785MHz 15.42MHz
9. CH 165 5825MHz 15.33MHz
10. CH1 2412MHz 16.17MHz
11. 802.11n-HT20 CH®6 2437TMHz 15.42MHz
12. CH11 2462MHz 16.25MHz
13. CH 149 5745MHz 16.00MHz
14. 802.11n-HT20 CH 157 5785MHz 17.17MHz
15. CH 165 5825MHz 16.25MHz
16. CH3 2422MHz 36.27MHz
17. 802.11n-HT40 CH®6 2437TMHz 36.13MHz
18. CH9 2452MHz 36.27MHz
19. CH 151 5755MHz 36.53MHz
20. 802 Lin-HT40 CH 159 5795MHz 36.53MHz

[Limit: least 500kHz]
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802.11b, Frequency: 2412MHz
- Agilent 11:88:16 0Oct 6, 2010

a Mkrl 9.88 MHz

Ref 28 dBm Atten 368 dB .71 dB
#Peaak

Log

16

dB/ e A Mg, o

D N V\

i ’J i

LaFAw

i 52 JHWIN W \WW i,
Nl LIV

£ofy M Tt TV
FTun
Swp
Center 2.412 BB GHz Span 58 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 684 ms (601 pts)

802.11b, Frequency: 2437MHz
# Agilent 11:21:41 Oct 6, 2010

Ref 20 dBm Atten 38 dB @..56 dB

#Peak

Log

18

4B/ e MM Mg, o
Offst ,Hr lwx'.,
1

dB

$3 FC W ‘ ol b %
oA i e

£0f) ' L
FTun
Swp
Center 2.437 BB GHz Span 5@ MHz
#RBes BH 186 kHz #EH 188 kHz Sweep 604 ms (GB1 pts)
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802.11b, Frequency: 2462MHz
- Agilent 11:26:07 Oct 6, 2010

a Mkrl 9.17 MHz

Ref 28 dBm Atten 368 dB -1.89 dB
#Peaak

Log

16

B/ s Mt

Offst Bl L

1

dB '

: R
B f "
LaRy

ML 52 o i mf VL'\ i, et

53 FC W CY WY v
At

£ty 7
FTun
Swp

<

o

Center 2.462 BA GHz Span 58 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 684 ms (601 pts)

802.11q, Frequency: 2412MHz
4 Agilent 11:35:49 QOct 6, 2610

a Mkrl 1533 MHz

Ref 26 dBm Atten 38 dB —@..31 dB
#Peak

ML 52 it

Center 2.412 BB GHz Span 5@ MHz
#RBes BH 186 kHz #EH 188 kHz Sweep 604 ms (GB1 pts)
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802.11q, Frequency: 2437MHz
s Agilent 11:44:20 Oct 6, 2010

a Mkrl 15.33 MHz

Ref 28 dBm Atten 368 dB .89 dB
#Peaak
Log
16
dB/

Offst L8 hod Al o 2
] i
dB

D

alé;f / \\
LaFAw /

ML S2 Ly e \M \

53 FCfwrmhrtray S
E£fn

FTun

Swp

Center 2.437 BB GHz Span 58 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 684 ms (601 pts)

802.11g, Frequency: 2462MHz
w5 Agilent 11:48:44 Oct 6, 2618

a Mkrl 15.42 MHz

Ref 26 dBm Atten 38 dB —1:22 dB
#Peak

—
—
—+
L4
—
[
el
-
L.
=

PVl ULt M 9P W L

53 Frpl i S L TR R
Efn

FTun

Swp

Center 2.462 BB GHz Span 5@ MHz
#RBes BH 186 kHz #EH 188 kHz Sweep 604 ms (GB1 pts)
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802.11a, Frequency: 5745MHz

19 Oct B, 2018

a Mkrl 15.58 MHz

Ref 28 dBm Atten 38 dB -39 B
#Peak

Log
1@
dB/

Offst A N
1 ? .
dB W
ol
-3.8
dBm
LaFAw |

ML 52 [ .MMWW MW&M )
83 FC|, AT N

[y

1‘—‘-—.
— |
=

£t
FTun
Swp
Center 5.745 BB GHz Span 58 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 684 ms (681 pts)

802.11a, Frequency: 5785MHz

A% Oct 6, 2618

a Mkrl 15.42 MHz

Ref 26 dBm Atten 38 dB @..68 dB
#Peak

Offst iR ) 1h||,“F,lM.,1"r " ‘ww_]rl_

i) Jubah
53 FCL el “WMM

£
FTun
Swp
Center 5.785 BB GHz Span 5@ MHz
#Bes BH 186 kHz #EH 188 kHz Sweep 604 ms (GB1 pts)
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802.11a, Frequency: 5825MHz
% Agilent 16:42:18 Oct 6, 2018

a Mkrl 15.33 MHz

Ref 28 dBm Atten 38 dB 1.26 dB
#Peak

Log
16
dB/

Offst L NS s TS T TRV N

1 ity
dB ©

Dl / \\
-33

dBrm \
LaAw ;

ML 52 Wi Wmﬁu
$3 FC MW”” TN

£t
FTun
Swp
Center 5.825 B GHz Span 58 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 684 ms (681 pts)

802.11n-HT20, Frequency: 2412MHz

- Agilent 12:15:69 Oct 6, 2010

a Mkrl 1617 MHz

Ref 26 dBm Atten 38 dB @..88 dB
#Peak

=

o
>
ol
:

[l

ECL
[
I H
= =
_\_‘-\_\_\-‘_‘——‘——\_
L —]

53 FCpb/alve™ L 2 SV
Efn
FTun
Swp
Center 2.412 BB GHz Span 5@ MHz
#RBes BH 186 kHz #EH 188 kHz Sweep 604 ms (GB1 pts)
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802.11n-HT?20, Frequency: 2437MHz
% Agilent 14:24:16 Oct 6, 2019

a Mkrl 15.42 MHz

Ref 28 dBm Atten 38 dB -152 4B
#Peak

Log
16
dB/

Offat P U el e W N
4B

Dl
35
dBm
LafA

M1 52 " vﬁmﬁ”fﬁwﬁ \WM%.

CERE YL L WWW

£t
FTun
Swp

|
——

Center 2.437 BB GHz Span 58 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 684 ms (601 pts)

802.11n-HT?20, Frequency: 2462MHz
- Agilent 14:34:49 Oct 6, 2010

a Mkrl 16.25 MHz

Ref 26 dBm Atten 38 dB —1:25 dB
#Peak

R

—
—
—+
o
—+
=

I R
e T

,_L
O

[
[mn
}m

ECL
[
I .
{3
—
———]

ML S2 S ot LAN
53 FCM"LW"" WW%

Start 2.437 00 GHz Stop 2.487 0@ GHz
#Bes BH 186 kHz #EH 188 kHz Sweep 604 ms (GB1 pts)
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802.11n-HT?20, Frequency: 5745MHz
# Agilent 17:15:82 Oct 6, 2018

a Mkrl 16.6@ MHz

Ref 26.5 dBm Atten 38 dB A28 dB
#Peak

Log
16
dB/

Offst 1R By "'ww 1
1.5 P

dB iJ \V\
Dl / \
35

dBm /
LafA

fip
ML 52, ™™ i %WWM

53 FCl T

£t
FTun
Swp

Center 5.745 BB GHz Span 58 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 684 ms (681 pts)

802.11n-HT?20, Frequency: 5785MHz

- Agilent 17:25:47 Oct 6, 2010

a Mkrl 17.17 MHz

Ref 20.5 dBm Atten 38 dB —Eﬂ..@l dB
#Peak

=
iy
it
>
:
s

=
on =
—

T —_
|

ML 52 | hmw Vo bl

Center 5.785 BB GHz Span 5@ MHz
#Bes BH 186 kHz #EH 188 kHz Sweep 604 ms (GB1 pts)
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802.11n-HT?20, Frequency: 5825MHz
% Agilent 17:43:26 Oct 6, 2018

a Mkrl 16.25 MHz

Ref 28 dBm Atten 368 dB -0.48 dB
Peak
Log
16

dB/

?EFSt iR 1l|' W r(j;,
dB [ i

DI / \
5.1

dBm {
LaFw .
ML S2 o M g, o

53 FC| pfatitpprt™0 ! re WW

£t
FTun
Swp
Center 5.825 B GHz Span 58 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 684 ms (681 pts)

802.11n-HT40, Frequency: 2422MHz

w5 Agilent 14:58:26 Oct 6, 2618

a Mkrl 36.27 MHz

Ref 26 dBm Atten 38 dB @..11 dB
#Peak

éB L8 W M
Dl W
9.

Center 2.422 BB GHz Span 80 MHz
#Bes BH 186 kHz #EH 188 kHz Sweep 968 ms (6B1 pts)
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802.11n-HT40, Frequency: 2437MHz

# Agilent 15:89:65 Oct 6, 2018

a Mkrl 36.13 MHz

Ref 28 dBm Atten 38 dB 1.83 dB
#Peak

Log
16
dB/
Offst
1

dB

Dl
-£.9
dBm
LafA

M1 szwwm \‘J\ N
83 FC bl

£t
FTun
Swp

:
;
;é

]
TG

Center 2.437 BB GHz Span 88 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 968 ms (601 ptsd

802.11n-HT40, Frequency: 2452MHz

- Agilent 15:42:23 Oct 6, 2010

a Mkrl 36.27 MHz

Ref 26 dBm Atten 38 dB @..36 dB
#Peak

, ,.'L.fduwl iy

=
—
—+
L4
—

-

el

'

\%

E3l
&

[
==
L]

T
T

Center 2.452 BB GHz Span 80 MHz
#Bes BH 186 kHz #EH 188 kHz Sweep 968 ms (GB1 pts)
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802.11n-HT40, Frequency: 5755MHz
# Agilent 18:86:44 Oct 6, 2018

a Mkrl 36.53 MHz

Ref 28 dBm Atten 38 dB 1.49 dB
Peak

Log
16
dB/
Offst

1.5 2 ol A b

dB & | hlai

DI I
7.4

dBm /
LQHU L IL'J..LI. o . n Loy JI.
R b A i pp AT P

.—-‘“_Fd—_’_e?;

M1 52
53 FC

£t
FTun
Swp

Center 5.755 BB GHz Span 88 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 968 ms (601 ptsd

802.11n-HT40, Frequency: 5795MHz

A:66 Oct 6, 2618

a Mkrl 36.53 MHz

Ref 26 dBm Atten 38 dB 3..13 dB
#Peak

Pl
.—'—'—'_'_'_'_'_J_s-p

{T
M1 szMWWW WWW "

Center 5.795 BB GHz Span 80 MHz
#Bes BH 186 kHz #EH 188 kHz Sweep 968 ms (GB1 pts)
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1. Test Equipment
The following test equipment was used during the maximum peak output power

measurement:
5.1.1. For 802.11b/802.119/802.11a/802.11n-HT20
Item Type Manufacturer| Model No. | Serial No. Last Cal. | Next Cal.
1. |Power Meter Anritsu ML2487A | 6K00005406 | Feb. 11, 10’ |Feb. 10, 11°
2. |Power Sensor Anritsu MA2491A 030873 Feb. 11, 10’ |Feb. 10, 11°
5.1.2. For 802.11n-HT40
Item Type Manufacturer| Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer| Agilent E4446A | US44300366 | Aug. 04, 10’ |Aug. 03, 11’

5.2. Block Diagram of Test Setup
5.2.1. For 802.11b/802.119/802.11a/802.11n-HT20

AC SOURCE <—— NOTEBOOK PC — WI-FI MODULE (EUT)

POWER METER — POWER SENSOR

5.2.2. For 802.11n-HT40

AC SOURCE <— NOTEBOOK PC —| WI-FI MODULE (EUT)

SPECTRUM ANALYZER

5.3. Specification Limits (815.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz & 5725-5850MHz is : 1Watt. (30dBm)
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Operating Condition of EUT

The test program “Broadcom WL Command” was used to enable the EUT to transmit
data at different channel frequency individually.

Test Procedure

5.5.1. For 802.11b/802.119/802.11a/802.11n-HT20
The EUT connected to power meter and sensor and record the peak value.

5.5.2. For 802.11n-HT40

Setting the spectrum span to encompass the EBW, RBW=1MHz and
VBW=3MHz. Compute power by integrating the spectrum across the 26 dB
EBW of the signal.

The measurement guideline was according to KDB 558074.

Test Results
PASSED. All the test results are listed below.

(Test Date : Oct. 06, 2010 Temperature : 26°C ~ Humidity : 55%)
(Test Date : Nov. 03,2010 Temperature : 24°C ~ Humidity : 57%)

5.6.1. For 802.11b/802.119/802.11a

Mode | Type of Network | Channel Frequency II-'::Oe\?VtI’O(L(:IthrL;; g g[\,:\ilﬁg
1. CH1 2412MHz 19.61 64
2. 802.11b CH®6 2437TMHz 20.33 68
3. CH11 2462MHz 20.28 68
4. CH1 2412MHz 22.31 46
5. 802.11g CH®6 2437TMHz 24.22 56
6. CH11 2462MHz 24.04 56
7. CH 149 5745MHz 22.93 56
8. 802.11a CH 157 5785MHz 22.86 56
9. CH 165 5825MHz 22.94 56

[Limit: 1Watt. (30dBm)]
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5.6.2. For 802.11n-HT20/802.11n-HT40

Type of Peak output | Peak output |Total Peak Output Power
Mode Ny K Channel | Frequency | power Ant. 0 | power Ant.1 Power Settin
etwor (dBm) (dBm) (dBm) g
1. CH1 |2412MHz 21.34 20.97 24.17 46
2. 1802.11n-HT20| CH6 | 2437MHz 23.87 23.38 26.64 52
3. CH 11 | 2462MHz 22.69 23.18 25.95 52
4. CH 149 | 5745MHz 22.83 20.02 24.66 52
5. |802.11n-HT20 | CH 157 | 5785MHz 22.71 19.99 24.57 52
6. CH 165 | 5825MHz 22.25 19.86 24.23 52
7. CH3 | 2422MHz 19.62 18.42 22.07 40
8. |802.11n-HT40| CH6 | 2437MHz 20.80 21.55 24.20 52
9. CH9 | 2452MHz 20.64 21.43 24.06 52
10. CH 151 | 5755MHz 20.62 20.70 23.87 52
802.11n-HT40
11. CH 159 | 5795MHz 20.27 19.99 23.14 52
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802.11n-HT40, Frequency: 2422MHz (Ant. 0
# Agilent 14:54:39 Oct 6, 2018

a Mkrl 41.87 MHz

Fef 28 dBm Atten 38 dB Band Pwr  19.62 dBm
#Peak

Log
16

dB/ g B

Offst
1
> / \

-19.6
dBm

M1 52
53 FC

iy
A
iy

i
/.—3

£t
FTun
Swp

Center 2.422 B GHz Span 88 MHz
#Res BH 1 MHz #\BW 3 MHz Sweep 1 ms (61 pts)

802.11n-HT40, Frequency: 2422MHz (Ant. 1

# Agilent 15:81:37 Oct 6, 2618

a Mkrl 41.28 MHz

Ref 26 dBm Atten 36 dB Band Pwr  18.42 dBm
#Peak

Log

16

dB/ WM"}L\,M

PH"."Q o o il "'II'.J'.‘ AIIHV‘N"M

o R PR T "L.

Center 2.422 BB GHz Span 80 MHz
#RBes BH 1 MHz #JEH 3 MHz Sweep 1 ms (BB pts)
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802.11n-HT40, Frequency: 2437MHz (Ant. 0

% Agilent 15:87:33 Oct 6, 2010

a Mkrl 41.33 MHz
Ref 26 dBm Htten 38 dB Band Pwr  20.88 dBm
#Peaak
Log
18
Offst

. / \
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e
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£t
FTun
Swp

Center 2.437 BB GHz Span 88 MHz
#Res BH 1 MHz #\BW 3 MHz Sweep 1 ms (61 pts)

802.11n-HT40, Frequency: 2437MHz (Ant. 1
# Agilent 15:18:06 Oct 6, 2010

a Mkrl 48,93 MHz

Ref 26 dBm Atten 30 dB EBand Pwr  21.55 dBm
#Peak

18
dB/ FWMMW

—

S
z g
= .
3
z—-ﬂ’»—t
g

e Lo,
p .+ i~

Center 2.437 BB GHz Span 80 MHz
#RBes BH 1 MHz #JEH 3 MHz Sweep 1 ms (BB pts)
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802.11n-HT40, Frequency: 2452MHz (Ant. 0

3 Oct B, 2018

a Mkrl 40,93 MHz
Ref 26 dBm Htten 38 dB Band Pwr  20.64 dBm
#Peaak
Log
16
dB/ FWMMW
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Center 2.452 BB GHz Span 88 MHz
#Res BH 1 MHz #\BW 3 MHz Sweep 1 ms (61 pts)

802.11n-HT40, Frequency: 2452MHz (Ant. 1
- Agilent 15:47:50 Oct 6, 2010

a Mkrl 41,87 MHz

Ref 26 dBm Atten 30 dB EBand Pwr  21.43 dBm
#Peak

4B/ T T e
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e i S it
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Center 2.452 BB GHz Span 80 MHz
#RBes BH 1 MHz #JEH 3 MHz Sweep 1 ms (BB pts)
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802.11n-HT40, Frequency: 5755MHz (Ant. 0
s Agilent 11:36:20 Nov 3, 2018

a Mkrl 41.87 MHz

Fef 15.5 dBm Atten 38 dB Band Pwr 20.62 dBm
#Peak

Log
14 R T R
A i

dB/
Offst
1.5
dB

Dl
-13.5 . | L

dBm i | MLWWW

#PAvg
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| T
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| =T
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V1 se
53 FC

£t
FTun
Swp

Center 5.755 BB GHz Span 88 MHz
#Res BH 1 MHz #\BW 3 MHz Sweep 1 ms (6B1 pts)

802.11n-HT40, Frequency: 5755MHz (Ant. 1
B 3, 2016

a Mkrl 48,88 MHz
Fef 15.5 dBm Atten 30 dB Band Pwr  20.78 dBm

#Peak

16 I T A VR T T S
[ A

Center 5.755 8B GHz Span 80 MHz
#RBes BH 1 MHz #JEH 3 MHz Sweep 1 ms (681 pts)
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802.11n-HT40, Frequency: 5795MHz (Ant. 0
# Agilent 18:40:53 Oct 6, 2018

a Mkrl 48,67 MHz
Ref 26 dBm Htten 38 dB Band Pwr  20.27 dBm
#Peaak
Log *

19

dB/ W“‘MMM U_\
Offst
1.5S
dB

Dl
-17.4

B bbbl
PRvg

ul s2
§3 FC

A=
—
2
L~

%3- -
=

e

£t
FTun
Swp

Center 5.795 BB GHz Span 88 MHz
#Res BH 1 MHz #\BW 3 MHz Sweep 1 ms (61 pts)

802.11n-HT40, Frequency: 2795MHz (Ant. 1

- Agilent 1% 18 Oct 6, 2618

a Mkrl 48.59 MHz

Ref 26 dBm Atten 36 dB Band Pwr  19.99 dBm
#Peak

Log *
18

dB/ WMWMMM "

CL'-‘E

Tin=

L4

juid
II-—.__\__‘_‘_-_
.-'—"'_r_F

=
.

5
=
3
3

Center 5.795 BB GHz Span 80 MHz
#RBes BH 1 MHz #JEH 3 MHz Sweep 1 ms (BB pts)
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6. BAND EDGES MEASUREMENT

6.1. Test EQuipment
The following test equipment was used during the band edges measurement:

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.

1. |Spectrum Analyzer Agilent E4446A |US44300366 |Aug. 04, 10’ |Aug. 03, 11°

6.2. Block Diagram of Test Setup

The same as section.4.2.

6.3. Specification Limits (815.247(c))
The highest level should be at least 20 dB below that in the 100kHz bandwidth.

6.4. Operating Condition of EUT

The test program “Broadcom WL Command” was used to enable the EUT to transmit
data at different channel frequency individually.

6.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

The measurement guideline was according to KDB 558074.
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6.6. Test Results
PASSED. All the test results are attached in next pages.

(Test Date : Oct. 06, 2010 Temperature : 26°C  Humidity : 55%)

802.11b
Below Band edge: The highest emission level is —37.43dBm on 2.39992GHz -
Upper Band edge : The highest emission level is —=50.09dBm on 2.48363GHz -

802.11g
Below Band edge: The highest emission level is —36.89dBm on 2.39992GHz -
Upper Band edge : The highest emission level is —43.06dBm on 2.48363GHz -

802.11a
Below Band edge: The highest emission level is —41.35dBm on 5.72490GHz -
Upper Band edge : The highest emission level is —46.87dBm on 5.85013GHz -

802.11n-HT20(2.4GHz)
Below Band edge: The highest emission level is —37.33dBm on 2.39992GHz -

Upper Band edge : The highest emission level is —45.02dBm on 2.48363GHz -

802.11n-HT20(5GHz)
Below Band edge: The highest emission level is —42.23dBm on 5.72490GHz -
Upper Band edge : The highest emission level is —46.03dBm on 5.85013GHz -

802.11n-HT40(2.4GHz)
Below Band edge: The highest emission level is —33.15dBm on 2.40000GHz -

Upper Band edge : The highest emission level is —45.12dBm on 2.48350GHz -

802.11n-HT40(5.0GH2z)
Below Band edge: The highest emission level is —33.61dBm on 5.72483GHz -
Upper Band edge : The highest emission level is —=52.13dBm on 5.85000GHz -
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802.11b
Below Band edge

# Agilent 11:14:37 Oct 6, 2010

Mikrl 2.399 92 GHz
Ret 28 dBm Atten 38 dB -37.43 dBm
#Feak
Log
16

e,

Cl r/ l V\l
\
LaPy

ML S2 Mﬁ"w’h/‘/ .Jluﬂ-\ﬁ.vn'

53 FC

FTun
Swp

Center 2,408 BB GHz Span 58 MHz
#Res BH 108 kHz #YBH 188 kHz Sweep 684 ms (6B prs)

Upper Band edge
# Agilent 11:28:02 Oct 6, 20160

Mkrl 2.483 B3 GHz
Ref 26 dBm Atten 36 dB -50.63 dBm

#Peak
Log
18

dB/
Offst [MWI

1 .

dE

ol I \

o f \

LaAy

i 52 Nﬁlhuf“h'lkujv/( \\hv m\m
l M

£t il
FTun
Swp

Center 2.483 5B GHz Span 80 MHz
#RBes BH 186 kHz #EH 188 kHz Sweep 968 ms (GB1 pts)
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802.11g
Below Band edge

3 Agilent 11:38:14 Oct 6, 2818

Mkrl 2.399 92 GHz

Ref 28 dBm Atten 36 dE -36.89 dBm
#Feak

Log
16
dB/

i Pl N

dB

o J \
. / \
ML 52 mmywﬂgﬁ?“/ \

53 FL MAJwNmHMVNM”wﬂwﬂ" hW@M
A M"“"“

£y P

FTun

Swp

Center 2,408 B8 GHz Span 58 MHz
#Res BH 108 kHz #YBH 188 kHz Sweep 684 ms (6B prs)

Upper Band edge

- Agilent 11:51:18 Oct 6, 2810

Mkrl 2.483 63 GHz
Ref 20 dBm Atten 30 dB -43.86 dBm
#Peak
Log
18

dB/
Offst b JL\'nrN.Lﬂ il

T

DI ) \

-16.3 f !
dBrm / \
LaAy

i sonli \w .

53 FC

b\'l"""““..

£0F): e WY
FTun e

Swp

Center 2.483 5B GHz Span 80 MHz
#RBes BH 186 kHz #EH 188 kHz Sweep 968 ms (GB1 pts)
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802.11a
Below Band edge

3:51 Oct 6, 2018

Mkrl 5.724 9 GHz

Ref 28 dBm Atten 36 dE -41.35 dBEm
#Feak

Log
16
dB/

| et \
e Wﬂ‘y'mm

dB f

D J |

~17.7 . :
dBm /
LaPy

WW
Ml S2 bL
53 FC WWMW

£ b
FTun
Swp

Center 5,725 8 GHz Span BA MHz
#Res BH 108 kHz #BH 188 kHz Sweep 7.24 ms (6B prs)

Upper Band edge

& Nct B, 2014

Mkrl 5.858 13 GHz

Ref 28 dBm Atten 38 dE -45.87 dBm
#Peak

Log
16
dB/

Offst j |
1 WY w
dB

D
-18.2

dBm /
LaAy
M1 szw \‘”'\Wm i

33 FC My g,
"

£ T
FTur e Mg st

Swp

T

Center 5.850 BA GHz Span 88 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 968 ms (601 ptsd
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802.11n-HT20(2.4GHz)
Below Band edge

# Agilent 12:15:54 Oct 6, 2016

Mkrl 2.399 92 GHz

Ref 28 dBm Atten 36 dE -37.33 dBm
#Feak

Log
16
dB/

Offst AWJ '}WrL
1 N i SR

dB
D [ \
-18.6

dBm } \
LaPy
ML 52 . A..MW \W‘n

53 FC MWWW AR “hg,

v M
gify P
FTun
Swp

Center 2,408 BB GHz Span 58 MHz
#Res BH 108 kHz #YBH 188 kHz Sweep 684 ms (6B prs)

Upper Band edge

3 Agilent 14:36:05 Oct 6, 2010

Mkrl 2.483 63 GHz

Ref 20 dBm Atten 30 dB -45.82 dBm
#Peak
Log
18
dB/

ngfst ‘WWTWNL;]‘
Ol

-17.3 . i
dBrm ] \
LaAy

ML 52| ™ \,;\
§3 FC Y,

£ MW
FTun el

Swp

Center 2.483 5B GHz Span 80 MHz
#Bes BH 186 kHz #EH 188 kHz Sweep 968 ms (6B1 pts)
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802.11n-HT20(5.0GHz)
Below Band edge

# Agilent 17:15:59 Oct 6, 2016

Mkrl 5.724 9 GHz

Ref 28.5 dBm Atten 36 dE -42.23 dBm
#Feak

Log
16
dB/

Offst -
15 ru*h“'“’W WM\

dB

ol /

-17.7

dBm f \

LaPy

ML 52 WWLWWWM
53 FC M“‘

BN ol
FTun
Swp

Center 5,725 8 GHz Span BA MHz
#Res BH 108 kHz #BH 188 kHz Sweep 7.24 ms (6B prs)

Upper Band edge

- Agilent 17:44:62 Oct 6, 2010

Mkrl G5.850 13 GHz
Ref 26 dBm Atten 38 dB -46.03 dBm
Peak
Log
18
dB/
Dffst o
1.5 FJ‘W T

db

] f
N |
LaAy

ML szb‘(”“fV Mﬁﬂ“

53 FC

ALk T

£0f) Ry
FTun MW"MMW

Swp

Center 5.850 AR GHz Span 80 MHz
#Bes BH 186 kHz #EH 188 kHz Sweep 968 ms (GB1 pts)
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802.11n-HT40(2.4GHz)
Below Band edge

i Agilent 14:51:18 Oct 6, 2018

Mkrl 2.408 BB GHz

Ref 28 dBm Atten 36 dE -33.15 dBEm
#Feak

Log
16
dB/
Dffst

B WWWUMWMM
s |
dBm |

LaPy 1 ,r \l

ML 52 Mmﬂu‘-ﬂ\w w \f'\
$3 FC 3 W ‘\%

G RN,

FTun

Swp

Center 2,408 B8 GHz Span 188 MHz

#Res BH 108 kHz #BH 188 kHz Sweep 12,88 ms (6B1 pts)
Upper Band edge

# Agilent 15:43:18 Oct 6, 2810

Mkrl 2.453 5 GHz

Ref 20 dBm Atten 30 dB -45.12 dBm
#Peak
Log
18
dB/
Offst

Lo iy

ol V

-21.8 I \
dBm {

LaAy

M1 SQM‘/U i
$3 FC WMW |

£ i

FTun WMWW

Swp

Center 2,483 5 GHz Span 120 MHz
#Bes BH 186 kHz #EH 188 kHz Sweep 14,48 ms (GA1 pts)
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802.11n-HT40(5.0GHz)
Below Band edge

#  Agilent 13:11:48 Oct 6, 2016

Mkrl 5.724 83 GHz

Ref 28 dBm Atten 36 dE -33.61 dBm
Peak

Log
16
dB/

Offst
5 Pusshpbrt Hhaaschy
s | |
dBn

LaPy 1 / \
Ml S2 AWMM
$3 FC WW

BUFN | ppmbbab

FTun

Swp

Center 5,725 B8 GHz Span 188 MHz

#Res BH 108 kHz #BH 188 kHz Sweep 12,88 ms (6B1 pts)
Upper Band edge

% Agilent 18:30:55 Oct 6, 2010

Mkrl 5.558 8@ GHz

Ref 20 dBm Atten 30 dB -52.13 dBm
#Peak
Log
18
dB/
Offst

I,

ol L
dBm \

LaAy
Ml S2 Wum .

53 FC ' g
1

g0 iy
FTun T A Y
Swp

Center 5.850 AR GHz Span 150 MHz
#Bes BH 186 kHz #EH 188 kHz Sweep 18,12 ms (681 pts)
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7. POWER SPECTRAL DENSITY MEASUREMENT

7.1.

Test Equipment

The following test equipment was used during the power spectral density
measurement:

Item

Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.

Spectrum Analyzer Agilent E4446A | US44300366 [Aug. 04, 10’ |Aug. 03, 117

7.2.

7.3.

7.4,

7.5.

Block Diagram of Test Setup
The same as section.4.2.

Specification Limits (§15.247(d))

The peak power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8dBm in any 3kHz band.

Operating Condition of EUT

The test program “Broadcom WL Command” was used to enable the EUT to transmit
data at different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measured with the spectrum analyzer using 3kHz
RBW and 30kHz VBW, set sweep time = span/3kHz.

The measurement guideline was according to KDB 558074.
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7.6. Test Results
PASSED. All the test results are attached in next pages.

(Test Date : Oct. 06, 2010 Temperature : 26°C
(Test Date : Oct. 13,2010 Temperature : 25°C

7.6.1. For 802.11b/802.11g/802.11a

FCC ID. BEJWN8522D1

Humidity : 55%)
Humidity : 54%)

Page 133 of 154

Mode | Type of Network | Channel Frequency Power Spectral Density (dBm)
1. CH1 2412MHz -5.81
2. 802.11b CH6 2437MHz -5.37
3. CH11 2462MHz -5.00
4, CH1 2412MHz -11.93
5. 802.11g CH®6 2437MHz -9.69
6. CH11 2462MHz -9.89
7. CH 149 5745MHz -10.00
8. 802.11a CH 157 5785MHz -10.33
9. CH 165 5825MHz -10.94

[Limit: 8dBm]

7.6.2. For 802.11n-HT20/802.11n-HT40

wose| Pt | channe|Feqerey onc s o | o i ooy oo
1. CH1 |2412MHz -12.23 -11.97 -9.09
2. |802.11n-HT20| CH®6 |2437MHz -10.52 -11.12 -7.80
3. CH 11 | 2462MHz -10.78 -11.45 -8.09
4, CH 149 | 5745MHz -11.09 -11.62 -8.34
5. |802.11n-HT20 | CH 157 | 5785MHz -10.96 -11.59 -8.25
6. CH 165 | 5825MHz -11.29 -11.22 -8.24
7. CH3 | 2422MHz -16.66 -16.61 -13.62
8. |802.11n-HT40| CHG6 | 2437MHz -14.35 -14.38 -11.35
9. CH9 | 2452MHz -14.97 -14.23 -11.57
10. 802.11n-HT40 CH 151 | 5755MHz -14.02 -15.49 -11.68
11. CH 159 | 5795MHz -14.17 -14.50 -11.32
[Limit: 8dBm]
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802.11b, Frequency: 2412MHz
% Agilent 21:46:65 Oct 13, 2018

Mkrl 2.411 362 B GHz
Ref 28 dBm Atten 368 dB -5.81 dBm
#Peaak
Log
16
dB/
Offst 1
1

AR MMWWW bdhtnin, At VLSS W AP N

LafA

M1 52
53 LC

£t
50k
Swp

Center 2,411 5080 @ GHz" Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)

802.11b, Frequency: 2437MHz

& Oct B, 2010

Ref 26 dBm Atten 38 dB . -5.37 dBm
#Peak

LaAy

ML 52
53 FC

£t
58k
Swp

Center 2.437 506 8 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11b, Frequency: 2462MHz
s Agilent 11:30:33 Oct 6, 2010

Mkrl 2.461 363 4 GHz
Ref 28 dBm Atten 368 dB -5.08 dBm
#Peaak
Log
16
dB/
Offst

LafA

M1 52
53 FC

£t
50k
Swp

Center 2,461 508 @ GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)

802.11q, Frequency: 2412MHz
4 Agilent 12:04:47 Qct 6, 2610

Mkrl 2.413 222 4 GHz

Ref 26 dBm Atten 38 dB -11.93 dBm
#Peak

LaAy

ML 52
53 FC

£t
58k
Swp

Center 27415 256 8 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11g, Frequency: 2437TMHz
% Agilent 11:46:42 Oct 6, 2018

Mkrl 2.438 222 4 GHz
Ref 28 dBm Atten 368 dB -9.69 dBm
#Peaak
Log
16
dB/
Offst
1

dB

1
o
it gt NPT T ww%mwm

LafA

M1 52
53 FC

£t
50k
Swp

Center 2,438 258 8 GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)

802.11q, Frequency: 2462MHz

# Agilent 11:58:63 Oct 6, 2618

Ref 26 dBm Atten 38 dB . -9.84 dBm
#Peak

[y
[y

LaAy

ML 52
53 FC

£t
58k
Swp

Center 2.463 233 3 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11a, Frequency: 5475MHz
% Agilent 16:31:56 Oct 6, 2018

Mkrl 5.745 212 4 GHz
Ref 28 dBm Atten 368 dB -18.88 dBm
#Peaak
Log
16
dB/
Offst
1

dB

o

LafA

M1 52
53 FC

£t
50k
Swp

Center 5.786 258 @ GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)_

802.11q, Frequency: 5785MHz
- Agilent 16:40:22 Oct 6, 2010

Mkrl 5.786 212 4 GHz

Ref 26 dBm Atten 38 dB -18.33 dBm
#Peak

o
Jﬂmﬂmwﬂﬁwwﬁpﬂj\fu”&WA“WM’wkﬁﬁfmnJMfMHhvuFWNMMMJJWNAﬂmWPﬁ\V“PHFKJ\ﬂﬁmW“JwﬁwaWJ

LaAy

ML 52
53 FC

£t
58k
Swp

Center 5.786 250 8 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11g, Frequency: 5825MHz
% Agilent 16:45:11 Oct 6, 2010

Mkrl 5.823 703 7 GHz
Ref 20 dBm Atten 30 dB -18.94 dBm
#Peak
Log
18
dB/
Offst
1

db

e ol

LaAy

ML 52
53 FC

£t
58k
Swp

Center 5.823 733 3 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11n-HT20, Frequency: 2412MHz (Ant. 0
- Agilent 14:18:42 Oct 6, 2018

Mkrl 2.413 255 B GHz
Ref 28 dBm Atten 368 dB -12.23 dBm
#Peaak
Log
16
dB/
Offst
1

dB 1

LafA

M1 52
53 FC

£t
50k
Swp

Center 27413 2568 @ GHz Span 388 kHz
#Res BH 3 kHz #\EBH 30 kHz #5weep 100 s (6B1 pts)_

802.11n-HT?20, Frequency: 2412MHz (Ant. 1
% Agilent 14:15:14 Oct 6, 2810

Mkrl 2.413 253 5 GHz

Ref 26 dBm Atten 38 dB -11.97 dBm
#Peak

LaAy

ML 52
53 FC

£t
58k
Swp

Center 2,415 2568 GHz  © Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11n-HT20, Frequency: 2437MHz (Ant. 0
- Agilent 14:26:33 Oct 6, 20109

Mkrl 2.438 253 5 GHz
Ref 20 dBm Atten 38 dB -10.52 dBm

#Peaak
Log
16
dB/
Offst
1

dB

LafA

M1 52
53 FC

£t
50k
Swp

Center 2,438 258 8 GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)_

802.11n-HT20, Frequency: 2437MHz (Ant. 1
- Agilent 14:29:29 0Oct 6, 2010

Mkrl 2.438 244 5 GHz

Ref 26 dBm Atten 38 dB -11.12 dBm
#Peak

i

LaAy

ML 52
53 FC

£t
58k
Swp

Center” 2,438 250 B GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11n-HT20, Frequency: 2462MHz (Ant. 0
# Agilent 14:40:25 Oct 6, 2018

Mkrl 2.463 254 9 GHz
Ref 28 dBm Atten 368 dB -18.78 dBm
#Peaak
Log
16
dB/
Offst
1

dB

LafA

M1 52
53 FC

£t
50k
Swp

Center 2.463 233 3 GHz " Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)_

802.11n-HT?20, Frequency: 2462MHz (Ant. 1
- Agilent 14:44:11 Oct 6, 2010

Mkrl 2.463 243 @ GHz

Ref 26 dBm Atten 38 dB -11.45 dBm
#Peak

1

LaAy

ML 52
53 FC

£t
58k
Swp

Center 27465 256 8 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11n-HT?20, Frequency: 5745MHz (Ant. 0
# Agilent 17:18:26 Oct 6, 2018

Mkrl 5.746 312 6 GHz

Ref 20.5 dBm Atten 38 dB -11.89 dBm
#Peak

LaPy

ML 52
53 FC

£t
58k
Swp

Center 5.746 368 @ GHz Span 308 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 5 (6B1 pts)_

802.11n-HT?20, Frequency: 5745MHz (Ant. 1
- Agilent 17:21:32 Oct 6, 209189

Mkrl 5.743 815 8 GHz
Ref 26.5 dBm Atten 38 dB -11.62 dBm

#Peak

LaAy

ML 52
53 FC

£t
58k
Swp

Center 5.743 833 3 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11n-HT20, Frequency: 5785MHz (Ant. 0

% Agilent 17:2 Oct B, 2018

Mkrl 5.786 318 3 GHz
Ref 26.5 dBm Atten 368 dB -18.96 dBm
#Peaak
Log
16
dB/
Offst
1.5
dB

1

LafA

M1 52
53 FC

£t
50k
Swp

Center 5.786 332 3 GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)_

802.11n-HT?20, Frequency: 5785MHz (Ant. 1

- Agilent 17:36:06 Oct 6, 2010

Mkrl 5.786 323 3 GHz

Ref 20.5 dBm Atten 38 dB -11.59 dBm
#Peak

LaAy

ML 52
53 FC

£t
58k
Swp

Center 5.786 333 3 GHz " Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11n-HT20, Frequency: 5825MHz (Ant. 0
# Agilent 17:51:23 Oct 6, 2018

Mkrl 5.825 327 8 GHz
Ref 28 dBm Atten 368 dB -11.29 dBm
Peak
Log
16
dB/
Offst
1.5
dB

LafA

M1 52
53 FC

£t
50k
Swp

Center 5.875 266 7 GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)_

802.11n-HT?20, Frequency: 5825MHz (Ant. 1

- Agilent 17:42:06 Oct 6, 2010

Mkrl 5.526 308 7 GHz

Ref 26 dBm Atten 38 dB -11.22 dBm
Peak

fol
o
ey

LaAy

ML 52
53 FC

£t
58k
Swp

Center 5.826 333 3 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11n-HT40, Frequency: 2422MHz (Ant. 0

# Agilent 14:57:29 Oct 6, 2018

Mkrl 2.423 881 9 GHz
Ref 28 dBm Atten 368 dB -16.66 dBm
#Peaak
Log
16
dB/
Offst
1

dB

Pt e e ] el Lo

S At S L b

LafA

M1 52
53 FC

£t
50k
Swp

Center 27423 988 8 GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)_

802.11n-HT40, Frequency: 2422MHz (Ant. 1
- Agilent 15:00:06 Oct 6, 2010

Mkrl 2.419 581 3 GHz

Ref 26 dBm Atten 38 dB -16.61 dBm
#Peak

T MNMWM%M I

LaAy

ML 52
53 FC

£t
58k
Swp

Center 7414 466 7 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11n-HT40, Frequency: 2437MHz (Ant. 0
# Agilent 15:14:28 Oct 6, 2018

Mkrl 2.434 582 3 GHz
Ref 28 dBm Atten 368 dB -14.35 dBm
#Peaak
Log
16
dB/
Offst
1

dB

R w"r i il w

LafA

M1 52
53 FC

£t
50k
Swp

Center 2.434 466 7 GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)_

802.11n-HT40, Frequency: 2437MHz (Ant. 1
- Agilent 15:35:29 Oct 6, 2010

Mkrl 2.434 481 7 GHz

Ref 26 dBm Atten 38 dB -14.38 dBm
#Peak

LaAy

ML 52
53 FC

£t
58k
Swp

Center 2.434 466 7 GHz ” Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11n-HT40, Frequency: 2452MHz (Ant. 0

3 Agilent 15:50:50 Oct 6, 2010

Mikrl 2.449 485 2 GHz
Ref 28 dBm Atten 368 dB -14.97 dBm
#Peaak
Log
16
dB/
Offst
1

dB

T | LA

LafA

M1 52
53 FC

£t
50k
Swp

Center 24449 466 7 GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)_

802.11n-HT40, Frequency: 2452MHz (Ant. 1
# Agilent 15:45:16 Oct 6, 2010

Mkrl 2.4439 503 5 GHz

Ref 26 dBm Atten 38 dB -14.23 dBm
#Peak

LaAy

ML 52
53 FC

£t
58k
Swp

Center 2.44% 586 B GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11n-HT40, Frequency: 5755MHz (Ant. 0
- Agilent 18:10:13 Oct 6, 2018

Mkrl 5.752 542 3 GHz
Ref 28 dBm Atten 368 dB -14.82 dBm
Peak
Log
16
dB/
Offst
1.5
dB 4

T

LafA

M1 52
53 FC

£t
50k
Swp

Center 5.757 466 7 GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)_

802.11n-HT40, Frequency: 5755MHz (Ant. 1
- Agilent 18:20:16 Oct 6, 2010

Mkrl 5./52 535 1 GHz

Ref 26 dBm Atten 38 dB -15.49 dBm
Peak

N o P

LaAy

ML 52
53 FC

£t
58k
Swp

Center 5.752 500 B GHz ” Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11n-HT40, Frequency: 5795MHz (Ant. 0

- Agilent 18:35:08 Oct 6, 2010

Mkrl 5.792 578 6 GHz
Ref 28 dBm Atten 368 dB -14.17 dBm
#Peaak
Log
16
dB/
Offst
1.5
dB 1

A S " mWWWWM%M

LafA

M1 52
53 FC

£t
50k
Swp

Center 5.792 508 & GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)_

802.11n-HT40, Frequency: 5795MHz (Ant. 1

7 Oct 6, 2016

Mkrl 5./97 557 4 GHz

Ref 26 dBm Atten 38 dB -14.58 dBm
#Peak

LaAy

ML 52
53 FC

£t
58k
Swp

Center 5.797 533 3 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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8. DEVIATION TO TEST SPECIFICATIONS

[NONE]
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